
ill ROTARY MOY{ER -2 SPINDLE
,. sEciloN ' lltr

M FEF. PAST

No. NUME€8 D€SCFIPTTON CPE"z {O. NUSOER OESqEIPTION CPE.2

r ---T_-
ROTARY MOWEB -38 INCH-
BU I  LT 1960 AN0 1962
CUB CADET AND CUB CADET 70 TRACTONS

I NOEX TO UN I  TS
OESCRIPTION

IGAUGE WHEEL ATTACHMENT

HITCH ANO DRIVE UNIT
CUB CAOET TBACTOBS
CUB CADET 70 TRACTOBS

MAIN FRAME ANO KNIF€ UNIT

PBODUCT GBAPH I  CS

PAGE GR I  D

I 1 813

218O7
41809

6 1 811

I i  813

SECT I  ON B
ROTARY MOWER -2 SPINOLE

REVISION NO. 9 o1 806



IH BOTABY MOWER .2 SPINDLE
sEcrroN 

' l l l BOTABY MOWEE .2 SPINDLE
SECT I  ON B

)

J

4

rc,  
I  nurrc i  o lsci t r r to i  cPE 2
l-

, i&
b
!,*r'

HITCH ANO OBIVE UNIT IH I  TcH ANO DB I  VE UN I  T ,coNT I  NUED
I
I

2

T

t  i  104 03s
r l  27 s?i  DA
si  464 512 R1

i 124 934
i  178 373 R1

tol  464 Eog B1
i  17 433 Rl
i  120 378
i  r20 384

" 
j  46s os7 89
i  180 128
i 120 382

,r l t  464 362 B I

ra 
lo 53
I
I
I
I
I

464 5r3 R9
121 224
178 373 B1

6r0 784 R1

464 510 R1

464 507 R9
l9 417 R1

120 311
120 382
120 394

464 511 Bt
r78 373 Rt

f i4 781
137 185

,Lz

l-z

LINK ASSY, LIFT -2.
PlN, 3/32 X r  C.Z CoTTEB -2.
WASHER, t1/32 X 1 X r6 cA C-Z -2-

P I  N, QU I  CK ATTACHABLE COTTER - 6.

SPACES - 2 -

L I  NK ASSY, LOWER PARALLEL
801T. 3, '8 X I  C.Z SO-NK CBG -2,
NUT, 3/8 C-Z HEX. -2-
wAsHER. 3/8 C-Z MEO LoCK .2-
ITASHEB 13,/32 X 13/ 16 X 16 GA C-Z .2-

BOO, LOWEF LINK PIVOT
WASHEB. 17/32 X t  X t6 GA. C_Z ,2.

P I  N. ROD ENO CLEV I  S .2.
PtN, 1/8 X 1 C.Z CoTTEF -?.

CLEVIS, FOD END 1/2.20.2.

WASHEB, 17/32 X 7/8 X I  64 -4.

BOD, UPPER L I  NK .2.
NUT, 1/2.20 HEX. JAM -2.
wAsHER. 17/32 X 1 X 16 GA. C-Z ,2-

STR I  P,  UPPER PARALLEL L I  NK .2.
BOLT. 1/2.13 X 1 C,Z HEX-HO MACH ,4,
NUT. l /2.13 C-Z HEX .4.
IVASHEB, 1 /2 C. Z MED LOCK - 4 -

i  suppoRt AssY, T/GHTENEB LH
SCREW, 3, /8-16 X I .3/4 C.Z HEX.HD CAP
wAsHER. 3/8 C.Z MEo LoCK _2_

BELT, DR I  VE

KEY. t /4 so.  x l  r lnar ier

w

01 807 BEVISION NO



r tE
t l l  RorARy MowER -2 sprNDLE-

sEcT|oN '  l l l .3 SECT I  ON 8
ROTARY MOWEH .2 SPINOLE.

PAFT iEf
No, i lurB€B D€scRtPTtof f  CPE-2 lo,  i lu iB€R pE6cRtprtoi l  CPE.2#

lHrTcH ANo DBtvE uNlT -CONTTNUED
I

14I 464 358 BI PULLEY. ENGIN€
| 102 569 scREw, t /4 x 1/4 cup-pr HEx-soc sEr

-2.
|  222 386 scREw. 1, /4 x t /4 FLA:,  pr  HEX.soc sET

i
15 |

16 i
I
I
I

11 |

181
.^ l
' ' l

20i

"r l I

"^ l' "  I
^- lt t l

I

464 354 R1
'18 030 B1

124 589
121 51 4

t2 258 R1

464 360 Rl

588 825 R9

464 352 B9

464 363 Rl

464 361 B1

46s 058 R9
120 128
120 382

SH I  ELD, FRONT PULLEY

BOLT, 5/8.11 X 10 C.Z HEX-HD MACH
NUT. 5/8- I  1 C"Z HEX.
WASHER, 5/8 C-Z MEO LOCK

WASHER. 21/32 X 1-1/4 GA .2-

SPACEF, RIGHT IOLER

1 EEABING, PULLEY BALL.2-

I  PULLEY AssY, TIGHTENER .2.

SPACER, CENTER IOLER

SPACER, LEFT I  DLER

I SUPPOBT AS3Y, TIGHTENER RH
scREw, 3/8.16 X 1-3/4 C.Z HEX-H0 CAP
ffAsHER. 3/8 C-Z MEo LoCK .2.

I
I

I
I
I
I
I
I
I
I
I
I
I
I

I
I

I
I

i
I

I
I

I
I

I
I

I
I
I
I
I
I
I
I
I
I
I

I
I
I

i
I
I
I
I

I
r i rxf  ao o r?^raa o'  

^r ' r rc^ REV|stoN No. 9 01 BO8 REVISION NO



lll

2

3

4

7

8

SECT I  ON B ffl SECT I  ON B
ROTARY MOI,VER - 2 5P INOLE ROTARY MOWEB ,2 SPINDLE

PAnt
ro.  luMEEa o€scRrPrtoi l  CPE-2 xo. NuBaEn O€SCatpTtoN CPE-2

l l
IHITCH AND DRIVE UNIT
I.FOR USE W/CU8 CAOET 7O TRACTORS.
I

IHITCH ANO DRIVE UNIT -CONTINUED
I.FOR USE W/CUB CADET 7O TBACTORS

l2.-

17

?, I 'o

,jLhht--4/ le
- g.-o

l /zz
J /  re

C\rt\( I zol!*%^i'
r_2 tw

+15

2

I
,b

z-n {) -" 4i5-,,
, P:21-z+uw" \
@:, \

3
I

I
a

2 l
6I  , r \z\) '

bk:,@
1 &{*'

&-z

i r - / - - i

464 512
124 934
178 373

474 381
17 433

120 378
120 384

474 384
rB0 128
120 382

464 362

Q 53

464 513 R9
121 224
118 373 Br

610 784 R1

464 510 Rl

464 507 R9
19 417 R1

120 377
l  20 382
120 394

464 51r R1
178 373 R1

t14 781
137 185

104 039

21 927 0A

L I  NK ASSY ,  LIFT .2.
P lN, 3, /32 X 1 C-Z CoTTEB '  2 -
wAsHER. 17/32 X 1 X l6 GA C'Z -2-

PIN, OUICK ATTACHABLE COTTEB -6-

SPACER.2-

L I  NK ASSY, LO!1ER PAFALLEL
B0LT. 3/8 X 1 C-Z S0-NK CRG -2-
NUT. 3/ '8-  16 C-Z HEX. 2 '
WASHER, 3/8 C.Z MED LOCK ,2.
WASHEB 13,/32 X 13/16 X l6 GA C-Z

BOO, LOWEB t INK PIVOI
WASHER. 17/32 X 1 X l6 GA. C"Z .2

PtN, BOO END CLEVIS.2-
PtN, ' , t  , /8 X 1 C-Z CoTTER -?-

CLEVIS, ROD END 1/2.20.2.

! {ASHEB, 11/3? X 1/B X I  GA -4-

t1

Rl RoD, LPPER LrNK .2
NVf.  1/2-20 HEX. JAM -2'

RI WASHER. t7/32 x I  x l6 GA. c-z -2-

R1 STRIP, tH LINK
Rl B)LT, t /2-  13 x 1 c-z HEX-H0 MAcH -2-

NUr.  1/2- l3 C-Z HEX, -2-
WASHER, 1/2 C.Z MEO LOCK .2 '

B1 SUPPoBT, TIGHTENER BH
scREW. 3/8-16 X 1-3/4 C-Z HEX.HD CAP
WASHEB, 3/8 C.Z MEO LOCK -2.

Bl  BELT, oRrvE

KEY. 1/4 SO X 1 PARALLEL

K

REVISION NO o1 809 BEVISION NO



llf

.^ l
r6 |

,^ l

20

22

23

24

BOTARY MOWER .2 SPINDLE
sEcrroN '  l l l

t fo,  i lUl8tn D€SCglpTtON CPE-Z i lo.  i lUf lEER DEsCRtpTton CpE-2
I

_ lHrTcH ANo 0RtVE UNtT -CoNTtNUED
I.FOB USE W,'CUB CAOET 7O TRACTORS,
I

14 |  464 358 Rl pulr .Ey,  ENGTNE
| 102 569 scREW, l /4 x t . /4 cup-pr HEX-soc sET
l -2-
I  t tz J66 scREW. t , '4 X 1/4 FLAT pT HEX_SoC SET
| -2-
I

r  5 |  464 364 f l  I  sH I  ELo, rBoNT puLLEy
I

r6r.- .19 686 R1 BoLT, s/s.  t t  x 7-1/z c.z HEX-HD MACH
i 124 589 NUr,  s/8- 1 I  c.z HEX.
i  121 574 WASHER, s is c.z MEo LocK
I

1i i  12 258 R] wAsHER, .696 x 1.2bo x ,oeo pLN ,2.

464 360 R1 sPAcER. RrcHr rDLEB

588 825 RS i  BEAB I  NG. puLLEy BALL -  2 -

464 352 R91 puLLEy ASSY. TTGHTEN€R -2-

464 363 R1 sPAcER. cENTEB roLEB

464 361 R1 sPAcER. LEFr rDLER

474 385 R1 suPPoRr,  TTGHTENER LH
l80 i28 scREw. 3, /8,16 x 1 -a/4 c-z HEx.Ho cAp
120 382 y/ASHEB. 3/B c.z MED LocK .2,

414 382 R1 srntP, BH LrNK
l7 433 Bl  aoLr,  1/2,  r3 x 1 c,z HEX-HD MACH -2,

120 378 NUT, r /2,13 c-z HEx. .2.
120 384 WASHEB. 1/2 c.z MED LocK .2.

474 383 R1 srnrP. LrFr.2.
18 707 R1 BoLT. 1, /2-  t3 x I  c.z so.NK cBG -4-

120 378 Nvr,  t /z c,z HEX. .4-
1 20 384 wAsHEB, |  /2 e.z M€D LocK -  4 .

473 976 891 pAcKAGE, FrELD ADApTEB .To ADApr
2 SPINDLE MOWEBS TO CUB CADET 70
TRACTORS- .CONSISTS OF BEF. NOS,
10, l l .  16,  24. 25 ANo ATTACHTNG
PAHTS,

o1 Bto RE\/rStON NO 9

5. SECT I  ON B
BOTARY MOWER -2 SPINOLE



RE

a

Ht
r r l  RotAiry MofrEn.2 sptNDLE

SECT I  ON 8 lll sEcT I  oN s
ROTARY MOWER .2 SPINDLE

N0 NUXBER DEscnrpTtoi l  CPE 2 dq. NUtBEa DEscntprtod CpE.z=-r*-
IMAIN FRAhIE AND KNIFE uNlr  IMArN FFTAME AND KNrFE uNrr ,coNrrNUED

I
I
i
I
I s

>J
lO/ I-{3
e -4ll
s---ll
2--E l4---€9

'-m|:G
2---------o \t59
3----*8 lZ-.€
4-*c-r l5_*g
6---*€ lif---g
30--(&

21

I,nu

| t2au D

r( )^ ,aa

@---
@--2
g*3
c-*-1
E+-6

,r_repa

F-,, ,r<P2
,4/--2s

/

./ '- 'P-J 
=-

tc-

FEVISION NO REVISION NO



lil ROTARY MOWER - 2 SP I  NDLF -
sEcTloN' l l l

REF .  PAET

NO. i lUMBEF OESCiIPTION CPE.2 i lo,  NUSBER O€SCNIFTION CPE '  2---1-- -
MAIN FRAME AND KNIFE UNIT .CONTINUED

464 495 Bg 1 Hous I  NG ASSv, Boron '  1s60 -
465 862 Rgl HousrNG ASsy. Roron -  1e61 ro r96s-

18 626 B1 BoLT. lz 4 x 1/z c.z so NK cBG -4
120 375 NUr.  1. ,4 c-z HEX. .4-

1
1

2

3

3

4

5

6

6

7

27

r  20 380 r , lASHER. 1/4 C"Z LOCK '4

16 066 Rl wASHER, 25/32 x 1.1/2 x 16 GA -4-

464 347 R91 BEABTNG ASSY, sprNorE -4 - t960 ro
,ORDER PKG, 470 849 R91-

470 880 R91 BEABTNG ASSY. sPtN0t€ ,4 '  1962 T0

464 346 B1 BING, BEABING sNAP -4-

464 340 R92 Hous I  NG ASSY. BEAR I  NG
179 838 scREw. 3i  8-  l6 x 7/8 HEX-H0 cAP
r15 549 WASHER, 3/8 I  NT. TOOTH LOCK - 8

30

464 533 B1 sPAcEB. .2 -  1e60 ro 1s61 -
-ORDEB PKG, 47O 849 891.

470 884 H1 SPAcEB -2 -  1e62 ro ' te63-

464 343 Rg 1 puLLEy Assy. sP I  NDLE DR I  vE LH

28

1961 -
29

1963-

,r960 TO 1961-
-ORDE3 467 319 R12.& SHlEL0.
467 323 R9 1 -

467 319 R12 PULLEY ASsY, SPINDLE ORIVE LH
,1962 T0 1963-

464 534 B1 SHAFT, sptNoLE -2 -  1960 T0 1961 -
,ORDEB PKG, 47O 849 891.

17 296 Rl NUT. 3/4,16 c-z ESNA sroP -2.
470 883 Rl sHAFr,  sprNDLE -2 -  1962 r0 1963-
470 881 RI NUr.  3/4-16 MACLEAN-FoGG LocK -2

r  lo s3 KEY, 1/4 SO X 1 PABALLEL .2

ro l  464 505 B1 sHrELo. puLLEy,2.rs6o ro 1961-
|  1B 494 R1 BoLr,  3/8 x 1 HEX'HD MACH -2'
|  103 321 WASHER.3/B MED LocK -2,
|  102 317 NUr,  3/8 -16 c-z HEx. -2-

1ol  467 323 Rl l  sHtELD Assy, LH PUTLEY -1962 T0 1963
ro I  467 323 R1 I  sHrELo. pULLEY BH - 1962 T0 1963-

I
l1 l  464 351 R1 BELr.  SPtNDLE DBtvE

I
1z |  464 860 R2 BELT, T I  M I  NG HEAVY ourY

I

13 |  109 459 FrrrrNG, 1/8-27, 30 DEG LuB. '2-
I

14 |  582 010 Rgl BEARTNG. pulLEy BALL -2-
I

rs l  464 356 Bl  BrNG, BEARTNG SNAP .2-
I

16 |  464 355 R1 PULLEY. oouBLE vEE

33

34

|  211 151
1 121 574

scFEw. 5/8,18 X 2-3/4 C-Z HEX-HD CAP
WASHEB, S/8 C.Z LOCK

PIN. I  2 X 2-1 8 STD.HD OLD
P I  N. OU I  CK ATTACHABLE COTTEF

1? I  404 357 R1 spAcER. DouBLE vEE puLLEy

I
1s i  d64 531 R1 SPACER -2

I
rs i  464 526 R91 suppoRT AssY. PULLEY -1960 r0 1961 -

i  17 351 R1 BoLr.  3/8 x 1 c-z s0'NK cRG -2-
I  120 382 WASHER, 3/8 c 'z MEo LocK .2-
i  619 856 Rl wAsHEB. 13/32 x 1 x 16 cA -2-

i  120 377 NUr,  3/8.16 c-z HEX '2 '

20 |  144 z4z cLEVr s,  BoD ENo

,r l ,  114 i84 PrN. BoD END .LEVrs
i  121 222 PrN.3. ,32 x 3. /4 corrEn -2-
|  ̂  ^^-  

-  HEPLACES 473 41 4 81 -

iU 
JU/ WASHER. 11i  3? X 3/4 X 16 GA

zzl .  464 530 R I  FroD cLU I  cH-- l

, .1 464 529 Bl  HANDLE. cLUrcH

241, 464 506 R1 SHIELD. DISCHARGE OPENING
t.  180 122 scREw. 3 B x 1 c-z HEX.HD cAP .2

I  120 377 NUr 3 B c.z HEX 2
|  120 382 WASHER. 3 I  c-z MED LocK -2 '
I

zsl  46s 867 Rl
|  520 t75 B1
I

n]-iil o il o1 812 REVISION NO

SECT I  ON B
I]OTARY MOWER ,2 SPINDLE

MAIN FHAME ANO KNIFE UNJT -CONTINUEO

235 KEY, 1/4 SO X 1/2 PABALLEL-2

47| 068 R1 BLocK. BLADE DRIvE -z

464 350 B1
179 791
115 551

464 859 R1
1B 508 R1

120 311
r20 382

464 341 R1

465 864 R91
l8 685 B1

120 311
120 382

465 866 Rl

467 322 A2

615 168 Rl

470 849 891

.wtLL | {ORK FoB 464 349 nr -

BLADE, FOTOR -2-
scREW. 1, ,2-  13 X 3/  4 HEX. HD CAP - 4 -
WASHER. 1/2 INT.TOOTH LOCK -4.

MULCHER, LEAF
BOLT. 3. /8 X 3/4 C-Z S0-NK OBG -2.
NUT. 3/8 C. Z HEX. .2 -
wAsHER. 3/8 C-Z MEo LoCK -2,

HOUSING, BEABING -2.

SUPPOBT ASSY, DOUBLE PULLEY
801T. 3/8 X 1-1/2 C-Z S0-NK CRG .2
NUT, 3/8 C-Z HEX. .2-
WASHER, 3/8 C.Z MEO LOCK -2-

RETA I  NER, CLUTCH

PULLEY, SPINOLE DBIVE RH SPINOLE

wAsHEB. 25/32 X t '1/2 X 11 GA '2-

PACKAGE .  SP I  NDLE SHAFT & BRG SERV I  CE
.1960 T0 '1961-

-  CONS I  STS OF
BEARING
FITTING
NUT
SHA FT
SPACER

470 880 B9 1
109 459
470 88 I  R1
470 883 Rl
470 884 Rl-



I

lll

3

'8 SECT I  ON B ltl SECT I  ON B
ROTAFY MOWER .2 SPINDLE- ROTABY MOWEB .2 SPINDLE

f lo.  f lU!9€8 oEscntpTtof l  CPE-2 f lo.  f lurs€a DrscRtpTtof l  CPE-2

IGAUGE IVHEEL ATTACHMENT IPBOOUCT GRAPHICS
I
l1 001 029 B3 PBoDUcr cFAPHrcs. rH
I  .ON LEFT SIDE OF HOUSING.
I
l l  000 693 R3 pRooucr GBApHtcs.  rH coMpANy oF
I  CANADA -0N LEFT S|DE OF HoUSTNG
I
i l  001 718 Bl  pRoDUcr GRAeHrcs. MAo€ rN u.s.A.
I  .ON FRONT EDGE OF MOWER-
I
i2 750 863 R1 pnooucr cRApH I  cs,  r  I  M I  NG ARRo,i !

|  -oN TOP 0F HoUSTNG.
I
i2 750 866 R2 pBoDUcr cBApH r cs.  I  NsrBUcr I  oN

I
I

I
I

I

I
I
I
I
I
I
I
I
I

I
I
I
I

I
I
I
l
I
I
I
I
I
I
I
I
I

I
I
I
l
I
I
I

I
I
I
I
I

I
I
I
I
I
I
I
I
I
I
I
I

I
I
I
I
I
I
I
I
I

464 52J R91
r37 185
178 373 R1

464 524 Br
464 525 Bl

l8 508 R1
124 829
120 382

464 516 R9l
464 517 R9 I
180 122
124 829
120 382

WHEEL. GAUGE.2.
PrN. 1/8 X I  C-Z CoTTEB -2.
|VASHER, 17/32 X 1 X 16 GA C-Z .6.

BBACKET, GAUGE WHEEL LH
BBACKET, GAUGE I l /HEEt RH

801T, 3/8 X 3/4 C-Z So-NK CRG -4,
NUT, 3/8 C.Z HEX. JAM .4-
IVASHER. 3/8 C-Z t i lED IOCK -4-

ARM ASSY, GAUGE WHEEL LH
AFM ASSY, GAUGE WHEEL RH

scREw.3/8.16 X 1 C.Z HEX-HD CAP -4
NUT, 3/8 C.Z HEX, JAM -4.
WASHEB, 3/8 C.Z MED LOCK -4.

01 Bt3 REVISION NO



l l l  RoIARY Mowr:q '  3 sP rNDL.
SECT I  ON B

NUT8F8

IBOTARY MOWER-38 INCH-

IBUILT 1953 T0 1968
IBOTABY MOWER.42 INCH'
ieut  Lr tsoq ro 1968
IROTARY MOWER .48 INCH-

laut l r  tsos T0 1968

I
I
I
I
I
I

I  ,  *or* ,o ur, t t
I  DFScB I  PT I  oN

l*, ta,  o*o DRIvE uNrr
I  cus croer rnAcroRs
I cug ceoer 70, 71, 1oo,
I  

- - roz.  
122 AND 123 TRAcToRS

I

lu, r .u ot tAcHuENT
I uowrqs BUt LT PBIoF To 1968
I

luo,  t  t toue AND KN I  FE uN I  r

I  se aNo 42 I  NcH BLADE
I ce rNcH BLADE
I

I  powen r l re -  oF F cLUTcH
I err .  ENG T NE DB I  vEN
I  r r rq eanFT TRACTORS

I  ; ; ; ; ;Dir  70 71, 1oo
| --  

roz,  122 AND 123 TBAcToRS -
I
I  pnooucr GRAPH I  cs
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
i
I
I
I

I
i
I
I
I
t
I
I
I
I
I
I
I
I
I
I
I
I
I

PA6E GR I  D

10 ' l  815

l ' , !  1 816

12 1 917

13
15

1 818
1 820

17 1 872

18 1 823

10 1 815

I
s loN NO g o1 814 REVISION NO

Hl -e '  sEcr I  oN rr

l l l  R.TAFY MowER -3 sPINDLF'
;6'--------Fffi.-- ,Fscn I pr I oil cp E - 2



aEf

I

lll 10 SECT I  ON 8 ltl 10 SECT I  ON B
BOTARY MOI{ER .3 SP I  NDLE BOTABY MOWER -3 SPINDLE

I
I
I

e l  473 458 R9
| 19 417 81
| 120 311
r  473 443 B1
l 120 382
| 178 373 B1
| 142 619 H
I 120 394
I

lot  473 457 R9
I 1S 417 R1
| 120 311
| 473 443 B1
| 120 382
| 120 394
t '  178 373 R1
| 142 619 H
I

l r i  624 4i9 81
i  411 597 R1
| 120 393
I
I
I
I
I

478 874 R1
17 443 B1

120 384

413 44? R1
13i 175
473 443 B1

478 882 R9

478 88t R3

61 176 C9

r8 779 Bl

120 3l ' ,1
120 382

471 195 R1
411 591 B1
120 393

2 BRACKET ASSY, REAR HANGEB RH
801T, 3/8-16 X 1 C-Z SO-NK CRG
NUT, 3/8,16 C.Z HEX,
P I  N, OU I  CK ATTACHABLE COTTEB
WASHEB, 3/8 C.Z MED LOCK
wAsHER. 17/32 X 1 X 16 GA C-Z
WASHER, 13/32 X 3/4 X 11 GA C-Z
WASHER, 13/32 X 13,/16 X 065 C'Z

2 BBAcKET ASSY, REAB HANGER LH
B0LT, 3/8-16 X 1 C-Z S0-NK CRG
NUT, 3/8- 16 C-Z HEX.
P I  N ,  OU I  CK ATTACHAB LE COTTER
WASHER, 3/8 C.Z MEO tOCK
WASHEB, 13/32 X 13/16 X .065 C-Z
WASHEF, 17/32 X 1 X 16 GA C-Z
WASHER. 13/32 X 3/4 X 11 GA C-Z

4i8 87B 892
137 17$
473 443 R1
1 20 394
178 3i3 B1
124 S2t;

478 87!;  R9 1
137 175
473 443 R1
178 313 R1

BOLT, I  DLEF
NUT, 5/16-1B ESNA STOP
wAsHEB. 11/32 X 11,/16 X 065 C-Z

i  PR00ucT GBAPH I  CS
I

i2 752 016 R1 PRoDUcr GRAPHtc | .H

i  38 & 42 tN BLADE.

lz tsz ots nt  PRoDUcr GRAPHTc r  H

i  
48 rN. BLADE.

I  s l  aot  cz pRoDUcr GBApH I  c.  cAUr I  oN sAFEry F I  Bsr
I  oN RoroB Hous I  NG
I

I
I
I
I
I
I
I
I
I
I
I
I

t lo.  i lux8tn DEscRtPTtoi l  CPE-T No. NuMEEfl  otscntprtof l  CPE.2

' t -HITCH ANO DRIVE UNIT ,38 IN, BLADE IHITCH AND DBIVE UNIT,38 IN BLAoE, .coNTINUED

I
I

W
I
I
I
I
I
I
I
i
I
I
I
I

r l
I
I
I

2 l
I
I
I

3 l
I

4l

I

I
I
I
I
I
I

I
I
I
I

1 l
I
j

I
I
I

" l
I

I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

1 SUPPOBT ASsY, FBONT
BOrr,  1/2- 13 X 1 C.Z HEX-HD MACH ,4.
wAsHEB, 1/2 C.Z MEo LoCK -4-

P I  N, FFONT MOUNT I  NG
PtN. 3/32 X 1.1/8 C,Z COTTER
P I  N ,  OU I  CK ATTACHAB LE COTTER

1 suPPoFT AssY, I  DLEB

BELT, OF I  VE

2 pur lev,  oRtvE BELT tDLEH.2.
,  BEPLACES 473 467 R9 1 -

801T. 3/8.16 X 1.1/2 C Z HEX,H0 MACH
"2.

NUT. 3/8-16 C-Z HEX. .2-
WASHER, 3/8 C.7 MED LOCK .2-

EYEEOLT .2.
NUT, 5/16,I8 ESNA STOP .2.
| {ASHER, 11/32 X 11./16 X 11 GA C-Z

-2-

FRAME ASSY. LIFT
P tN, 3/32 X 1 ,  1. /8 C-Z CoTTER ,2 -
P I  N, OU I  CK ATTACHABLE COTTEB ,2 -
WASHEF, 13/32 X r3l16 X .065 C Z -2
WASH€R, 11/32 X 1 X 16 GA C-Z -2-
NUT, 3/8.24 C.Z HEX JAM

LINK ASSY, LIFT .2.
PtN. 3/32 X 1-1l8 C-Z CoTTEB
P I  N, OU I  CK ATTACHAELE COTTER
wAsHER. 11/32 X 1 X 16 GA C'Z -4 '

"%rorur lo s ot Bl5 BEVISION NO



ftl

2

3

4

5

6

1

l

8

sEcloN' l l l l l SECT I  ON B
ROTABY MOWEB 3 SPINDLE ROTABY MOWEB .3 SPINDLE

REF. PART

ro. ,  i luf l8EF oEsCRrPTrOi l  CPE-z No. t {ur9€i  o€scRrpTroi l  CPE'?

' llHrTcH & 0BrvE uNrT -38. 42 & 48 tN. 8LAoE.
I 'F0R USE W/'CUB CADET TBACT0BS
170. 71. 100. 102. 122 AND lZ3 TRACToBS-

v
*tarf, a

1 EBACKET ASSY. MOUNT I  NG
BOLI ,  1/2. ' I3 X I  C.Z HEX-HD MACH -2-
NUr,  1/2- 13 C-Z HEX. -2,
SCBEW, 1/2.13 X 1 C.Z SLT-TRUSS.HD

MACH .2 -
wAsHEB, 1/2 C-Z MEo LoCK -2-

P I  N, FBONT MOUNT I  NG
PlN, 3/32 X 1-1/8 C'Z C0TTER
P I  N, OU I  CK ATTACHABL€ COTTEB

2 suppoRr ASSY. I  DLEB
PrN, 3/32 X 1.1/8 C-Z CoTTEB -2-

BELT, OBIVE

2 PULLEY. DRrvE BELT toLER -2-
.  BEPLACES 473 467 B9 1 .

BoLT, 3/8-16 X 1.1/2 C.Z HEX-H0 MACH
-2-

NUT. 3/8-16 C-Z AEX. '2-
WASHEB, 3/8 C.Z MED LOCK -2.

EYE80LT,-38 tN. & 42 tN. MOW€B- -2-
NUT. 5/16,18 ESNA SToP -2.
wAsHEB, t1/32 X 11/16 X r1 GA C-Z

.2.

473 444 894 FRAME Assy. LrFT -1963 To r966-
.  FURN ISI. I  ARM ASSY 488 506 R1 AND

IHITCH & DBIVE UNIT -38,42 & 48 IN ELAOE- .CONTINUED
l-FoR USE |{ /CUB CADET TRACToRS
17O.71. 100. t02,  r22 AND 123 TBACToRS.
I
I

413 439 R9
17 433 R1

120 378
20 249 Rl

1 20 384

473 442 R1
137 175
473 443 Rl

473 463 R9
tJ/  t /5

473 462 R4

61 176 C9

18 779 B1

120 317
120 382

471 195 B1
411 597 Rt
1 20 393

SUPPORT 488 507 B1 -
ARM ASSY, FRAME SIDE - ' I367 & SINCE,

PtN. 3/32 X 1.1/A C-Z CoTTEB .2.
P I  N, OU I  CK ATTACHABLE COTTEB .2.
wAsH€8. 13/32 X 13,/16 X .065 C-Z
WASHER. t7/32 X 1 X 16 GA C-Z -2

2 l t rur  ASSY, LtFr -2.
PlN, 3/32 X 1.1/8 C-Z CoTTEB -2-
PIN, OUICK ATTACHABLE COTTEH -2.
wAsHEB. 11/32 X 1 X 16 GA C-Z -4

BBACKET ASSY, REAR HANGER RH
BOLT, 3/8-16 X 1 TYPE 2 C.Z SO-NK

CRG - 38 AND 42 I  N BLAOE -
B0LT, 3, /8 X 1-1/4 C,Z S0-NK CRG

.48 IN. BLAOE-
BOLr,  1/4 -20 X I  C-Z SO-NK CBG

-42 I  N, BLADE -
B0LT. 3, /8 X l  -  1/4 C-Z SCI-NK CBG

-48 I  N. 8LADE.
NUT. 1 /4 .20 C.Z HEX.

-42 IN. BLADE.
NUT, 3/8- 16 C.Z HEX
P I  N, OU I  CK ATTACHABLE COTTER
WASHEB, ' I /4 C.Z MED LOCI(

.42 & 48 rN BLAoE-
wAsHER, 3/8 C-7 MEo LOCr(
WASHER, SPAC I  NG .2 -

.8 FOR 48 I  N. BLAOE-
WASHEB, '17/32 X I  X 16 GA C-Z
wAsHEB, 13/32 X 3/4 x 1 1 GA C-Z -2-

-38 & 42 IN. BLADE.
scBEw. 1/4-20 X l  -1/4 C-Z f lEX-HD CAP

-48 IN, BLAOE.

BRACKET ASSY, REAR HANGER LH ,
BOLT, 3/8- 16 X I  TYPE 2 C.Z SO.NK

CRG .38 AND 42 I  N. BLAOE -
B0LT. 3/8 X 1- l /4 C"Z S0-NK CRG

-48 IN. BLADE-
BOLT, 1/4 "20 X 1 C-Z S0-NK CFG

- 42 I  N. BLADE.
NUT. 1/4 -20 C-Z HEX

-42 IN, 8LADE.
NUT. 3/8-16 C.Z HEX
PIN, OUICK ATTACHABLE OOTTER
scBEw, r /4,20 x r  -  t /4 c-z HEX-HD CAP

-48 IN. BLAOE-
WASHER, 1/4 C Z M€D LOI:K

.42 & 48 IN, BLADE.
WASHER. 3/8 C-Z MED 10,3K
WASHEB, SPAC I  NG ,2 -

.8 FOB 48 IN, ELADE-
wAsHER, 17i32 X 1 X 16 GA C-Z
wAsHER. r3132 X 3"4 X l l  GA C'Z '2-

-38 & 42 IN BLADE-

10

473 458 892
488 151 R1

ccu /Y0 r l  I

18 627 R1

r8 684 Rl

120 375

120 377
473 443 Rl
120 380

1 20 382
485 651 R1

178 373 R1
142 619 H

180 024

473 457 892
488 151 B1

550 796 Rt

18 627 B1

120 375

120 377
473 443 R1
180 024

1 20 380

1 20 382
485 651 R1

178 373 Rl
142 619 H

488 506 R1
13t 175
473 443 Rl
1 20 394
178 373 Rt

473 454 R9
137 175
473 443 81
178 373 B1

REVISION NO o1 Bl6 RE\/ ISION NO



lll 12 SECT I  ON B illBOTARY MOWEB -3 SPINDL€. BOTARY MOWEB -3 SPINDLE

do. NUUA€B
I 

OESCSIPTIOX CPE-2 No.,  f lUHgEF oEscntpTroi l  CpE-2

iHrrcH a DRrvE uNrr -3g.42 & 4g rN. BLADE- -coNTrNUEo In,rrn orroanMENT,FoR MowEFS surLr FFroR
I -  FOB US€ Wi CUB CADET TBACTOBS ITO 1968-
l7o .  7 1.  1OO. 1O2, 1 22 ANo 1 23 TRACTOBS - |

r - run uoE w/Luo LAUEI IHAUIUHS lT0 1969_
l .7o .  7 1.  1OO. 1O2, 122 ANo 123 TRACTOBS - |

I  r  i  624 4i9 Rt BoLr,  toLER I
l { l lqgzRl NUr.5. / r6. laEsNASrop i  4 N_
1 120 393 wASHEB. 1t /J2 x t . t /16 x .06s c_z ,3_ i  _ i  I  / .  N

'  unwFR qrnp era^p Aa |  2 
.d.  

i  l -  ^  

^-  

-F

' . | i : : : : i ' 'u*o| : . ,Yo*. .SToPsTRAP. ' , : : " : . : : : i i -M/-- . \S-6
1 180 021 scn1w, 1/4.20 x 7/B c-z HEX-Ho cAp i  @"1* /  : - -  6;  6 I
i  taq agq wAsHER. ' t /4 c.z MED LocK .2. t  -*Q d o/f tN Y I

SECT I  ON B

i  l?P lqp wAsHER. ' t /4 c-z MED LocK -2.  i  
-<{ l l  g o/ l  l l - -N - . ,

I  t tu rr t  NUr.  r , /4.2o c.z HEx .2.  I  g i6 /  Hl-_-_ t

' .1 
486 o2s B1 BoLr.  MowER ugyII lNG EyE -2.  i  !  ^ /"J 

rqrl;: :l: ,',,.]t'i.;:: ;l*i,:,:':":": ' i {,wN=-l)5D|  .48 rN Mor{ER. |  3eo2,,o ' ,  486 030 R1 wAsH€n, spBrNG B€TATNER .4.  I  A I  
^  - l  

ln ' l  a

I  -48 lN.MowER' I  5 A-Yl l \J l i ' l
I

ru 
|  

4Bo 03l  Rl  spAcER, BEsrBArNr -2- ,48 rN MowEB- i
tu l  486 028 Rl spRrNG. MowEn MouNrrNG ,2- 

|  ooo sso nst  pAnrs AccEssony eAcKAGE -R€ourREo ro
I

L,.  -^-  ^,  
.48 tN, MOWEB. I  ATTACH 38 lN. MOWERS BUt LT pRtOR

i 
q I  I  b9/  i { l  NUT, 5, /16- l8 ZN-PLTD NYLoN TNSERT i  . -  T0 1968 TO 72 CADET TRACTOR.

|  
-2-  

i  
490 557 891 pARTs AccESsoBy eAcKAGE "REoutRED ro

,u I  48s 507 Rr suppoRr Assy. FRoNr prvor LrNK -1e67 I  3J1i?tr i i ;^ t?;  i !3r t?" ' |o.T0153:' ' I
I  oND stNcE- |  r24.  AND 12s cADET TBAcroRs.
|  1 |  las eos nt  HANGEB ASSv. FBoNrI

'  |  364 436 R1 prN, 3/16 x 1 HV corLED spBrNG.2-I  I  zo zqg i i i  b i r i iwl '  t jz , te x 1 c-z sLr-rRUSs .HD
lt
r  i  17 433 Bt uof i l t , r r  13 x r  c-z HEX-HD MA.H,3.
'  |  460 908 B1 wASHEB. t i /32 x r . t /z x r1 GA c,z
I  I  -4_
|  |  . |20 

384 wAsHER. t /z c-z MED LocK .2-
|  |  t16 51a i i i i i .  - i i  z .  13 HEX .2_
t l
|  21 489 375 R1 BBAcKET Assy. rDLER ADJUSTER ,z-
|  |  tzo lgg wainei , -  1 i /sz x t1/16 x .e6s c-z .z-
I  I  ooa sog nt  wninen. t ' t /32 x t - t /2 x . t ts c.z
|  |  411 597 Rl nur.  s i16. l8 zN NyLoN TNSEBT -2-

i  
. i  +asglaRt spAcEB,rDLEBADJUsrER,z-

I  q |  489 607 84 spn I  NG. MULE DR. EXTENS I  oN
I
I  s I  489 379 Rl PIN, FBoNT MTG
I |  473 443 Bl  prN,ourcK ATTAcHABLE corrER
| |  137 175 prN. 3, /32 x t - t /B c.z corrER
l l
|  61 493 164 Rgl puLLEy, oBrvE BELr torER -2.
I  I  l8 253 B1 NUT, 3, /8-  16 NYLON LOCK
| |  120 317 NUr,  s, /8, l6 c-z HEX. -2
|  |  180 130 scnEw. 3/8- 16 x 2 c.z HEX.Ho cAp| |  180 130 scnEw. 3/8- 16 x 2 c.z HEX.Ho cAp
I i  180 128 scBEw, 3/8.  16 x 1 .3/4 c.z HEX-Ho cA

i 120 394 WASHEB. t3/32 x t1/16 x 065 c.z -?
|  |  

. ]80 
128 scBEw, 3/8.  16 x 1.3/4 c.z HEX-Ho cAp

l1
I  i  i  542 1?2 HSl BEAR I  NG Assy, I  DLER pulL€y -  2

I
i  i  490 489 82 BELr,  MULE DRrvE .usE oN 72 cADEr
I  I  TRACToR oNLY-
l l
l l
t l

I
r l
r l
r l
l t
r t
I
I
l l
l l
t l
t l
t l

I
I
I
I
I
I
I

REVISION NO o1 Br7 REVISION NO



SECT I  ON B

l l l  R.TARY MowER -3 sPTNDLE-

i ro, ,  t*ota AND KN I  FE uN I  T 'coNr I  NUED

i -Ce rNo qz t t ' l  BLADE

13 t2 ll

AND KNIFE UNIl
IN, BLAOE-

MAIN FRAME
,38 AND 42

,a€
23--*€
22--@-
25---g
2a--<J^
23--4
22-.9 

ii-----.---_..-_
lt 4)f /  o ' /

r*i/,-

j t tarro

BEVISION NO
o1 8t8



r

Hl sEcrroN '  l l l SECT I  ON 8
ROTABY MOWEH -3 SPINDLE ROTARY MOWEB ,3 SPINDLE.

IMAIN FRAME AND KNIFE UNIT .CONTINUEO
I.38 AND 42 IN BLADE.
I

1 |  473 423 81 sHtELD, BELr LH
I

2 l  473 4 16 f i  l  cENrEB, BoroB Hous t  NG
,

3 |  473 433 Rgl puLLEy, cENTEB
I

4 I  473 424 BI SHIELD, BELT FH .38 IN, 8L,AoE.
4l  477 596 Rl sHtELD. BELT RH -42 lN. BLAoE-

I

5 i  473 425 81 RUNNEB. HoustNG RH
i 488 151 B1 BoLI,  3, /s-16 x 1 rypE 2 c-z so-NK
I cRG -2-
|  35U /Vb Hl BoLT, 3, /8 X t-1/4 C,Z S0-NK CRG
j 120 311 NUr,  3. /8-16 c.z HEX. -2.
|  120 382 I{ASHER. 3/a c-z MED LocK -2-
I

o i  473 468 R2 BELT. sprNDL€ DBIvE -38 rN. 8LADE,
0 i  411 1SJ R2 BELr.  sprNoLE DRrvE .42 tN. BLAoE.

, l  542 52r l  R9l  PULLEy. FLAr roLEB
i 18 681t R1 BoLr.  3, /8.16 x I  .1/2 c.z s0-NK cBG
I 120 3i7 ruur.  3/8.16 c.z HEx.
i  120 38:Z WASHER. 3/s c.z MEo LocK
i 178 37:2 R1 wAsHER, 13/32 x 1.1/4 x 16 GA c-z
I

a |  4 i3 42: l  A1 MULCHEB pAnrs AccEssoBy
i  l9 411 Rl BoLT, 3, i8-16 x I  c-z so-NK cRG
| 18 684 Rl BoLr,  3/8- r6 x 1 -  t /4 c.z so-NK cBc
I 120 37;,  NUr.  3. /8.  16 c-z HEX. .2.
|  120 38: l  WASHER, 3/B c.z MEo LocK -2-
I

s I  473 4 l7 B1 ENo. RoroB HoustNG BtGHr
I

ro !  489 429 B1 8oLr.  sHouLDEB ,2-
|  -FEPLAcEs 478 4sr Fr -
L t24 82at Nur,  3/8-16 c.z H€x. JAM -2.
|  120 394 wAsHEB. 13/32 x t3/16 x.o6E c-z -4.
I

r  r  |  419 421 R91 WHEEL. 7 rN. GAUGE .2-
I

1?l  490 47C H1 BLAoE. ourEn.2- .38 rN, BLADE. -HARo
I SUBFACEO. .OPTIONAL I I ITH
I a73 42i  a3.

tz l  413 421 A3 BLADE, ourEB -2- -38 tN. BLADE-
I  oPTIoNAL wtrH 49o 47o Rl-

IzI  490 4i1 R1 BLAoE, oUTEB -?.  -4? IN. BLADE .HABo
I suRFAcED, -oPT|0NAL wrTH

477 598 R3 -
BLAOE. OUTER .2.  "42 IN. BLAOE.

-oPTloNAL WtTH 490 471 Rl.
NUT, 3/4 .  1 6 HEX, JAM .3.

2 HousrNG AssY, RoroR -39 rN. BLADE-
I  Hous I  NG ASSY. RoroB .42 |  N. BLAoE,

BoLT, 3/8-16 X 3/4 C-Z S0-NK cRG .2-
BOLT, 3/8.16 X 1 TYPE 2 C.Z SO,NK

B0LT. 3/8- 16 X 5/8 C-Z S0-NK CBG
NUT, t /4-20 C-Z HEX. -7-
NUT. 3, /8-  t6 €SNA LOCK -3-
NUT, 3/8.16 C-Z HEX. -  1 1,
scREw. 1/4.2Q X ' t /2 C-Z SLT-TBUSS.fTD
WASHER, 1/4 C-Z MED LOCK -7.
WASHEB, 3/8 C.Z MED LOCK .1I-
NUT, CENTEBLOCK
SCREW, 3, /8.16 X 5/8 C-Z HEX.HO CAP
WASHEB. 13/32 X 3/4 X 11 GA C.Z

BLADE, CENTEB.38 IN. ELAOE.HARD
SUBFACED- .OPTIONAL WITH
487 761 R1-
,  CENT€R,38 IN. BLAOE,.OPTIONAL

wrTH 490 476 B1-
,  C€NTEB .42 I  N. BLAOE .  HARD
SURFACED- -OPTIONAL WITH

ro.  NUTBER oFsca I  pr  I  od CP E -  2

i t t t l rn rRnue AND KNTFE uNtr -coNTrNuED
I.38 AND 42 IN BLADE,
I

15 |  47j  419 991 sHRouD ASsy. BLAoE .3s lN. BLADE-
I  lE 653 Bl  BoLr.  1/4-20 x 1/z c-z HEX-Ho MACH
| -2-
I  18 655 Rl BoLT. r / '4-20 x 1 c-z HEX-HD MACH -2,
l  -  

120 380 WASHEB, t /4 c-z MED LocK -4.
tst '  417 595 B1 1 sHRouD Assy. BLADE :42 rN BLADE-

goLT. 1/4-20 X 1/2 C-Z HEX-H0 MACH

BOLT, 3, /8-16 X r  C-Z SO-NK CBG
NUT, 3/8.16 C Z HEX
WASHEB, 1/4 C-Z MED LOCK .2-
WASHER, 3/8 C.Z MEO LOCK
wAsHER. 13/32 X 13,/16 X .065 C-Z .3

ru I  4Ez i ig n1 KEy, 1/4 x 3/4 x so.  eAnALLEL ,3

, ,  |  443 566 FITTING, 3/16 STR DBIVE LUB 2

t r l  lg 700 Rg1 FrrrrNG. 3/ t6,4s DEG ANGLE DRrvE LUB

| 
'USED lN CENTER DISC ASSY-

r 8 l  473 435 B l  BoLr.  END ,3 -
i  173 128 wASH€R, 3/s rNr/EXr roorH LocK .3-
|  614 452 R1 wAsHEB, 13/32 x 1.1/4 x 11 GA c-z
I

i  -6,

r9 |  473 436 H92 Drsc AN0 sprNDLE Assy, BLAoE DRrvE -3
I  16 066 Rl wASHER, 2s/32 x t . t /z x 16 GA -3-
I

zol ,  473 800 Rl wASHEB, BLADI r-RrcrroN.3.
I

zt  t ,  473 4 1 5 B 1 ENo. Boron Hous I  NG rEFr
I

22l,  473 428 Rg1 sEAL, sPrNDrE orL -6-
I

n! 473 431 Rl sPAcEF, PULLEY -6-
I

zt l  413 429 A1 spAcER. spl t r  ourEn .3.
I

zsl  473 430 891 BEARTNG Assy, sprNDLE -3,
I

zal  473 432 Bg 1 PULLEY. ourER - 2 -
I

zt l  478 452 Rl BUSHTNG, wHEEr .2,
I  -0R0ER BoLT. 489 429 R] -

zsi  480 323 Hg' l  supponr Assy, GAUGE wHEEL ,z-
I
I
I
I
I
I

ao I

I
30 1

I
311

I

I
I
I
I
I

I
I
I

i  18 653 81

I  rgqunr
i  120 317
i  r20 380
i  120 382
i  120 3e4

I

I
I
I

13l
l3 l

I
I
I
I
I
I
I
I
I
I
I
I
I

, , I
' "  I

I

'o  I  
487 70t R1 BLAoE

,oi  490 473 Rl BLAoE

477 598 R3

219 753

473 413 R9
471 594 R2
4BB 150 B1
488 15t B1

19 760 Bl
120 375
18 253 Rt

120 377
144 531
120 380
120 382
385 525 B1
180 I  l8
142 6t9 H

490 476 R1

18 508 Rr
120 382
120 317

486 355 R1

486 36r B1

486 360 B1
1BB 755 H1

120 383
271 501
180 r23
142 619 H
469 668 Rl
385 525 Br

486 352 B9

-TRACTOBS W/ 16 X 6,5O-8 FBONT
OB 23 X 8.50,12 REAB TIBES.

soLT. 3/8-16 X 3/4 C-Z CRG -4-
WASHER, 3/8 C-Z MED LOCK .4.
NUT. 3/8,16 C-Z HEX. -4.

ARM ASSY, I  DLER

SPBING, TORSION

8OLT, IDLEB ARM PIVOT
wAsHER. 15/32 X 1.1/2 X 1l  GA C,Z

WASHER, 1/16 C-Z M€O LOCK
NUT. 7, /  16- 14 C,Z HEX
scFEw, 3/8- l6 X l  -  t /8 C.Z HEX-HD CAP
wAsHEB, 13/32 X 3/4 X 11 GA C-Z
|,VASHER, 13/32 X 3/4 X 16 GA C-Z -2-
NUT, CENTEELOCK.2-

1 sPB I  NG I  oLER coNVERs I  oN PAcKAGE
-CONSISTS OF REF. NO, 29,30 AND 3I
PLUS ATTACH I  NG HABDWARE,

I
to 

|  
r - i j

I  zrs

47' t  597 B3 .
597 R3 BLADE, cENTER .42 |  N. BLADE

wtTH 490 473 81.
753 NUT. 3/4,r6 HEX. JAM

OPT I  ONAL

B€VISION NO 01 819 FIEV IS ION NO



sEciloN ' l l l
SECT I  ON B

BOTARY MOWER -3 S? l l " l ! ! !
ROTABY MOWER '3 SPINDLL.

iu l r ru rRluE ANo KNIFE uNlT CONT I  NUED

l-48 |N BLADE'IMA I  N FRAME AND KN I  FE UN I  T

48 I  N BLADE.

$7T
3 2l

/ &n'"
?8 Q/"
16 ,/'/

,r4 F/
/ / )

\ /
39

Mv,/
d

vro

e
e
e
3qt

I
e
e

Hl

REr' ls l0N NOo1 820
ION NO



ltl

2

3

A

12

I
I
I

. -  |
' "  i
r6 l- l

I
.^ lto;

I

10

t l

13

1A

FOIABY MOIIEB -  3 SP I  NOtE. 
6 16. sEcTroN I

HOTARY MOWEB .3 SP I  NDI F
NEF ,  PART NIf ,  PART
x0 Nuf laEn oEscntpTloi l  CPE-? io.  i luraEn orscntpt . ton CPE-2

IMAIN FRAME ANO KNIFE UNIT ,CONTINUEO
l-48 rN.8LADE,

IMAIN FRAME AND KNI FE UNIT ,CONTINUED
1,48 rN BLA0E,

489 429 R 1 BoLT. sHoULDEB .2. I
t ' l  |  411 A2B 491

r8i  473 429 R1

1e i  473 430 89 l

2ol t  473 43. |  Rl

, ,  |  481 oe5 Rs2

,r l l  452 779 R1

,31 473 433 Rel

24l t  473 435 R1
i 614 452 B1

I  u:  rza
,u l  443 565
26i  19 700 891

,,  l ,  487 i  62 R1
zr i  490 472 Rl

28l  481 os3 891

I  21e 753

,nl t  s4r 494 R2

| 19 019 B1
| 120 382tt 120 371

.ol  481 097 Rr

rr  I  s43 196 Bl
I

120 394
1 20 382
t20 311

478 452 Rl BUSHtNG. |THEEL -2.

sEc'oN '  l l l

.REPLACES 478 45I RI.
wAsHER. 13/32 X 13/16 X .065 C-Z -4
WASHER. 3/A C-Z ME0 LOCK -2-
NUT. 3, /8 t6 C Z HEX. -2

- oBoER 80LT, 489 429 R I  .
WHEEL, 7 IN. GAUGE -2-

HOUS I  NG ASSY - ROTOB
B0LT. 3/8 X 1.1/2 C-Z S0.NK CBc
wAsHEB. 13/32 X 3/4 X l t  GA C,Z -2.
WASHER, 3/8 C.Z MED LOCK
NUT. 3/8-16 C.Z HEX.
scREw, 10,24 X 1/2 C,Z SLT TRUSS-HD

MACH ,2 -
WASHER, NO. 1O C. Z M€D LOCK -2-
NUT, NO, 10.24 C.Z HEX. MACH SCREIY

,2-
385 5:15 B1 NUT, cENTEBLocK
180 1 18 scREf{.  3/8- r6 x s, /s c-z HEx.Ho cAp

481 002 R2 HousrNG. c:NrER
488 1f io 81 BoLr,  3/8 x 3/4 rypl  2 c-z so.NK cFG

-4-
120 3t i2 wAsHEB, 3/B c"z MED LocK .2,
120 317 NUr,  3/8.  r6 c.z HEX. -2"

18 253 B1 NUr,  3/s-16 ESNA LocK -2.

481 083 Rl sroE, HousrNc LH
18 508 R1 BoLr.  3, /s x 3/4 c"z so-NK cRG .3-

120 382 r{AsHER. 3/B c.z MED LocK .3.
120 317 NUr,  3/8-16 c.z HEX. -3-

479 42i  R9 1

481 079 R93
18 6R5 Rl

142 619 H
1 20 382
120 311
i  87 463

120 2t7
120 3{ i  1

120 311

490 476 Rt

487 761 Rl

473 860 Rl

SEAL. SPINDLE OIL 6-

SPACER, SPL I  T OUTER .3

BEAR I  NG ASSY. SP I  NOLE ,3.

SPACEB, PULLEY 6.

PULLEY, OUTER ,2 -

KEY, 1/4 X 3i4 X S0. PA|IALLEL -3.

PULLEY, CENTER

BOLT, END .3 ,
wAsHEF, 13/32 X 1-1, '4 X 11 GA C.Z

,6-
WASHER, 3/8 INT -  EXT ' I 'OOTH LOCK ,3,

FITTING, 5/16 DRIVE TYPE STB tUB .2"
FITTING, 3/8 X 45 DEG ANGLE LU8

SLADE, OUTEB .2- .FUENISH 4SO A12 B1-
BLADE, OUTER .2-

O I  SK AND SP I  NDLE ASSY, BLAOE OR I  VE ,3.
NUI,  3/4-I6 HEX. JAM -3

HOUS I  NG, SP I  NDL€ .3.
-EEPLACES 481 096 F1.

B0LT. 3/8 X 1 C-Z N0. 3 Ptot{  "9.
WASHER, 3/8 C-Z MED LOCK .9,
NUT, 3/8-16 C-Z HEX. -9-

BUSH I  NG, BBG SEPARATOB ,  OUTEB ,3 -

BUSH I  NG, BRG SEPABATOB I  NNER - 3.
,BEPLACES 481 098 81.

PULLEY, FLAT I  DLEB
BoLT. 3/8- r6 X 1- t /2 C.Z SO-NK CRG
WASHER, 3/8 C.Z MED LOCK
wAsHEB. 13/32 X 1.1/4 r ,  r6 GA C.Z
NUT. 3/8- r  6 C-Z HEX .

8ELT, SPINDLE DBIVE

SHROUD, FRONT LH
BoLT, 1/4 X t /2 C-Z SQ-NK CBG
WASHER, I /4 C.Z MED LOCK

NUI.  1/4 -20 C.Z HEX

EAFFLE, FRONT GBASS
BOtr,  1/4 X 3/4 C-Z SO-NK CRG
I1ASHEB, 1/4 C,Z MED LOCK
NUr, 1/4.20 C-Z HEX.
wAsHES, 9/32 X 7/8 X 16 GA. C,Z

ARM ASSY, I  OLEB

SPB I  NG, TOES I  ON

BAFFLE ASSY, MOWER FRONI'
BOLT. 1/4 X 3/4 C. Z SO,NK CFG
NUT. 1, /4.20 C-Z HEX. -2-
SCBE', I  ,  1/4-20 X 3/4 C'Z HEX'HD CAP
wAsuEB, 1/4 C.Z MED LoCK -2-
wAsHEB. 9/32 X 7/8 X l6 GA C-Z -2-

SHROUO ASSY. RH ELADE
BOLT. 1/4 X 1, '2 C.Z HEX,HD MACH -2.
80LT, 1/4 X 1/2 C.Z S0.NK CRG -2-
NUr.  1/4,20 C-7 HEX. -2-
vtAsHER. 1/4 C-Z ME0 LoCK ,2-

WASHER, 114 C Z MED LOCK .4.

SPI- I  ING I I .JLTR CONVII- tS ION PACKAGE
CONS I  STS OF BEF .  NO, I  3 .36 ANO 37

PLUS ATTACH I  NG HARDWARE.

481 084 R1
550 796 81

18 422 nl
142 619 H
1 20 382
120 371

48r 085 Rl
r8 626 R1

r20 38C
r 20 375
481 086 R1

r8 624 R1
120 38r l
120 37t j

481 087 B1

489 15r i  B1
20 91,1 81
r9 676 B1

481 08!)  811
1B 626 R1
18 65: l  81

120 380
120 371

486 360 R1
188 755 Rl

1 20 383
271 501
180 123
142 619 H
469 668 B1
385 525 B1

481 09 1 R1
18 508 R1

120 382

RUNNER - 2 -
801T, 3, /8 X 1.1/4 C.Z S0-NK CRG -2-
801T. 3, /8 X 1.3/4 C-Z S0-NK CRG -2-
fvAsHER. 13/32 X 3/4 X 1r GA C.Z
WASHER- 3/8 C.Z MED LOCK .4.
NUT, 3/8-16 C-Z HEX. -4.

SH I  ELD, 8€LT LH
aoLI,  1/4 X t /2 C.Z So.NK CRG
WASHEB, I /4 C.Z MED LOCK
NUT. 1/4-20 C-Z HEX.

SH I  ELD, BELT RH
BOLT .  1/  4 X ' t  /2 C -Z S0, NK CBG
WASHER, 1/4 C.Z MED LOCK
NUT. 1. /4.20 C,Z HEX.

GUARD, D I  SCHABGE

ROLLEB, FRONT -WI tL I {OBK FOR 481 088 R1
BOLT. 1/2 X 1-1/2 C.Z SO.NK CRG
NUT. 1/2.13 C-Z ESNA SToP

SHROUO ASSY, LH
B]LT, 1/4 X 1/2 C.Z S0.NK CBG
BOLT, 1/4 X 1/2 C.Z HEX-HD MACH
WASHER, 1/4 C.Z MED LOCK .4-
NUT, t . /4-20 C-Z HEX. -3-

BOLT, IOLER ARM PIVOT
wAsHER, 15/32 X 1-1/2 X' l  I  GA C.Z

.2,
wAsHER. '7/16 C,Z ME0 LOCK
NUr. 1/  16.14 C Z HEX
scBEw. 3/8-16 X 1 -1/8 C-Z HEX-H0 CAP
wAsHEE. 13/32 X 3/4 X' , t  1 GA C,Z
|IASHER. 13/32 X 3/4 X 16 GA C.Z -2-
NUT, CENTEFLOCK -2.

MULCHEB PARTS ACCESSORY
BOLT, 3, /8 X 3/4 C.Z SO-NK CBG
WASHER, 3/8 C-Z MED LOCK
NUT, 3/ 'B- I6 C,Z HEX,

BLAOE, CENTER .HARD SURFACED .OPTIONAL
wrTH 487 761 R1.

SLAOE, CENTER .OPTIONAL WITH
490 476 Br -

WASHER, BLAOE FR I  CT I  ON .3,

I

321
I
I
I
I
I

aa I

I
34 1

I

I
I

I
I
I
I
I

36 |
I

37 1
I

38 |
I
I
I
I
I
I

- - l

I
I
I
I
I

I
I
I
I
I
I
I
I
I
I

542 520 891
18 685 R1

r20 382
t78 312 nl
120 311

48r 099 R2

482 075 Rl
18 626 R1

120 380
r20 375

482 076 B1
19 280 R1

120 380
120 375
97 865 B1

486 355 fr1

486 361 B1

487 781 R1
19 280 81

1 20 375
1 80 020
1 20 380
97 865 H

487 896 B1
18 653 R1
18 626 R1

12Q 315
120 380
r20 380

486 352 R91

BEVISION NO ol 821 REVISION NO



ill sEcloN , l l l 17 SECTION B
BOTAFY MOIYER -3 SPINDLE ROTARY MOWEB ,3 SPINDLE

?

3

4

5

6

)

qEf PAEl

IENG I  NE DR lVEt\r  POWEB TAKE - OFF
ICLUTCH ATTACIIMENT

t {o.  t {u lotn oEscRtprtof t  CPE - 2

IENGINE DBIV€N POWER TAKE-OFF -CONTINUED
ICLUTCH ATTACHMENT
I

d+3

J 9

Nfu*

/
23

? %x-T
J to'-s

473 484 B1
120 375

473 589 R1

411 207 R1

477 208 R1
18 779 R1

1?0 317
1 20 394
1 20 382
178 372 R1

133 641 R1

473 588 Bl

473 486 R3
18 626 B1

1 20 375
r 20 380

473 471 B1

222 386

59 983 Cl
23 026 Fl

23 025 Rt

60 072 Cl

60 071 C91

473 46r R91

413 477 H7

473 483 R1

114 492

21 452 D

413 478 R1

473 412 A1

417 202 Rg1

477 205 R1

531 S78.81

103 024

483 525 892

ATTACHMENT, POWEB TAKE.OFF CLUTCH
.471 201 FSl-

ROO, CLUTCH
NUT, 1/4.2O C.7 HEX, JAM

TURNBUCKLE, ROD

ROD, REAB CLUTCH

LEVEB, HANOLE
BOLT, 3/8,16 X I . I /2 C,.Z HEX.HD MACH
NUT, 3/8.16 C.Z HEX.
iYASHEB. 13/32 X 13/16 X t6 GA C-Z
WASHER, 3/B C.7 MED LOCK
WASHEE, 13/32 X 1.1/4 X 16 GA C-Z

-2.

SPBING, 15 GA COMPBESSION

SPACEB, SPR I  NG

LATCH, HANDLE
BoLT. t /4,20 X 1/2 C-Z SO.NK CBG -2-
NUr.  1/4-20 C-Z HEX. .2-
WASHER, 1/4 C.Z MED LOCK -2.

PLATE, PR€SSURE

DISC, FRICT|0N -oRDEB 483 525 892-
scREw, r /4 -20 x 1/4 HEX-SOC-H0 F,PT

SET -3-

l l

12

IJ

14

l5

16

17

l8

' t9

20

21

22

23

24

PULLEY, MOWER ACTUAT I  NG
scREw, 1/4.20 X 1/4 HEX-SOC.H0.F.PT

sET ,3-
scREw. 1, /4-20 X 1/2 HEX-SoC-HD

CONE-PT SET '3.

B I  NG, BEAB I  NG SNAP

BEABING W,iSNAP BIN6, BALL

COLLAB W,/SET SCREW & LOCK NUT, BFG

SPR I  NG, PRESSURE -ORDER 4I}3 525 N92.

EUTTON, THRUST

BUTTON, WEAB

NUT, 1/4-28 HEX, JAM-3,

SPR I  NG, COMPRESS I  ON - 3-

LEVEB, THBOW-OUT -3.

SCFEW, SPEC I  AL MACH I  NE '  3 -

SHAFT I1 ' lBUTTON 473 483 R1, CLUTCH

BBACKET, P I  VOT

SPRING, FBICTION OISC

NUT. 1/4.28 HEX. -3-

K I  T,  PTO CLUTCH SPR I  NG & O I  SC

IM
P?\
,!" i, t'

BEVISION NO Q1 822 REVISION NO



ROTABY MOWER .3 SP I  NOtE
SECTION B

D€SCNIPTTON CPE-2

ltl ROTABY MOWER .3 SPINDLE

i lo.  f luracR oEsc8tPrtoN cPE .2
I
I€NGINE DBIVEN POWER TAKE.OFF -CONTINUEO
ICLUTCH ATTACHMENT
I -  FOR US€ W,/CUB CAOET TRACTOBS
l70, 71, 100, 102, 122 AND TBACTORS,
I
I

{
l6

) l  r
-db

Ua}xl

8

?l
AA
) ( \ \ \ \ ) \

NJ}\/
\r!

1
22

2l

L**
e@ lo

t3 l
12r lr r  A l / \ '

J1,k6N)
\ ) vJ/ \-?

o\9
l \

tE 17

l6
l (
OJ

23
I
I

:'. @

S€CT I  ON B

f lo.  NUtB€n___-rr__--_--

I  ENG I  NE DR I  VEN POWER TAKE - OFF
ICLUICH ATTACHMENT
I -  FOR USE WICUB CADET TBACTORS
11o. 11. 1O0, i02,  122 ANo TRACTORS-

t5

I
Io

l {sl
I

, \ "DV

-*@- i t
20 19

I
7l

10 |
I

I
I
I
I

11l
I

121
I

13 |
I

14 |
I

15 |
I

16 |
._tt t  I

18 i
le i

I20i

" .1

I

" .1-"1
I

I
I
I

I
I
I

I
I
I

r  |  413 484
|  120 375
I

2 |  473 589
I

3 |  473 590
I

4 |  401 635
i 1s7 842
I
i  124 829
i  r20 394
i 120 382
i  481 525
I

si  133 641

I
oi 473 588

I
, l  473 486

i  18 626
i  120 37s
i  120 380

ei  473 471

ql
- t

I
I
I
I
I
I

I
I

B1

RI

BI

R2

B1

B1

588 Br

473 486 R3
r8 626 B1

473 471 Bl

ATTACHMENT, POIVEB TAKE.OFF CLUTCH
.473 487 F.92-
-CUB CAOET 70 & IOO TRACTORS.

BOD, CLUTCH
NUT, 1/4 "20 C.Z HEX. JAM

TURNEUCKLE, ROD

FOD, REAR CLUTCH

LEVER, HANDL€ -BEPLACES 473 485 R2.
BOLT, 3/B-16 X 1-1/2 C-Z CA-REC

TRUSS - HD MACH
NUT, 3/8 ,  16 C. Z HEX .  JAM
WASHEB, 13/32 X 13/r6 X 16 GA C-Z
IYASHER, 3/8 C.Z MED LOCK
SPACER, HANOLE

SPRING, 15 GA COMPRESSION
-CUB CADET 70, 71 & 1OO TFACTORS,

SPACER, SPB I  NG
-cu8 cAoET 70. 71 & 100 TBACToRS,

LATCH, HANDLE
B0LT. t /4.20 X 1/2 C.Z S0-NK CRG .2-
NUT. 1/4.20 C-Z HEX .2-
WASHEB, 1i4 C.Z MED LOCK -2-

PLATE. PRESSUBE

Drsc, FBrcTl0N 0B0EB 483 525 H92-

59 983 Cl

23 025 Rl

23 026 R1

60 072 Cl

60 071 cgl

473 461 R9 I

413 411 A2

473 483 B1

120 613

27 452 D

473 478 R1

473 472 Rl

473 479 R9 r

531 978 81

478 524 891

483 52s 892

PULLEY, MOWEB ACIUAT I  NG
-BEPtAC€S 413 414 Bt-

scREfv.  1, /4 -20 x 1/2 HEX-SoC.HD
CONE - PT SET .3 "

SCBEW, I , /4.20 X 1/4 HEX"SOC-HD,F-PT
SET .3 -

B I  NG, BEAR I  NG SNAP

BEAB I  NG W/SNAP F I  NG, BALL

COLLAR I1 ' , . 'SET SCREIl  & LOCK NUT, BRG

SPR I  NG, PBESSURE -OBOEB 483 525 892,

BUTTON, THRUST

BUTTON, WEAR

NUT, 1/4,28 HEX- JAM

SPB I  NG, COMPRESS I  ON .3,

LEVER. THROW.OUT.3.

SCREI{,  SPEC IAL MACI-I  I  NE -  3.

SHAFT W/BUTTON, 478 483 R 1 ,  CLUTCH

SPBING, FBICTION DISC

CLAMP, LOCATING .2-

K I  T.  PTO CLUTCH SPB I  NG & D I  SC

REVISION NO ol 823 REVISION NO



Hl 19 sEcloN ' l l l

PAGE GR I  D

27 l  CO8

20 r  col

21 1 COz
23 1 C04

72 1 CO3

FOTARY MOWERS .3 SP I  NDLE.

IROTABY MOWEB .38 INCH

l8U I  LT 1968 T0 1974
IROTAFY MOWEE -42 INCH
BU I  LT 1968 AND 197 1
ROTARY MOWEB -48 INCH.
BUILT 1968 AND 1971

INDEX TO I , 'NITS
DESCBIPTION

iHITcH AND DBIVE UNIT
i  sen tAL No. 6s497 AND EELolt /

H I TCH W/OU I  CK ATT,
sER I  AL N0. 65458 T0 400.000

MA I  N FRAME ANO UN I  T
38 AND 42 INCH BLAOE
48 I  NCH ELAOE

PBOOUCT GEAPH I  CS

PTO, ENG I  NE DB I  VEN
SERIAL NO. 65457 AND BELOW
sER I  AL N0. 65458 T0 400,000

REF. PAAT REF. PART

no, NuMBER DEscf, lPTlof l  cPE-2 ro. ,  t tu lgra oescntet tox cPE-2

t!

26 I  CO7
25 I  C06

l9 SECT I  ON B

BOTABY MOWEBS -3 SPINDLE

BEVISION NO. 9 01 824 BEVISION NO. 9



lll
AEF

3

4

5

6

9

10

l l

sEcrroN '  l l l SFCT I  ON B
ROTARY MOWEBS ,3 SP I  NDLE BOTABY MOWERS .3 SPINDLE

lo.  xuxg€n oEscarprror CPE - 2 f lo.  NurBra DEscnlpTtoi l  CPE '  2

IH I  TCH ,  W/OU I  CK ATTACHMENT
1.38. 42 & 48 rN. BLADE-
l-FoR TRACTOF SERTAL NO. 4OO.OOO & EELOW
I
I
I

IHITCH, W,/OUICK ATTACHMENT -CONTINUED
1.38. 42 & 48 rN. BLADE-
l-FoR TRAcroR SERtAL No. 4oo.ooo & BELOtf
I
I

I

.Jo

44

-1 5

'l ,/

) )  |'l\n
R{lo\\

\Vf
, t_

41
tv

, |?
' r -p

547 434 B2
364 436 B1

489 374 Bl
120 396

489 375 B1

489 378 R1
411 597 R1
120 393

489 602 B1

547 435 R1
473 443 R1
tJt  |  /5
21 903 R1

489 380 R3
13i 175
178 373 R1

473 454 R92
137 175
473 443 Br
1 20 396

490 467 Hr

489 384 B3
120 238

489 386 R2
491 961 B1

cA-o 42048

HANGER ASSY, FRONT
PIN, 3/16 X 1 HV COILED SPRING -2

8OLT, SHOULOEB - 2.
wAsHEF. 1 ' l /32 X 1-1/16 X .O95 -2-

BRACKET ASSY, IDLER AOJ

SPACER. I  DLER ADJ
NUT, 5/16.18 NYLON INSEET
wAsHEB. 1i /32 X t1/ ' t6 X.065 C-Z

SUPPOFT, I  DLER RH

ROD, FRONT MOUNTING .2.
P I  N, OU I  CK ATTACHABLE COTTEF
PtN, 3/31 X 1-1/8 C-Z CoTTER
fvAsHEB. t7/32 X 3/4 X 16 -2-

SUPPOBT ASSY, FRONT PIVOT LINK
PlN. 3. /32 X 1.1, i  I  C.Z CoTTEB '2-
WASHEF, t l /32 X 1 X .065 C-Z -2-

t INK ASSY, LIFT .2.
PlN. 3/32 X 1-1/8 C-Z CoTTER -2-
PIN, OUICK ATTACHABLE COTTEH.2
WASHEB. 1l /32 X 1.1/16 X .095 C,Z

ABM ASSY, FBAME SIDE

L I  NK ASSY, MOWEB SUPPORT ,2.
NUT. l /2-  13 C-Z HEX. -4-

BRACKET. MOVIER SUPPORT - 2 -
SPACEB, MOWEB BEAB SUPPORT -2.

12 489 387 R2
19 928 Rl

1 20 396
r80 123

120 394
120 382
120 377

489 388 R1

490 489 82

490 489 R2

489 397 R3

493 r64 R91
180 r28
18 130 H1

120 394
120 382
t20 377
18 253 R1

124 829

P I  N, MOWEB SUPPOFT .2 -
P I  N, 3/4 HV CO I  LED SPB I  NG -2,
WASHEB, 17/32 X 1-1/16 C-Z -2-
SCREIT, 3/8,16 X 1-3l8 PHC HEX.HD CAP

-6,
WASHEB, 11/32 X l3 l16 X .065 C-Z -9-
WASH€B. 3/8 C-Z ME0 toCK -6 '
NUT. 3/8,r6 C-Z HEX. '6-

SPR I  NG, MOWER SUPPOBT P I  N .2 '

8ELT, MULE DB I  VE -  38 I  N. BLADE-

BELT, MULE DRIVE.42 IN, BLADE-

BELT, MULE DBIVE.48 IN. BLADE-

PULLEY, OBIVE BELT IDLER.2.
scRE\{.  3, /8-  16 X 1 -3l4 C-Z HEX-HD CAP
sCBEW, 3/8.16 X 2 HEX-HD CAP
ftAsHER, 13/32 X 13/16 X .065 C-Z '2"
I1ASHER, 3/8 C.Z MED LOCK -2.
NUT, 3, /8,  l6 C'Z HEX. '2-
NUT, 3/8,16 CAO NYLON INSEBT
NUT, 3/8- I  6 C. Z HEX JAM

PULL€Y, CENTER
, BEFEB TO MA I  N FBAME ANO KN I  FE
UN I  TS.

SPACEB. MOW€8 -2-

SUPPORT, I  OLER LH

BEAR I  NG ASSY, I  OLEB PULLEY - 2.

IJ

t4

t4

l4

l5

11

18

491.961 Rl

48S 601 R1

542 122 AS1

FEVISION NO 0r col R€VISION NO



ill
REF

21 SECT I  ON B
l i l  FOTABY MowERF-3 sPTNDLE-2r

sEcT I  0N B

FOTABY MOWEBS -3 SPINDLE
RE F .  PANT

t lo.  HUHsEB oEscRlPTloH CPE-Z

I

IMA I  N FBAME AND KN I  FE UN I  T IMAIN FRAME AND KNIFE UNIT -CONTINUED

I,38 AND 42 I  N. BLADE.38 AND 42 I  N. BLAOE

ft*,
36

*'31
*37

-35

*-.y-;;,-

489 336 85
489 338 R4
171 '103
1B 494 R1

489 340 R1

489 34 1 Rl
21 860 R1

120 382
120 371

HOUS I  NG ASSY, BOTOR .38 I  N ,  BLADE "
HOUS I  NG ASSY, ROTOR - 42 I  N, BLADE -

scBEw, 5/16- 18 X 3/4 HEX'H0 TAP -8
BOLT, 3/8 '16 X 1 ZND HEX-HD MACH

ABM, GAUGE WHEEL LH

ARM, GAUGE WHEEL BH
BOLT. 3/8 X 7i8 ZNO S0-NK CFG '4 '
WASHER, 3/B C'Z MEO LOCK -4-
NUT, 3, /8 '  16 C-Z HEX. -  4 -

4

5

419 427 R9

489 429 B 1
1 20 394
124 829
120 382

489 342 R2
120 214
120 376

I  wHEEL, 7 IN GAUGE -2-

BOLT, SHOULD€B .2-

wAsHEB, 13i32 X 13l16 X 065 C'Z -4-
NUT. 3/8.  I6 C.Z HEX JAM '2.

WASHEB, 3/A C'Z MED LOCK -2.

SH I  ELD, BELT LH
wAsHER, 5/16 C'Z MED LoCK '4-
NUT. 5/16'18 C-Z HEX' "4-

2

3

@-re
N-'2e'
@-27

$-ro
H^-28
net

.a -6-29
4r\ j=r

v

BEVISION NO o1 co2 REVISION NO



lt

lll

lo

l3

1A

l l

' t5

t0

15

15

to

l6

l6

RoTABY Mot{ERs .3 sprNDLE-22 
sEcr loN t  

l l l  RorARy MowERs .3 sprNDLE,2z

IMAIN FRAME AND KNIFE UNIT -CONTINUED
BLADE-

SH I  ELD, BELT FH
WASHEF, 5/16 C.Z MED LOCK ,4-
NUT. 5, /  16,  18 C, Z HEX. -  4 -

SIOE, HOUSING LH,38 IN, BLADE-
BoLT, 3, /8 X 3/4 C-Z SO-NK CRG -2-
WASHEB, 3/8 C.Z MED LOCK ,2.
NUT, 3/8.  r6 C-Z HEX. -2-

SIDE. HOUSING LH -42 IN. BLADE,
801T. 3/8 X 1- ' t i2 C-Z SO-NK C8G
801T. 3/8 X 1 -  t /4 C-Z S0-NK CBG
fvAsHER. 3/8 C-Z MED LOCK -2-
NUT, 3/8-16 C-Z HEX. -2-

SHROUD ASSY, BLAOE .38 IN. BLADE-
80LT, 5/16 X 3/4 C-Z SO-NK CRG -2-
wAsHEB, 5/16 C-Z MEo LoCK -2'
NUT. 5/16-18 C.Z HEX. -2-
801T, 1/4 X 1/2 C-Z HFX-H0 MACH -4"
WASHEB, 1/4 C.Z MED LOCK -4.

SHBOUO ASSY, BLAOE .42 IN. BLAOE.
soLT, 5/16 X 3/4 C-Z S0-NK CRG -2.
wAsHEE, 5/16 C-Z MEO LOCK -2-
NUT. 5/16- 18 C-Z HEX. -2-
BoLT, 1, /4 X 1/2 C-Z HEX-H0 MACH -4.
WASHEE, 1/4 C.Z MED LOCK -4-

RUNNER, MOWEB tH
BoLT, 3/8 X 1 -  1/8 ZNP SO-NK CRG -2-
WASHEB, 3/8 C.Z MED LOCK -2-
NUT, 3/6- l6 C-Z HEX. ,2-

BUNNER, MOWEB BH
B0LT. 3/8 X 1-1/2 C-Z S0.NK CBG
BoLT, 3/8 X l - ' t /4 C-Z S0-NK CRG

.2 USED IYITH 42 IN. BLADE.
v{Asr{EB. 3/8 C -Z MED LoCK - 9-
NUT. 3/8- l6 C.Z HEX. -9-

t{AsHEB. PLATN t3, /32 X t3l16 X .065 tNCH

EETWEEN FBONT OF HOUSING ANO RH
BUNNEH.USE ON 38 IN, MOI{ERS ONLY-

WASHER, 3/8 C.Z MED LOCK .2.
NUT, 3/8.  l6 C-Z HEX. -2.

HOUS I  NG, CENTEE
B0!T, 3, /8 X 1C-Z S0-NK CRG -4-
WASHER, .406 X .875 X .105 -4-
NUT, 3/ '8-  16 C-Z HEX. -4-

BOttEF, FBONT
9QLT, 1/2 X 1 -  1/2 C-Z S0-NK CRG
NUf,  1/2.13 COP NYTON INSEBT

ELAD€, CENTER -38 IN BLADE .HAFD
SUFFACED- .OPTIONAt WITH
487 761 R1 -

BLADE, CENTER -38 IN, BLADE..OPTIONAL
tl tTH 490 476 R1-

BtADE, CENTEB .42 I  N. BLADE -HABO
SURFACED- -OPTIONAL WITH
477 597 R3-

BLADE, CENTER -42 IN. SLADE, .OPTIONAL
wrTH 490 473 Rr-

BLAOE, OUTER -2.  -38 IN. BLADE- -HABD
SURFACED- .OPTIONAL WITH
413 427 R3.

BLADE, OUTEB .2.  ,38 IN. BLADE-
oPTToNAL WITH 490 470 81,

BLADE, OUTER .2- .42 IN. BLAOE .HARD

SURFACEO. .OPTIONAL WITH
477 598 B3-

8LADE, OUTEB.2. .42 IN, BLADE.
.0PTtoNAL WITH 490 471 Rl-

, ' l  492 106 B1 HousrNG. sPtNDLE,3-
|  -usEo oNLY w/ul  1 15 MoWERS-
i  l7 351 Rl BoLr.  3/s x 1 zND s0-NK cRG 'e
i  120377 NUr.  3. /B-t6c-zHEX -e-

i  120 382 h,AsHEB, 3/B c-z MEo LocK -e '

or l  492 108 R l  cuP. sP I  NoLE -  3 -

|  
-us€o oNLY w/ul l ls  MoWERS'

43 |  492 
, |07 

Bl  sPAcEB. BLADE ,3-
I

|  -usEo oNLY vi lu1115 MoWERS.

I
I
lenooucr GBAPHTcs
I

l2 752 016 R1 PRoDUcr GRAPHTc. rH
I

I
I
I
I

SECT I  ON B

olE

rc.  HUtsEn oEscatprto{ CPE-2 f fo.  i luuata oEscnlprtod CPE-2
I

38 AND 42 IN

489 343 8l
120 214
120 376

489 344 B2
18 508 Rl

r20 382
120 317
489 350 R2

18 685 Bt
r8 684 R1

120 382
120 371

489 345 Rl
r6 897 Hl

120 214
120 376

l8 653 Rr
120 380

489 351 B1
16 897 B1

120 214
120 376
18 653 B1

120 380

489 347 Bt
22 476 Rl

r  20 382
120 377

489 348 B1
18 685 Rr
18 684 Rt

1 20 382
120 377

485 651 B1

170 382
120 371

489 349 B3
17 351 Rl
2r 741 Rl

120 311

489 470 Rl
20 914 Rl' t9 676 B 1

490 476 Br

487 761 R1

490 473 Rl

IMAIN FBAME AND KNIFE UNIT .CONTINUED
I-38 AND 42 IN. BLADC-
I

1i  |  4 i3 860 R1 wAsHEB. BLADE FBrcrroN -3-
I

18I  489 389 R91 SPINDLE ASSY, BLAOE DBIVE DIsc .3.
I  16 066 81 wAsHEB. 2s/32 x 1.1/z x r6 GA -3-
i  219 753 NUr.3/4,16 HEX. JAM.3-
I

19 i  489 391 B1 HousrNG, SPTNDLE -3-
i  19 019 R1 BoLr.  3. /8 x 1 c"z No. 3 plof{  -  9.
i  120 382 nASH€R. 3/B c-z MED LocK .9^
i  120 377 NUr.  3/8,  16 c-z HEX. -e-

20 i  473 432 R9 I  PULLEY. ourER ,  2 -
I

2t i  473 433 R9l PULLEY. cENTER

,r l r  Asz l ig Bl  KEy, 1/4 x 3/4 x so.  
'ARALLEL 

-3,

r .  |  473 435 Bl  BoLr,  END -3,

24 i  490 1 96 R l  wAsHEB, SP T NDLE ,3.
i  113 128 VyASHEB.3/8 rNT-EXT-ToorH LocK-3
I

zt l ,  1g 700 891 FrrrrNG. 3/B DBIvE TypE 4s oEG ANGLE
" I

'  LU8 END EOLT FOR CENTEB ROTOR
I

26 |  443 566 FrrrrNG, b/16 DRrvE rypE sr8 LUB -2-
I

nt,  473 428 Ber , ror . t !3, iSt l  5?i  
03rER R. ' .RS

ze |  473 429 A1 spAcER. sp I  NDLE ourEn -3-
2e |  473 431 R1 sPAcER, PULLEY -6-
30 |  473 430 R91 BEARTNG. SPTNDLE .3.

I

31 |  575 B14 R1 ' . t iAsH€R. 2E/32 x 2 x 1 1 GA .3.
I  BLADE ORIVE OISC SPACING
I

32 473 468 R2 8ELT, SprNoLE DBrvE -38 rN BLAoE-
I

321, 477 599 R2 BELT, sprNDLE oRrvE -42 rN. 8LADE,
I

33 I  542 520 891 PULLEY, FLAT IDLEB

341 486 355 Rl ARM AssY. roLER
I

3E |  385 525 R1 NUr,  cENTER LocK -2-
I

36 |  486 360 B1 BoLr,  I  DLER ARM P I  vor
I

371 486 361 R1 sPRtNG. roBstoN
| 188 755 B1 y/ASHEB. 1s/32 x t -1/2 x l1 GA c.z
|  -2-
|  120 383 WASHEB, 7/16 c-z MED LocK
| 271 501 NUr 1/  16- 14 c-z HEX
| 142 619 H wnsuE R. 13/32 x 3/  4 x 1 1 GA c.  z
i  469 668 R1 wAsHER. t3/s2 x 3/4 x t6 GA c-z
I

3B i  490 561 H1 MULcHEB -38 tN. BLADE-
38i  490 562 H1 MUtcHEF -42 rN. BLADE-

I
3e i  492 105 H1 cAp, sprNDLE HousrNG -3-

I  usEo oNLY w/u 1 1 1 5 MoWEBS -

oo lsr  7 4s BEAR I  NG, BALL FAN & puMp rypE -3-
I  USED ONLY W/U1118 MOWERS'

477 s97 R3

490 470 Bl

473 427 A3

490 471 Bl

477 598 R3

R€VISION NO 01 c03 NEVISION NO



ill sEciloN ' l l l ROTABY MOWERS 3 SPINOLE-

SECT I  ON B

BOTARY MOWEBS '3 SP I  NDLE

IMAIN FRAME AND
.48 IN.8LADE.
.  FOP USE W/CUB
to5 .  122, 123,

KNIFE UNIT

CADET TRACTORS 102
124 AND 125-

104

IMAIN FBAME AND KNIFE UNIT -CONTINUED

I-48 IN, BLADE.
i - ron usr t t lcuB cAoET TBAcroBs 102'  1o4
i  tos,  tzz ,  123. 124 ANo 125

12-@. ) ."
o

lul
-43--t J

U
11-@
45*@

$*@

1

Ip
tt\t

E-'t'
,.64--36

Yb-ttr - i  6 37

/  iVA
' // 

'\-:/o

- ,  r / /
/ /  - -

a / /  |  

-  -"// z1>. ' -.
.// '-l a.'

,@7F a

BEVISION NO o 1 co4 REVISION NO



tl
l t l  

I

Ul RorARy MowERs -3 sprNoL€,24 
sEcrroN t  

l l f  BorABy MowERS ,3 sprNDLE-'4 
sEcr loN B

f fo f fuxaEa D€scf, tprroi l  CPF -2 No. NuiaEa oEscRrprroi  CPE -2fr
IMAIN FRAME AND KNIFE UNIT -CONTINUED
| -  48 rN. BL/\DE.
l -F0B USE WrCUB CADET TRACT0BS 102. 104.
1105. 122, \23,  124 AND 125-
I

1 I  489 353 R3 HoustNG Assy
1 171 103 scREtr.  5/16. tB x 3i4 HEx. HD cAp .8-
|  18 494 R1 BoLT, 3, /8 x 1 zNo HEX-HD MACH -B-
I

2 i  489 356 R3 HousrNG, cENTER
i l7 351 Bl  BoLr.  3/8 x 1 c.z so-NK cRG ,4-
i  120 382 r{AsHEF, 3/B c.z MEo LocK -4,
i  120 377 NUT, 3/s.16 c.z HEX. .4.
I

3 i  479 427 f lg l  wHEEL. 7 rN. GAUGE ,2-
I

a i  489 429 8l  BoLr.  sHouLoEH -2-
i  120 394 wAsHEB. t3/32 x r3l16 x .o6s c.z -4.
i  124 829 NUr,  3/8- 16 c.z HEX. JAM -2-
i  120 382 wAsHEF, 3/B c-z MEo LocK -2-
I

s i  489 357 Ri sH I  ELD. LH
i 120 214 wAsHER, B/16 c-z MED LocK -4-
i  120 376 NUr,  5, /16- 18 c-z HEX. -4-

.  I  4g9 3bg t i r  sH I  ELD, RH
i 120 214 wAsHEF, s/16 c-z MEo LocK .4.
i  120376 NUr,  s/16.18c.ZHEx. -4.
I

, l  489 3b9 f12 sroE, HousrNG LH
I 17 351 f l l  EoLT. 3/8 x 1 c-z s0-NK cBG -2-
|  120 382 wAsHER, 3/E c.z MED LocK -2-
|  120 377 NUT, 3/8-16 c-z HEX .2-
I

e I  489 360 BI SHRoUO ASSY, BH
| 18 404 R1 Bol .  1/4 \  s/s c-z so"NK cBG

IMAIN FRAME AND KNIFE UNIT -CONTINUEO
l-48 rN. BLAoE-
l-F0H USE W,/CUB CADET TBACT0RS 102. 104,
11o5, 122. 123, 124 AND 125,
I

1e |  541 494 B2 HousrNG, splNDLE -3,

I  rg ors nr
t 120 382
1 120 377
I

20 i  48 1 095 892 PULLEY. ourER - 2 -

z1i  489 394 R2 PULLEY. LH ourER
I

"2i  
489 395 B2 PULLEY. cENTEB

,r l r  452 77g Rl KEy, r , /4 x 3/4 x so.  
'ABALLEL 

-3-

,ol l  473 43b R r  BoLr.  ENo -  3 -

zsi  490 196 B1 wAsHEF. sPTNDLE -3,
i  173 128 wAsHER.3/8 tNr-EXT.ToorH LocK -3

261 19 700 R91 FrrrrNG. 3/8 DBrv€ TypE 45 DEG ANGLE

I LUB - END EOLT FoR CENTER ROTOR

,.11, 443 boo FrrrrNG, 5/r6 DRrvE TypE srR LUB.2-
I

, r i  473 428 Rer , .o.  ' !B RBi l  5?i  
03rEB B'r 'Rs

2s t ,  473 425 81 spAcEB. sp I  NDLE ourE8 .3.
30 |  473 43 1 B 1 sPAcEB. PULLEY .6.
311 473 430 891 BEARTNG. SPTNDLE .3-

I

321, 48 1 097 B 1 BUSH I  NG, BEAR I  NG oD SEPERAIoR - 3.
I

: :  I  543 196 R1 BusHrNG. BEARTNG rD sEpEBAToB -3-
|  ,BEPLACES 481 098 Rl.

WASH€R, 1/4 C.7 MED LOCK
NUr. t /4-20 C-Z HEX.
BoLT..  1/4 X 1/2 C-7 HEX-H0 MACH -2
wAsHER. 1/4 C-Z MED LoCK -2-

.  FEPLACES 48 1 096 B I  .
BoLr.  3/8 X 1 C.Z N0. 3 PLoW .9
WASHER. 3/8 C.Z MEO LOCK -9.
NUT, 3, /8.16 C,Z HEX. ,9

8ELT, SPINDLE ORIVE

I PULL€Y, FLAT I  OLER

ARM ASSY, I  OLEB

NUT, CENTEB LOCK -2-

BOLT, IDLEB ABM PIVOT

SPR I  NG, TORS I  ON
WASHER, 15/32 X 1-t /2 X 1l  GA C-Z

.2.
WASHEH, 7/16 C.Z MED LOCK
NUT, 7/ ' , !6-  14 C-Z HEX.
wAsHEB. 13/32 X 3/4 X 11 GA C-Z
wAsHER, 13/32 X 3/4 X l6 GA C'Z

wAsHEB, 25/32 X 2 X 11 GA -3"
BLADE OBIVE DISC SPACING

MULCHER

CAP, SP I  NDLE HOUS I  NG .3 -
.USED ONLY W/UI115 MOWERS.

BEARING, BALL FAN & PUMP .3.
-  USED ONLY W/U I  1 1 5 MOWERS -

HOUSING, SPINDLE -3-
,USEO ONLY IVlUI1I5 MOWEBS.

BOLT, 3/8 X 1 ZND SO.NK CBG .9-
NUT, 3, /8 -  16 C -Z HEX. .9 -
WASHER, 3/8 C-Z MED LICK -9-

CUP, SP I  NDLE -3 -
-us€0 0NLY w/ul  l15 Morr i lEBS-

|  120 380
I 120 375
! 18 653 Rr
|  120 380
I

|  120 380
| 120 375
I t8 653 B1
| 120 380

g |  489 362 Rl sHnouo AssY. c€Nr€R
| 18 626 Rl BoLr.  r /4 x t /z c-z so-NK cBG
I 18 404 Fl l  BoLT. r /4 x s/s c-z so-NK cRG -2.

WASHEB, 1/4 C.Z MED LOCK .3-
NUT, 1, /4 -20 C-Z HEX. -3-
BOLT. t /4 X ' t /2 C-Z HEX-HD MACH -3
WASH€B, 1/4 C.7 MED LOCK -3.

I
34 1

I
ssl

I
36 1

t t i
I

38 1
I

39 1
I
I
I
I
I

I
40 |

489 399 Rl

542 520 R9

486 355 Rl

385 525 B1

486 360 Rl

486 361 R1
188 755 R1
' t  20 383
271 501
142 619 H
469 668 B1

575 814 H1

I
ro l  489 364 Rl sHBouo ASSY, LH

I
1 1 I  489 470 B1 RoLL€8, FRoNT

| 20 914 Rl aotr ,  1/2 x i - t /2c-z so.NK cnc
|  19 676 Bl  Nvr.  1/2.13 cDp NyLoN TNSERT
I

t2t  489 366 Rl HUNNER. LH
t 22 416 81 BoLT, 3/B x 1.1/4 zNo so-NK cBG -2,
t  120 377 NUr,  3/B- i6 c-z HEX. -2"
1 120 382 v/AsHER. 3/B c-z MED LocK -2-
t . -_-__.

I3 I  469 JO/ HI RUNNEB, RH
i 18 684 Bl  BoLr,  3/B x 1-1/4 zND so-NK cRG ,2-
j  120 317 NUr.  3, /8,  16 c-z HEx -2-
i  120 382 WASHEB, s/B c-z MED LocK .2.
I

r4 i  57 808 Cl sHrELD, DTSCHAHGE
I

rb i  490 474 Rl BLAo€, cENTEB -HARD SUBFAcED- -oPTroNAL
rrtTH 489 392 R1 -

t5 i  489 392 R1 BLAoE, cENTEB -oprroNAL tvtrH 4e0 474 R1

16 i  490 475 B1 BLADE. ourEB 2- -HARD SUBFACED-

,u j  orn rr ,  * t ' .^or,o8Ji ! !o i i l '13 ' i i3" l i ' -? l ;
|  

49O 475 B1-

r t l .  473 860 Rl wASHEB, BLADE FBrcr toN -3' , I

re I  481 093 Rg1 sprNDLE ASsy. BLADE 0RlvE Drsc -3-
I  16 066 R1 wASHEF. 2s/32 x i .1/2 x 16 GA -3-
|  219 i53 NUr.3/4 r6 HEX. JAM -3,
I

I
I
I

I
I
I
I

I
41 I  490 563 R1

4ztt  492 105 H1
I

o, lsr  746
I
I

44 i
I
I
I
I
I45 i
I

ou |  4g2 840 B I  sPAcE R, BLADE - 3.
USEO ONLY W,/U1I15 MOWEBS.

I
I
I
I
I  enooucr GBAPH I  cs
I

l2 752 016 R1 PBoDUcr GRAPHTc, rH
I

I
I

492 106 Rr

17 351 Br
120 311
120 382

492 108 R1

BEVISION NO o1 co5 REVISION NO



lll z5 - s€c|oN ' lll SECT I  ON B
BOTAFY MOWERS .3 SPINOLE. ROTABY MOWERS ,3 SPINDLE

n€F

IENGINE DBIV€N POWER TAKE.OFF .CONTINU€D
I.FOR TRACToR SEBTAL N0. 65458 TO 400.OOO-
II

I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

I

I
I
I
I
I
I
I ,
I
I
I
I
I
I
I
I
I
I
I
I
I
I

1 |  473 484 Rl
I  120 375
I

2t 473 589 Rl
I

3 |  473 590 B1
I

4 |  401 635 82
| 124 829
| 157 842
I
i  120 394
i  481 525 Rr
I

5 i  133 64r Rl
I

6i 473 588 Rl
I

7i 478 524 B9 1
I

s i  413 471 Al

ol
" l

ro l  59 983 C1
i 23 025 R1
{^^^^^^.
I  zJ uzo nl

I
11 |  AO n?'  Cl' ' I

I
I
I
I
I
I
I
I
I

I

, ; \1,

#rffiffi'r;gT

$erfll\, 
" cH,a,

60 071 C91

473 46' t  89 1

473 471 f lz

473 483 R1

I20 613

27 452 D

473 478 Hl

473 472 Rl

473 479 B9r

531 978 B1

120 367

483 525 R92

I
I
I

12 |

r :  i
I

t4 |
I

t5 |
I

l5 |
I

t7 l
I

18 |
I

19 |
I

20l
I

21 |
I

22 1
I

23i
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

BEAR I  NG W/SNAP R I  NG, BA..

COLLAR W/SET SCREW & LOCK NUT, BBG

SPRING, PRESSUBE.OBDER 483 525 R92.

EUTTON, THBUST

EUTTON. WEAR

NUT, I , /4-28 HEX, JAM.3.

SPBING, COMPRESSION -3-

LEVEF, THROW-OUT.3-

SCREW, SPECIAL MACHINE -,3.

SHAFT W,/BUTTON. 478 483 BI,  CLUTCH

SPRING, FBICTION DISC -3.

NUT, 1, /4.28 HEX. -  3 -

KIT, PTO CLUTCH SPRING & DISC

no, nutnta oEacRrprtol  CPE-2 i lo.  xuxaEn oEscRtpttot{  CPE-?
t l

I  ENG I  NE DN I  VEN PO\{EB TAKE. OFF
I FoR TRACToB SERIAL N0. 65458 TO 4OO.OOO-

ROO, CLUTCH
NUT, I , /4 .2O C.Z HEX. JAM

TUBNBUCKTE, ROO

BOO, BEAS CLUTCH

LEVEB ASSY, HANOLE
NUT, 3/8.  IE C-Z HEX. JAM
scBEr{,  3/8-16 X r .  t /2 C-Z CA-AEC

TFUSS. HO I 'ACH
wAsHEB. 13/32 X 13/16 X 16 GA C-Z
SPACES, HANOLE

SPsING, I5 GA COTIPRESSION

SPACER, SPR I  NG

CLAMP, LOCATING.2-

PLATE, PRESSURE

Dtsc,  FRtcTtoN -oRDEB 483 525 R92.

PULLEY, MOIVEF ACTUATING
. scBEw. 1/4.20 X 1/2 HEX-SoC.HO

CONE-PT SET .3.
scREw. t /4 -20 x 1/4 HEX.SoC-H0.F-PT

sET -3.

BING, BEABING SNAP

o1 co6 REVISION NO



SECT I  ON B

REF, PART FEF. PAST8Ef

r | | l
t i l  RorARy r l lonrRs .3 sp TNDLE. 

26

I  ENG I  NE DR I  VEN POWER TAKE - OFF
ICLUTCH ATTACHMENT
I,  FOR TRACTOR ,SEB I  AL NO. 65458 AND BELOW
I
I
I

sEcrroN t  
l l l  RorARy MOWERS,3 sprNDLE,

No. xuMa€F oEscFlprrod CPE-2 do. NuMBEn DEscRtpr lod CPE,2
t i

IENGiN€ DRtvEN powER TAKE-oFF coNTtNUED
ICLUTCH ATTACHMENT
l -FoB TBACTOB SERTAL N0. 65458 AND BEL0W
I
I

J€PbP€44
\  ,s . . ,3, i ,TN\qN$

L i t6$Nbwy
T$,rl\'

I
I
I
I
I
I
I
I
I
I
I
I
I
I
i
I
I
I
I
I
I

I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

r  I  473 484 B1
I 120 375
I

zt 473 589 R1
I

3 |  417 207 Rl
I

4 |  471 208 n1
r 18 779 Rl
I  l lv  Jt t
i  120 394
i  120 382
i  178 372 B1
I
I

si  133 641 R1
I

o i  473 588 R1

t l  473 486 R3
i 18 626 Br
i  120 375
i  120 380
I

ol arr  arr  Rt- l

ol- l
ro l  59 983 cl

I

I  z l  ozo Rr
I

I  z:  ozs Rt
I
I
I
I
I
I

7
Iq\Jt

/  t0t

l t l
v9

I %x--
l (o.-

Av
23

COMPLET I  NG PACKAGE ,  POWEB TAKE-OFF
C LUTCH

BOD, CLUTCH
NUT, 1, /4.2O C,Z HEX. JAM

TURNEUCKLE, FOD

ROD, BEAB CLUTCH

LEVEB, HANDLE
801T. 3/8,16 X 1.1/2 C-Z HEX.HO MACH
NUT, 3/8.16 C-Z HEX.
|YASHEB. 13/32 X 13/16 X 16 GA C,Z
WASHER, 3/8 C.7 MED LOCK
WASHEB, 13/32 X 1-1/4 X 16 GA C-Z

"2-

SPB I  NG, , I  5 GA COMPRESS I  ON

SPACER, SPB I  N6

LATCH, HANDLE
BoLT, 1/4,20 X 1/2 C-Z S0-NK CBG -2-
NUT, I  /4 .20 C-Z HEX .  -  2 -
WASHEB, 1/4 C.Z MED LOCK -2"

PLATE, PBESSURE

Dlsc,  FntcTr0N,0F0ER 483 525 R92-

PULLEY, MOWER ACTUAT I  NO
. BEPLACES 473 41 4 B1 -

scBEw. 1/4-20 X 1, i4 HEX-S0C-HD-F-PT
SET .3 -

scBEtl ,  1/4,?O X 1i2 HEX-SoC-HD
CONE. PT SET -  3 -

I
I
I

t r  I
I

i2 l
I

r3 l
I

141
I

15 |
I

16 |
I

17 |
I

181
I

1s l
I

2al

- . t. ' l
I

.^ l
" I
. - lt t  

I

^.1- l
I
I
I
I
I
I
I
I
I
I
I
I
I

60 072 Cl

60 07.1 C91

473 461 891

413 471 R2

473 483 R1

120 613

?1 452 D

473 478 B 1

413 412 Rl

411 202 R91
473 443 R1

477 205 A1

531 978 R1

1 20 367

483 525 892

R I NG, BEAB I  NG SNAP

BEAR I  NG lYlSNAP B I  NG, BArr

COLLAB W/SET SCREW & LOCK NUT. BRG

SPRING, PRESSURE .ORDER 483 525 R92

BUTTON, THBUST

EUTTON, WEAR

NUT, ]  /4.28 HEX, JAM .3-

SPB I  NG, COMPBESS I  ON ,3 -

LEVEB, THBOW.OUT -3.

SCBEW, SPEC I  AL MACH I  NE -  3 -

SHAFT W/BUTTON 473 483 81, CLUTCH
P I  N, OU I  CK ATTACHABLE COTTER

ERACKET, P I  VOT

SPRING, FRICTION DISC ,3-

NUT, 1, /4,28 HEX, .3-

K I  T,  PTO CLUTCH SPR I  NG & O I  SC

REVISION NO o1 co7 nEVrSr0N NO



27ffit sEcrroN '  l l l SECT I  ON 8
BOTARY MOWERS .3 SPINOLE BOTABY MOI1EBS .3 SP I  NDLE.

AEF. n€ F:
NO, NUHBER D€SCRIPTION CPE.z

IHITCH AND ORIVE UNIT.38 IN. BLADE.
I .FOB TBACTOR SEBIAL NO 65457 AND BELOW.

6-?

A-B3B62B

i lo.  l rux8rR oEscRtPTtoi l  cPE-z

IHITCH AND DRIVE UNIT.38 IN. 8LADE. ,CONTINUED
l-F0B TBACToR SEBTAL N0. 65457 ANo BFLot{ .
I
I
I

tv
I

@

10-4
4?

$

o4P
i , ,n

gt<*
9
ts

I

2

3

6

1

B

478 874 Rl l  suPPoRr ASsY, FRoNr
17 443 Rl BoLr.  t /2.13 x r  c,z HEX-H0 MACH -4.

120 384 wAsHEB. 1/2 c.z MED LocK .4-

413 442 R1 P I  N. FRoNr MouNr r  NG
137 115 PrN, 3/32 x 1.1/B c.z corrEn
473 443 R1 prN.0urcK ATTAcHABLE corrEn

478 882 Rgl suPPoBr ASSY, roLER

478 881 R3 BELr.  DRrvE

493 164 F91 puLLEy. oRrv€ BELr roLER.z-
1B 779 R1 BoLT, 3, /B- 16 x 1,  t /z c. t  HEX-HD MAcH

120 377 NUr.  3/s-  16 c-z HEX. -2-
120 382 wAsHEB, 3/B c.z MEo LocK -2-

492 520 R1 EYEBoLr.2.
41 1 597 R1 NUT, F/16. ' tB ESNA srop .2.
120 393 wAsHEB. ' t ' t  /32 x ' t  1/  t6 x 1 r  GA c -  z

-2.

FFAME ASSY, LIFT
ttN. outcK ATTAcHABLE corrER -2-
PtN. 3/32 X 1-1/8 C.Z COTTEB -2.
wAsHER. 13/3? X 13/16 X .065 C,Z -2
wAsHER. 17/32 X 1 X 16 GA C-Z -2.
NUT, 3/8.24 C,Z HEX, JAM

t. INK ASSY, LIFT -2-
PIN, OUICK ATTACHABL€ COTTER.2-
PlN, 3/32 X 1,1, /A C-Z COTTER "2-
WASHEB, 17/32 X 1 X 16 GA C-Z -4-

l0

489 386 R2
180 121

120 394
120 382
120 377

489 387 B2
r9 928 B1

r20 396

624 479 Rl
411 597 R1
120 393

489 388 R1

492 521 Rl

542 122 R91

491 961 R1

BRACKET, MOWER SUPPOBT -2-
scBEw, 3, /8.  16 X 1/8 C-Z HEX.H0 CAP

-6-
I IASHEB. t1/32 X 13/16 X .065 C-Z -6-
WASHEB, 3/8 C.Z MEO LOCK -6.
NUT. 3, /8-r6 C-Z HEX. -6-

P I  N, MOWER SUPPOBT .2 "
PIN,3/4 HV COILED SPRING -2-
WASHER. 17/32 X 1.1/16 C-Z -2-

BOLT. IDLEB
NUT, 5/  1 6,  I  8 ESNA STOP
WASHER. 11/32 X 11/16 X 065 C-Z -3-

SPBING, MOWER SUPPORT PIN -2,

BRACKET. H I  TCH SUPPORT .2-

gEAB I  NG ASSY, I  DLER PULLEY - 2 -

SPACER, MOWEB ,2.

l t

14

478 878 R92
473 443 R1
137 1 75
I 20 394
178 373 Rl
124 925

478 875 R9 1
473 443 R1
137 175
178 373 Ri

HEVISION NO o1 co8 REVISION NO



u

llil ROTAHY MOIVERS-3 sPINDLE-28. 
SECTION 

'  I I I
2A, SECT I  ON B

BOTABY MOWERS .3 SPINDLE
f , IF.  PAFI

l$.  t l t lBEf i  gEscarprrox CPE'Z i lo,  dutc lF o€scnlPTloi l  CPE-2

-

REVISION NO 9 or cog FEVISION N0. I

f i€F. PART



t l rl f l r  '?s sEcr I  oN B
l t l
l l I  FolARY MowERS -3 sPlNDtE'

No. NuMEEF DEscf l lPTlot l  CPE-Z

I

lROTABY MOWEB -38 INCH-
IBUTLT 1971 T0 1974
IB0TAFY M0\{ER -42 |NCH'
IBUILT 1971 AND 1974
IB0TARY MolvEB '48 INCH"
lsurLT 1s71 AND 1974
I
I
I
I
I
I
I
i INDEX TO UNITS
I oEScR I  PT I  oN
I
I

iH t  rct  wzou I  cK ATTAcHMENT

lunru rnaue AND KNIFE uNlr
I  se lNo 42 lNcH BLADE

i 48 lNcH 8LADE

I pnooucr GBAPH I  cs
I

I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

PAGE GB I  O

30 1 c1l

31 1 C12
33 1 C14

34 1 Cl5

BOTABY MOWERS

.29-
3 SP I  NOLE.

SECT I  ON B

o1 c10 REVISION NO



ltl sEc' .oN '  l l l .30 SECT |  0N IROTABY MOWEBS .3 SPJNDLE BOTARY MOWERS ,3 SP I  NDLE

!0.  NUHSER o€scRrpTtoH CPE-2- !o.  NUHS€R oEscRtPTtoN cPE-z
i-
IHITcH, w,/oUIcK ATTACHMENT -coNTINUEo
l -38,  42. & 48 rN. BLAoE-
I

5

4

489 388 B1
180 124

r 20 394
120 382
120 311

490 489 B2
172 451

6l  176 C92

H I TCH. W,/OU I  CK ATTACHMENT
.38. 42. & {8 rN BLAOE-

545 681 Rl
364 436 Rr

489 374 Rl
I  20 396

489 375 Br
411 597 R1
120 393

545 687 B1
180 128
1 20 394
r 20 382
120 317

489 607 R4

545 685 Bl
137 185
r78 373 Rr
20 869 Rl

545 693 R1
178 373 R1
2r 932 B1
1B 481 B1

545 703 R1
473 443 Rl
23 042 R1
18 481 R1

178 373 Rt

545 699 R3

549 992 Ri
124 841
20 033 R1

544 r00 R4

lo4-3--,,
l5

cA- 02 3 55B

HANGER ASSY. FRONT
PIN, 3/16 X 1 HV COILEO SPBING -2-

BOtT, SHOULDEB - 2.
WASHER, 11/32 X l -1, /16 X .O95 -2-

BRACKET ASSY, IDLEB AOJ
NUT, 5/  1 6.  1 8 NYTON I  NSEBT LOCK
wAsHEB, 1\ /32 X 1 1/16 X .065 C-Z

SPACER, I  DLER AOJ
scREW. 3/8.16 X 1-3/4 ZND HEX.H0 CAP
WASHEB, 13/32 X 13/16 X .065 C.Z
WASHER. 3/8 ZNO REG LOCK
NUT, 3/8,16 ZNO HEX,

SPR I  NG, MULE DB I  VE EXTENS I  ON

SHAFT, IOLER PIVOT
PrN. 1/8 X I  C.Z CoTTER ,4-
WASH€R. 11/32 X I  X 16 GA C-Z -2-
w,AsHER. 11/32 X 1, /A X t6 GA C-Z -2-

FRAME ASSY, CENTEB
\{ASHEB. 17/32 X 1 X .065 C-Z -2.
PtN, t i2 x 2 c.z sTD.H0 -2-
PrN,3/16 X I  C-Z CoT. .2-

LINK ASSY, LIFT
P I  N, OU I  CK ATTACHABLE COTTEH
wAsHEB,1l /32X1X22G4
PrN, 3/16 X r  C.Z CoTTER
wAsHER, 11/32X 1 X 16 GA

FRAME ASSY, OUTER L I  FT

HANGER. MOWER SUPPORT FAT -2.
NUT, 5/8.  I  I  HEX JAM .2-
NUT, 5.8.  I  1 NYLON LOCK - 2.

BRACKET, MOIVEB SUPPORT

I
I
I

tz l
I
I

I
13 |

I
I
I
I
I
I

141
I
I

15 |
I

16l

I
I

't'1 
|
I

18 |
I

'v  I
I
I

"^ I- - t
I
I

" t l' ' t
I

489 387 H2
l9 928 Rl

120 396

PIN, MOWER SUPPORT.2.
PlN, 3/16 X 3/4 HV C0rLEo SPRTNG -2-
wAsHEF, t1/32 X 1.1/16 X O70 C.Z

.2.

SPRING, MOWER SUPPOBT PIN 2.
scREw, 3/8- l6 X I  -  1/4 C.Z HEX,HD CAP

-6.
WASHEB. 17/32 X r3l16 X .065 C,Z ,9-
WASHER, 3/8 C,Z MED LOCK -6.
NUT, 3/8.16 C.Z HEX. -6,

BELT, MULE DBIVE.38 & 42 I I \ ] ,  BLADE,
scREW,5/16 X 5/ ' ,8 H/HD TAP -8.

PULLEY. DRIVE BEtT IOLER -2,

PULLEY, CENTEB
. BEFER TO MA I  N FRAME AND KN I  FE
UNITS-

ARM, I  DLER LH

ABM ASSY, IOLER RH

SPACER, SPB I  NG
scBEtt .  3, /8-16 X 2-1/2 ZND HEX-HD CAP
NUT, 3/8.  I  6 NYLON I  NSERT LOCK

SHAFT, FBT HANGEB
PtN.3, /16 X I  C"Z CoT .2-
wAsHER, 1l /32 X 1 X 16 GA C.Z -3-

L I  NK, ADJUSTABLE
wAsHER, 17/32 X 1 X 22 GA .2-
wAsHER,17i32X1X22GA
WASHER. 17/32X 1X16GA

BLOCK. ADJUST I  NG

5

6

ul

I
I
I
I

a l' t

'o  I
I
I

545 686 81

545 690 Rl

545 688 B1
180 134
18 253 R1

545 689 R1
18 481 B1

178 373 Rl

58 773 C1
23 042
23 042 Rl

r7B 373 R1

58 774 C1

z.-p

l l

F]EV IS ION NO

22

ol cr1 REVISION NO



ltl 31 SECT I  ON B I i l :
l l l  FoTABY Mor4tRS 3 sprNDLE-

SECIION B
ROTARY MOWEBS .3 SP I  NDLE.

2
2

.E:

4

5

F - PART

NO, NUMSER_--r----- oEscnfPTroN CPE-2

HOUS I  NG ASSY, FOTOB .38 I  N. BLADE -
SCREW, 5, /16 X 5, /8 H,/HD TAP.8-
8OLT, 3/8 X 1 ZND HEX-HD MACH

HOUSING ASSY, BOTOR -42 IN. BLADE-
SCBEW, 5/16-18 X 3/4 HEX.HD TAP
80LT, 3, '8 X I  ZNO HEX,HD MACH

8ELT, SP I  NDLE DB I  VE " 38 I  N. BLADE "
BELT, SP I  NDLE DR I  VE .42 I  N BLADE.

PULLEY, FLAT I  DLEB

ARM ASSY, I  OLER

NUT, CENTER LOCK .2.

SH I  ELD, EELT LH
WASHEF, 5i16 C,Z MED LOCK -4-
NUT. 5, /16-18 C"Z HEX. -4

No, NUMBEB oEscntPTtoN CPE '  2 -
I I ' I IAIN FBAME AND KNIF€ UNIT -CONTINUED
I ,38 AND 42 I  N, BLADE.
I

cA-0z35zA

486 360 Rl

SH I  ELO, BELT RH
WASHEB. 5/16 C.Z MEo LoCK ,4.
NUT, 5/16,18 C.Z HEX -4-

SIDE, HOUSING LH -38 IN. BLAOE.
BOLT. 3/8 X 3i4 C-Z SO NK CRG -2
WASHER, 3/A C.Z MED LOCK .2-
NUT. 3/8- ' , |  6 C'Z HEX. -2-

SIOE, HOUSING LH -42 IN. BLAOE'
BOLT, 3/8 X t-3/4 ZND SO-NK CRG
B0LT. 3/8 X 1,1/4 C-Z S0.NK CRG
WASHER, 3/B C Z MED LOCK -2,
NUT, 3, /8-  16 C-Z HEX. -2-

SOLT, IDLER ARM PIVOT

RUNNER, MOWER LH
BOLT, 3/8 X t-1/A ZNO SO.NK CRG
WASHEB. 3tB C-Z MFD LOCK -2-
NUT. 3. /8-  16 C-Z HEX. ,2-

MAIN FBAME AND KNIFE UNtT
,38 AND 42 IN. BLAOE.

l8

FdL_r=

It
t0

l6
\

489 336 B5
112 451
18 494 F1

489 338 R4
17 1 103

IB 494 Rl

473 468 B2
471 599 R2

489 344 R2
18 508 R1

120 382
120 311
489 350 B2

18 508 B1
rB 684 Rl

120 38?
120 311

489 343 R1
120 214
120 376

548 2i3 R1
22 416 Bl

1 20 382
120 311

542 520 89 1

548 457 R1

385 525 B1 I

lo489 342 A2
120 214
120 316

r  i - -o i in u n

28

REVISION NO 01 c12 REVISION NO



llil

t2

I1

13

14

20

,1

22

23

z4

25

28

tc

15

to

l6

l6

17

t8

19

l6

32- SECT I  ON B ltlBOTARY MOWEBS .3 SPINDLE

BEf
f fo.  tutBEF DEscntpTlof l  CPE-2 ro.  turaEf,  oEscRlpTtoi l  CpE.2

#

MAIN FRAME ANO KNIFE UNIT -CONTINUED
.38 AND 42 IN. BLADE.

548 274 B1 BUNNEB. MowEB RH
27 416 nl  BoLr.  3/B x t -1/E zND so-NK cBc.3.
18 684 R1 BOLT. 3, /s x 1 1/4 c-z so-NK cRG

-2 USEo t4/ tTH 42 tN. ELADE-
WASHER, 3/8 ZND REG LOCK -3
NUT. 3/8- 16 ZND HEX -3.

548 458 R1 spRtNG. roRstoN
2l 904 Bl  wAsHER. .46e x .878 x .  los

120 383 wAsHER. i /16 c.z MED LocK
271 501 NUr.  7/16.14 c.z HEX
180 122 scBew. 3/8- l6 x 1 zND HEX-HD cAp
21 438 Rl scB€w, 3/8 x 3/4 zNp p, /HDs MAcH
24 764 R1 NUr.  3/B p/r  LocK TypE s

120 382
120 311

HOUS I  NG, CENTER
BOLT. 3/ '8 X 1 C-Z S0-NK CBG '4-
WASHEB, .406 X 875 X .  105 .4.
NUT. 3, /8 -  16 C -Z HEX. -  4 .

SOtLEB, FRONT
B1Lr,  1/2 X ' t  -1/2 C,Z S0"NK CBG
NUT, 1/2.13 CDP NYLON INSEBT

-oPTrfNAL W/r9 696 R1-

BLADE. CENTER "38 IN, ELADE.HABD
SURFACEO. .OPTIONAL WITH
487 16t Rt.

BLAOE, CENTEB-38 IN, BLAOE. -OPTIONAL
wlrH 490 476 Rr.

BLAD€, CENTER .42 I  N. SLAOE .  HABD
SUBFACED.,OPTIONAL WITH
477 597 83-

477 59i  R3 BLAoE. cENTER .42 r  N. BLADE - -  opr I  oNAL
wrTH 490 473 Rl -

490 470 R1 BLAoE. ourEn.2--3s tN. BLAoE. .HABD
SURFACED. .OPTIONAL WITH
473 427 R3-

413 427 R3 BLADE. ourEB .2.  -38 rN. BLAoE,
OPTIONAL WITH 490 470 R1 -

490 471 Rl BLADE, ourER -2.  -42 tN. BLAoE- -HABo
SURFACED- .OPTIONAL WITH
477 598 83.

477 598 R3 BLADE- ourER .2- .42 rN. BLADE.

29

30

3l

32

489 349 R3
17 351 B1
21 741 B1

120 311

489 470 R1
20 914 R1
l9 676 B1

490 476 81

487 761 B1

490 473 Rl

473 860 R1

492 105 R1 cAP. SPTNDLE HousrNG.3-

473 432 R91 PULLEY, ourER,2,

473 433 R91 PULLEY. cENTER

473 434 Bl  KEy, 1/4 x 3/4 so-pARALLEL -3-

473 435 R I  BoLr.  END -3.

490 1 96 R 1 WASHER ,  sP I  NDLE .3 .
173 128 wasHEB,3/8 rNT-EXT.ToorH LocK -3

19 700 R9l FrrrrNc. 3/ 'B DRrvE TypE 45 DEG ANGLE
LUG ENO EOLT FOB CENTER BOTOR

433 566 FrrrrNG.5/r6 0RrvE TypE srR LUB -2-
END EOLT FOB OUTEB ROTOBS

ST 745 BEAnTNG- BALL sr8 FrrrrNG -3-
.REPLACES ST 72I BY ALSO OBDEBING
KEY, 127559 AND NUT, 219 753-

NUT, 3/4,  I6 HEX JAM .3.

HOUS I  NG. SP I  NDLE -3.
801T, 3, /8 X 7/8 ZND SO-NK CRG -9-
NUr.  3,18.16 C-Z HEX. .9-
WASHER, 3/8 C.7 MED TOCK .9-

-oPTroNAL WrrH 490 471 Rt

WASHER, ELADE FB I  CT I  ON -3-

NOT USED IN THIS APPLICATION

219 753

492 106 R1
21 860 81

120 371
120 382

SECT I  ON 8
BOTARY MOWEBS -3 SPINDL€

MAIN FRAM€ AND KNIFE UNIT .CONTINUEO
-38 ANO 42 IN. BLADE-

49, 108 Rl cuP, sPtNoLE .3-

492 107 Rl sPAcER, BLAoE.3.

575 814 Rl wAsHEB. zs/32 x 2 x l l  GA .3.
BLADE DB I  VE O I  SC SPAC I  N6

58 455 Cl DEFLEcroR.38 tN.
51 229 Cl DEFLEcToB. 42 tN.' I  80 077 scBEw, s/  1 6.  I  8 x 3/4 zND HEX, HD

. cAP "2-
120 214 wAsHEn, s. / r6 zNo REc LocK -2,
120 393 wAsHER. 11/32 x 1.  r , / r6 x .osl  c.z

1 20 376 NUT, E/ r  6-  r  6 zND HEx .  .2-

0r c l3 BEVISION NO



l l l  R'TARY MowERS -3 sPTNDLE 
33

IMA I  N FFAME AND KN I  FE UN I  T

l-48 |  N. BLA0E-

ltl 33 SECT I  ON B
SECTION 8

ROTARY MOWEBS '3 SP I  NOLE '

REF. PAFI nEtREF. PAFT

No. NUHBEB oEscnlPrtoi l  CPE - 2 no i lurstn otscntprtox CPE - 2

,  
- - l -

IMA I  N FRAME ANO KN I  FE UN I  T .CONT I  NUEO

1.48 lN. BLADE-

I
I
I
I
I
I
I
I
I
I
I
I
I

I
j

I
I
I
I
I
I

I
I
I
I
I
I
I
I
I
I
I
I
I

I
I

I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

r  |  489 3b3 R3
r 171 103
I 18 494 R1
I
I
I
I

I
t

.V

' r , f f i ',-'\_ t71i:A R.r2s

,,'iA'[,6t'i6;:?:t 22

)@ @fl.'-'{v:;
l l*1,1.

. l
/ l

-29-(@) /  |  28
\ : , / r_ lv I
.Al

, ' ,9 ;
- ,30*(  J '

/E gl

^. 6-Tr i
Jl$\\€/- / |\y i

4 aZ*6:D i . ,
v
/A

33+t=,

cA-0235 r

HOUS I  NG ASSY
SCREW, 5/16-18 X 3/4 HEX.HD TAP
BOLT, 3/8 X 1 ZNO H€X-HD MACH

HOUS I  NG, CENTER
BOLT,3/8 X I  C-Z SO-NK CRG "4'

WASHER, 3/8 C'Z MED LOCK -4.
NUT, 3/8-16 C'Z HEX -4'

489 356 R3
17 351 R1

120 382
120 311

SION NO o1 C14 REVISION NO



ltN ROTARY MOWEBS -3 SPINDLE
sEcrroN t  

l l l  RorARy Mo'yEBS ,3 sprNDrE-34
SECT I  ON B

FEF

NO. XUff8€R CPE.2-r_-
NO KNIFE UNITMAIN FBAME A

-48 IN. BLAO

489 357 R1
120 214
1 20 376

489 358 B1
120 214
l  20 376

489 3s9 R2
18 508 R1

1 20 382
120 377

489 470 81
20 914 R1
19 676 R1

548 271 B1
22 416 R1

120 317
r 20 382

548 212 B1
22 416 B1

120 311
120 382

57 808 Cl

490 474 R1

489 392 R1

490 475 R1

489 393 Rl

CONT I  NUEO

SH I  ELD. LH
wAsHEF. 5/16 C-Z MED LOCK ,4-
NUT. 5/16- 18 C.Z HEX. -4,

SHIELD, RH
WASHER, 5/16 C.7 MED LOCK .4.
NUT, 5/16.18 C-Z HEX. -4,

S I  D€, HOUS I  NG LH
BOLI,  3, /8 X 3/4 ZNO SO-NK CBG ,2-
WASHEB, 3/8 C.Z MEO LOCK .2,
NUT, 3/8.  1 6 C. Z HEX. .2 -

ROLLER, FRONT
soL-t ,  1/2 x '1 .1/2 C-Z SO-NK CRG
NUT, 1, /2-  I3 COP NYLON INSEBT

RUNNER, LH
B0LT. 3/8 X 1,1/8 ZNo S0-NK CRG -3-
NUT, 3, /8-16 C-Z HEX. -3-
WASHEB, 3/8 C.Z MED LOCK .3-

RUNNEB. RH
B0LT, 318 X 1-1/8 ZND SO-NK CBG .3-
NUT. 3/8,16 C-Z HEX. .3"
WASHEB, 3/8 C.Z MEO LOCK .3.

SHIELD. DISCHARGE

BLADE, CENTEB .HABD SURFACED.,OPTIONAL
wrTH 489 392 81,

8LADE, CENTEB.OPTIONAL WITH 490 474 F1

BLADE, OUTER.2. .HARD SUBFACED.
,oPTroNAL WrTH 489 393 B1-

BLAOE, OUTEB.2- .OPTIONAL WITH
490 475 R1-

WASHER, BTADE FFICTION -3-

PULLEY. BH OISCHABGE OUTER

PULLEY, LH OUTER

PULLEY, CENTEB

KEY. 1/4 X 3/4 SO.PAFALLEL .3.

BOLT, END -3,

WASHEB, SPINDLE -3.
WASHEB,3/8 INT,EXT,TOOTH LOCK -3.

FITTING, 3/8 DBIVE TYPE 45 OEG ANGLE
LUB. ENO BOLT FOR CENTEB ROTOR

FITTING, 5/ I6 DBIVE TYPE STR LUB -2-
ENO BOLT FOR OUTEB BOTORS

BELT, SPINDLE ORIVE

PULLEY, FLAT I  DLER

ABII  ASSY, I  DLEB

NUT, CENTER LOCK .2,

BOLT, IOLER ARM PIVOT

SPB I  NG, TORS I  ON
I1ASHER, 469 X .875 X . t05
WASHEB, 7/16 C"Z MED LOCK
NUr,1/  16.r4 C.Z HEX.
SCREW, 3/8 X 3/4 ZNP P/HOS MACH

1 ,48 t  N. ELADE

27i 576 Bl4 Br
I
I

28 1
I

2s i  492 105 R1

.o lsr izz
i  21s 753

3r |  4e2 106 R1
i 1i  351 B1
i 170 377
i  120 382

szi  492 108 Rl

, .  |  4e2 846 Rl
I
I
I

WASHEB, 25/32 X 2 X r1 GA -3-
ELADE OR I  VE D I  SC SPAC I  N6

NOT USED IN THIS APPLICATION

CAP, SP I  NOLE HOUS I  NG .3

BEARING, BALL FAN & PUMP -3-
NUT, 3, /4 16 HEX, JAM ,3 .

HOUS I  NG, SP I  NDLE .3.
BOLT, 3/8 X 1 ZNO SQ.NK CBG .9
NUT, 3, /8,16 C.Z HEX. ,9-
WASHER, 3/8 C.Z MED LOCK -9.

CUP, SP I  NDLE ,3.

SPACER, BLAOE -3-

iPB0DUCT 
GRAPHTcS

I

to

10

t l

le zsz oto nt  PRooucr GRAPHTc, rH
I
I
I
I
I
I
I
I
I
I
I
I
I

I
I

i
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

I

1 l

12

IJ

l4

t5

16

17

't I

19

20

21

22

23

25

26

473 860 B1

48r 095 F92

489 394 82

489 395 R2

4i3 434 R1

473 435 B1

490 196 R1
173 128

19 700 R91

443 566

489 399 R1

542 520 891

548 457 R1

385 525 R1

486 360 R1

548 458 R1
21 904 R1

1 20 383
27 1 501
21 438 B1

IMAIN FBAME AND KNIFE UNIT ,CONTINUED

REVISION NO o1 c15 REVISION NO



i l l l  3BA Forr ' ,BY Mov/ER -3 sPrN;l :
SECT I  ON B

AIO. f lUHBEA-__r- . -
I38A BOTARY MOWER 38 INCH'
IBU I  Lr  1S74 T0 l98l

INDEX TO UNITS
DESCBIPTION

OESCR I  P CPE,2

I
lFRAME. MA I l , l

I
iHrTcH
I
iKNTFE UNrr

I  
r rooucr cRAPH I  cs

I  
ro.roce ,  ADAPr I  NG

lw*rrr ,  oouce
I
I
I
j

I

I
I

i
I
I
I
I
I

l
I

I
l
I

I
I
I
I
I
I
I
I
I
I
i
I
I
I
I
I
I
I
I
I
I
I
I

I

I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

PAGE GR I  O

37 1 C18

36 r  Cl7

37 1 C18

33 1 C20

39 1 C20

40 1 C21

f f l  3BA B'TARYMOWER .3 SP I  NDLE

sEcr roN

n€f .  PAnT

NO, NUM8Eff  O€SCRIPTION CPE.2

l-

REVISION NO o1 cr6 REVISION NO



FIr:

I

2

3

4

5

6

1

lo

l1

t2

l3

I

Hl 3sA RorARy MowER .3 sp' . ro iE.
SECT I  ON B -  36 -

3BA ROTABY MOWEB ,3 SPINOLE.
SECT I  ON B

lc NUaBEn o;scarprrol  _ CPE-2 ro xurgEn o€scatpTtor CpE-2

I " t*"  ry or,a* *ro.nMENr 

-
38 t  NCH BLAOE - 1 ,38 t  NCH ELAOE

I

2--p 5

*A

545 686 R1

545 690 R1

545 688 R1
180 134
18 253 R1

545 689 Rl
18 481 R1

178 373 Rl

58 773 C1
473 443 R1
23 042 A1
18 481 Rl

178 373 B1

58 114 Cl

r!l

17

h
;F
l r

I
I

ra !
I
I

14:
I

I
111

I
I

151
I

16 |
I

r t  i
I

18 |
I

l9 |
a

I
I

20| .
I
I
I

21 |
I
I
I
I
I

22 1
I
I

I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

I
I

545 681 Rl

489 375 Rl
411 597 R1
1 20 393

545 687 R1
180 128
1 20 394
1 20 382
120 311

489 607 R4

545 685 H1
137 185
178 373 R1
20 869 R1

545 693 R1
178 373 Rl
26 204 Rl
l8 481 R1

545 703 Bl
473 443 R1
23 042 Rl
18 4Bl R1

178 373 R1

545 699 B3

549 992 B1
124 847
20 033 Rl

544 100 B4

489 387 B2
19 928 R1

1 20 396

489 388 R1
180 r23
r ?0 394
1 20 382
120 311

490 489 B2

473 462 A4

BELT. MULE ORIVE
. FOR TRACTORS W/SEB I  AL NO 529,999
AND BELOW.

BELT, MULE DRIVE
- FOR TRACTOR W/SEB I  AL NO, 530, OOO
AND A8OVE. "EXCEPT I  lOO TRACTOB-

BELT, MULE ORIVE
scREw, 5/16 X 5/8 H/H0 TAP -8-

PULLEY. DR I  VE EELT I  DLER - 2.

PUI.LEY, CEN-I 'EB
. REFEB TO MA I  N FRAME ANO KN I  FE
UNITS-

ABM, I  DLEB LH

ARM ASSY, IOLEB BH

SPACEB, SPR I  NG
SCREW, 3/8. , I6 X 2-1/2 ZNO HEX-HD CAP
NUT, 3, /8.  1 6 NYLON I  NSEBT LOCK

SHAFT, FRONT HANGEB
PtN, 3/16 X 1 C.Z CoTTEB .2,
wAsHER. 17/32 X 1 X 16 GA C.Z -2.

LINK, ADJUSTABLE
P I  N, OU I  CK ATTACHABLE COTTER .3.
WASHEB. .531 X 1.OO0 X .027 "2,
PIN,3/ l6XICZCOTTEB
WASHER, 11/32 X 1 X 16 GA .2-

8LOCK, ADJUST I  NG

140 024 Cl
112 451

61 176 C92

6

ro--ffrl

''T H
cA-023558

HANGEB ASSY, FBONT

NOT USED IN THIS APPLICATION

BBACKET ASSY, I  DLEB ADJUST I  NG
NUT, 5/ '1 6.  1 8 NYLON I  NSERT LOCK
wAsHER. t t , /32 X 11/16 X .065 C-Z

SPACEB. IDLER AOJUSTINC
scREw. 3, /8-16 X 1.3/4 ZNo HEX.HD CAP
wAsHER. 13/32 X 13/ ' t6 X .065 C-Z
WASHEB, 3/8 ZNO REG LOCK
NUT. 3/8- ]  6 ZND HEX.

SPR I  N6, MULE DR. EXTENS I  ON

SHAFT. IDLEB PIVOT
PIN. 1, /8 X 1 C.Z CoTTER -4,
WASHEB. 17/32 X 1 X t6 GA C.Z -2.
TIVASHER. .531 X.875 X.O54.2-

FFAME ASSY, CENTEB
WASHER. 11/32 X 1 X 16 GA C-Z .2-
PrN. 1. /2 X 2.250 H0 TYPE 5 -2.
PrN, 3/16 X i  C-Z CoTTEB -2-

LINK ASSY, LIFT
P I  N, OU I  CK ATTACHABLE COTTEB
wAsHEF. 531 X 1.000 X ,027
PtN. 3/  l6 X 1 C-Z CoTTER
wAsHEB. t7 i32X 1 X l6GA

FRAME ASSY, OUTEB LIFT

HANGEB, MOWEB SUPFOBT FRONI -2-
NUT, 5/S, ]  1 HEX JAM .2,
r . luT. 5/8 -  l  l  NYLoN LoCK ,2.

BRACKET, MOWER SUPPORT -2-

P I  N, MOWER SUPPORT - 2 -
PIN, 3/16 X 3/4 HV COILED SPBING -2.
wAsHER. 1 '7, /32 X I , l /16 X .O' tO C.Z

SPBING, MOWEB SUPPORI PIN ,2-
BOLT, 3, '8 X I . I /B TYPE 5 -6-
wAsHEB. 11.132 X 13, '16 X 065 C.Z -9-
WASHEB, 3, /8 C,Z MED LOCK,6.
NUT. 3. ,8-r6 C.Z HEX -6-

BEVISION NO 0l cr7 REVISION NO



l l l l  38A Borr ' ,RY MowER .3 sPrN;l l
sEcroN' l l l 38A ROTABY MOWER

-37'
.3 SP I  NDLE.

SECT i  ON B

N€F. PAFT

i lo.  xutEEff  DEscnlPTloN cPE - 2
--.T-=l-

6,/
I

t4 13'

nEf

NUSBE B

MAIN FBAME AND KNIFE UNIT IMA I  N FRAME AND KN I  FE UN I  T .CONT I  NUED

I
I

ca121 5

CPE.2

StDE, HOUSING LH -38 IN, BLAOE-
BOLT. 3/8 X 3i4 C'Z SO-NK CBG -2-
WASHER, 3/8 C.Z MED LOCK -2.
NUT, 3/8- 16 C-Z HEX. -2 '

8OLT, IDLEB ARM PIVOT

BUNNER, MOWEF LH
BOLT, 3, /8 X 1.1/8 ZND SO.NK CBG
WASHER, 3i8 C.Z MED LOCK .2-

NUT, 3/8-t6 c-z HEX. '2 '

RUNNER, MOWEB BH
BOLT, 3/8 X 1 "  1/8 ZNO S0'NK CRG-3
BOLT, 3/8 X 1-1/4 C-Z SO-NK CRG

.2 USED WITH 42 IN. BLADE'
WASHER, 3, /B ZNO REG LOCK .3-

NUT, 3/8- 16 ZND HEX -3-

22
23

l5

5

6

9

10

489 336 R5

117 451
18 494 R1

473 468 R2

542 520 ns 1

548 45i  U1

385 525 U1

489 342 n2
120 214
120 316

489 343 R1
120 214
120 376

HOUS I  NG ASSY W/PRODUCT GRAPH I  C,
57 801 C2, B0T0R

SCR€W, 5/16 X 5/8 H/HD TAP '8-
BOLT, 3/B X 1 ZND HEX'HD MACH

BELT, SP I  NDLE DB I  VE .38 I  N. BLAOE -

PULLEY. FLAT I  DLER

ABM ASSY, I  DLEB

NUT, CENTEB LOCK .2.

SHIELD, BELT LH
WASHEB, 5/16 C.Z MED LOCK -4'
NUT, 5/16-18 C'Z HEX. -4-

SH I  ELD, BELT RH
wAsH€R. 5/  16 C-Z MED LoCK - 4 '
NUT. 5/16-18 C'Z HEX '4 '

11

489 344 B2
18 508 R1

120 382
120 311

486 360 Bl

548 273 R1
22 416 81

120 382
170 317

548 274 R1
22 416 B1
1B 684 B1

t 20 382
120 311

: - -d.- .

REVISION NO o1 c1B BEVISION NO



llll 38
l l l l  38A BorARy MoryER .3 sp I  NDLE

sEcrroN t  
l l f  38A RorAFy Mor{EB ,3 . r ,*0i3.

No. tuHaEn DGscntFTron Cfq.z Ho, tuf fBrn oEscntprtot  CpE-2

IMAIN FRAME AND KNIFE UNtT .CONTINUED

1zl  548 458 R1 spRtNG. ToFStoN
| 1?9 lqq wAsHER. 7/16 c-z MED LocK
I t t  I  JU i  NUT. 1/16- t4 C.Z HEX.
|  199 6qq Rl TYASHEB. 1r/32 x 3/4 x ' t6 cA c-z
I  t6u tzz scREw, 3/8- 16 X 1 ZND H€X-Ho CAp
I .?1 gQj l l  wAsHER. 1s/32 x i /B x t1 c^ c-z -?
I  l ly  g j l  ! l  scREw. 3/8 x 3/4 ZNp SLr_TFUSS.HD
I tq /oq f i t  NUT, 3, /8-  t6 zND NYLoN LoCK
i 21 438 81 scBEw, 3/B x 3/4 zNp p, /HDs MAcH

489 349 B3 Hous I  NG. cENTER
17 351 R1 BoLr.3. /8 x I  c-z so-NK cRG.4-
2l  741 Rl I /ASHER. .4oB x .875 x .  tos -4.

170 311 NUr.  3/B-16 c.z HEx. -4.

487 761 Fl

17 t ,  492 105 Rl cAp. sptNDLE HoustNc -3-

re |  473 432 891
I

rg |  473 433 R91
I

zol  127 559
I

wtTH r90 476 Fl-
411 243 A1 wAsHER. .781 x z x 16 GA zND -3-

492 106 Bl  HousrNG, SPTNDLE -3-
495 967 Bl  BoLr.  3/8.  r6 x I  zNo s0.NK cRc .9
120 311 NUT, 3/8.16 c.z HEX. .e-
)20 382 wAsHER. s/s c-z M€D LocK .9.
102 609 Bl  NUT, 3/4.  r6 zND NYL0NHEX LocK -3-

492 108 B1 cuP, sPtNDLE.3-

58 455 C l  oEFLEcroB. 3s r  N.
180 077 scREW. s/16- iB x 3/4 zND HEx.H0

cAP -2"
120 214 wAsHER. s/16 zND REG LocK -2-
120 393 wAsHEB, t1/32 x ' t .1/16 x.osl  c.z

- ) -
I  20 376 NUT, 5, /  I6 -  I8 ZND HEX .  .2

57 801 C2 PRoDUcr GRAPHrc. cAurroN

BOLLER, FRONT
golr ,  1/2 x 7-1/2 c.z s0.NK cRG
NUT, 1/2 "13 CDP NYLON INSENT

-oPT I  oNAL W/ ' t9 696 B 1 -

BLAOE, CENTER-38 IN. ELAOE -HABO
SUBFACED- .OPTIONAL IVITH
487 761 Bl-

BLAOE, CENTEB.38 IN. BLADE. -OPTIONAL

BLADE, OUTER .2.  .38 IN, BLADE. . I IARD
SUBFACED- .OPTIONAL WITH
473 427 R3.

BLADE, OUTER -2. .38 IN. BLAOE.
oPTIoNAL rVrTH 490 470 R' t  -

wAsHEB. 25/32 X 2 X 1l  cA -6.

PULLEY, OUTEB - 2.

PULLEY, CENTEF

KEY. 1/4 X 3, /4 WooDRUFF 9l  -3-

SECT I  ON B

I
13 |

I
I
I

I

'u |  490 476 Br

I
,a l' " j

I

r4 |  489 470 Ft
i  20 914 Hl
i  19 676 Fj

23

24

,u|  4eo 470 R1
I

'u l  
4 i3 427 R3

I  srs ru nr

zr IST 745 BEARTNG, BALL -3-
|  219 753 NUr.  3/4.16 HEx. JAM .3.
I

22

25

BEVISION NO ol ct9 REVISION NO



f,tr
fn 3sa B.TABY MowEB -3 sprN; i ;

sEcrr.N t  
l l l  3sA BorABy MowER -3 ,r ,*ol?

SECT I  ON B

1

1

3

5

o

1

E

9

10

l l

RE F .  PANT

t to.  luf iBEn o:scntprtoi l  CPE'2 '  i lo.  i luf lsER o€scRrprroi l  CPE"2

IADAPT I  NG PACKAGE
I

67 211 CS1

IADAPTING PACKAGE .CONTINUEO

I
I

I

I

I
I  pnooucr GBAPH I  cs
I

|  62 462 Cgl PACKAGE, pRoDUcr GRAPHrcs
- c0Ns I  sTS 0F

I CAUT I  ON
s1 oPEl
S1 OPEI,  MOWEB

ADAPTING PACKAGE .TO ADAPT 38A MOWEB
TO TBACTORS I{ , /SERIAL NO, 65458
T0 400,o00-

HANGEB ASSY, FBONT

BOD, FRONT MOUNT I  NG .2.
PlN, 3/32 X 1.1/8 C-Z CoT, -3.

SUPPORT, I  OLER LH

SUPPORT, I  OLER RH

P I  N, OU I  CK ATTACHABLE COTTEB
WASHER, 17/32 X 3/4 X 16 GA C.Z -2
PIN.3/  15 X I  HV COILEO SPRING .2-

SUPPORT ASSY, FRONT PIVOT LINK
PlN. 3/16 X 1"1/8 C-Z CoT. ,2.

ABM ASSY, FRAME SIDE

LINK ASSY. LIFT .2-
PtN, 3/3? X 1-1/A C-Z CoT. -3.

8ELT, MULE OR I  VE

PULLEY, OR I  VE BEtT I  OLEB
- REFEB TO H I  TCH.

PULLEY, CENTER
-R€FEB TO DRIVE UNIT-

57 801 C2

547 434 B2

547 435 R1
r37 175

489 601 Bl

489 602 R1

473 443 R1
21 e03 R1

364 d36 Rl

489 380 R3
21 829 R1

490 467 R1

473 454 892
137 175

490 489 R2

I
l2 752 016 Bl  PRooucr GRAPHTc, rH

3

REVISION NO o1 c20 REVISION NO



I

2

3

ttt
t l l  3BA B.TARY MowFB .  , r , ro iE.

SECT I  ON B

No, t iutgEn D€scnrprtof t  CPE-2 No. nut{B€R DEscRrprtof . l  CPE'2
- ,1

IGAUGE WHEEL ATTACHMENT

ARM, GAUGE WHEEL LH
SCREW, 3/8-16 X 1/8 ZND HEX-HD CAP

.2-
WASHEB, 3/8 ZND REG LOCK .2-
NUT, 3/8-I6 ZND HEX, .2-

ARM, GAUGE I IHEEL BH

WHEEL, 7 IN, GAUGE

80LT, SHOULDEB
NUT, 3/8- l6 ZNo HEX. -2-
wAsHER. 13/32 X 13/16 X .065 ZND -2
NUT, 3/8,16 ZND HEX, JAM -2'
WASHEB, 3/8 ZND BEG LOCK -2'
SCREW, 3/8- 16 X 7/8 ZNO HEX.HD CAP

-2-

I

h[v<
I
3

489 340 B1
180 121

120 382
120 377
489 341 R1

479 427 R9 1

489 429 R1
120 311
1 20 394
124 829
1 20 382
180 121

l l l 4n
f f t  38A BoTABY MowFR.3 sPrNDr.r .

SECT I  ON B

REVISION NO o1 c21 REVISION NO



IROTABY MOWER -44 INCH'
lEUrLT 1973 T0 1974
lw/r  D PLATE N0. 44lU1111
IROTARY M0wER -50 lNcl l
IBU I  LT 1973 T0 1974
lwl l .0.  PLATE NO. 501U1111
t
I
I
I
I
I
I
i INDEX TO UNITS
i DEscB I  PT I  oN

I
iDRtvE
I
i  F BAME
I
iHrrcH

I pnoouct cBAPtt  I  cs
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

I

I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

PAGE GN I  D

44 1 002

42 1 C23

43 1 001

44 1 DO?

l i l  R.TAHY MowEFS 
'4r-  sEcrroN B

ro.  ,  ru lsea o:scntPrtor CPE - 2 
-

REVISION NO
BEVISION NO



llll R'TARY MowERS 42- 42 SECT I  ON B
ROTABY MOWEBS

IFRAME
I -  44 ANO 5Q I  N. BLADE MOWER
I
I

I  FfrAM€ .  CONT I  NUED
1"44 AND 50 tN BLADE Mot{EB
I
I

I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

I
I

I
I
I
I

I
I

I
I
I
I
I
I
I
I
I
I
i

1i 59 734 Cl
I

i  164 225

'  
I  Eo 7?E ar

' l
I

i  164 22s
I

r l  qo AtA aj
' l

I  rzo:s l
I  120 376

zt,  59 528 cj
I

I  tzo sgs
j  120 376
I

: l  59 6i5 c1
I

sl  59 6i9 c l
I

I
I
I

1 254 126 C1

180 075

120 214
1 20 376

419 427 R91

HOUSING W,/PBODUCT GRAPHIC 57 8O1 C2
, FOB 44 I  N MOWER.

scBEw. 5/  1 6.  I  I  X 5/8 CL. BEC. HEX. H0
TAP, -  7-

HOUSING W/'PBOOUCT 6RAPHIC 57 8OI C2
- FOB 50 I  N, MOWEB

SCBEW, 5, /16- ]8 X 5/8 CL. REC.HEX,HD
TAP, .8.

COVEF, MOWER BELT
-FOA 44 tN. MoWER.

wAsHER, 11/32 X 1t l16 X .065 ZNo -7-
NUT, 5/16-18 ZND HEX, ,7-

COVER, MOI1ER BELT
-FOR 50 lN. Mo|{ER-

I1ASHER, 11/32 X I  1/16 X 065 ZNo .8.
NUT, 5/16-18 ZND HEX .8.

PLATE, SP I  NDLE MTG
-FOR 44 IN, MOWER.

PLATE, SP I  NDLE MTG
-FOB 5O IN. MOWEB.

489 470 R1
662 961 81

1B 481 81
1 20 396

489 429 R1
1 20 394
1 20 382
124 829

57 801 C2

BOLLEF, FRONT
PIN, 1/2 X 7 STD-HD
PIN, 3, / I6 X 1 COTTER
WASHER. 17/32 X 1-1l16 X .074 ZND

SH I  ELD, OEFLECTOB
- REPLACES 59 676 C 1 ,

sc8Ew, 5/16.18 X 5/8 ZND HEX-HD CAP
.2.

WASHER, 5/16 ZND REG LOCK -2-
NUT. 5, /  ]  6.  18 ZND HEX. -  2

WHEEL, T IN, GAUGE,2-

8OLT, SHOULDER ,2-

wAsHER, 13/32 X 13/16 X .065 ZND ,4
WASHER, 3, '8 ZND RE6 LOCK -2-
NUT, 3, /8.  1 6 ZND HEX, JAM .2.

PBODUCT GRAPHIC, CAUTION

sEc.oN' l l l
NEF. PART REF.
l l0 l{utlB€B D€scn| PTtofi CPE . 2 i lo. Nugs€n D'scn |prtor{ CpE - z

REVISION NO o1 c23 REVISION NO



fffl .43 sEcT|oN 
' l l l SECT I  ON BBOTARY MOW€BS BOTARY MOWEBS

NO. 
J '  

ru i lEfn oEscHtPTrot i  CPE-2

lH I  TCH
1.44 AND 50 |  N, BLADE MOWEH_

n0. r{urBEfi oEscn I PTto[ cPE - 2

iHrrcx "coNTTNUED
I.44 AND 50 IN, BLADE MowEB

59 681 Cr

59 690 C2
413 953

58 774 C1

59 685 C1
1 20 393
411 597 R1

59 691 C' l

545 689 R1
18 481 81

178 373 Rl

59 695 C2
21 932 R1

178 373 B1
r8 48r Rl

59 699 Cl

59 692 C2

58 773 Cl

544 100 R4

489 387 82
19 928 B1

1 20 396

t9
I

I
I
I
I
I
I
I
I
I
I
I
I

6

7

8

I

lo

l l

CrJ|aO I

HANGEH ASSY, FBONT

RATCHET, I  DLER
NUT, 3/8 -  1 6 PHC HEX, LOCK

BLOCK, ADJUST I  NG

BOLT, I  OLEB ADJUST I  NG
rvAsHER. .344 X .688 X .051 ZNo
NUI,  5/16 I8 NYLON INSERT LOCK

SPRING, MULE DRIVE IOLER

SHAFT, FBONT HANGER
PlN. 3, /16 X i  C"Z COTTER -2.
WASHER, 11/32 X 1 X 16 cA ZNO -2-

FRAME ASSY, CENTER
PIN, 1/2 X 2 ZNO STD-HD
WASHER. 11/32 X 1 X t6 GA ZNo .2-
PlN, 3/16 X 1 C-Z CoTTER -2-

LINK ASSY, LIFT

FRAME ASSY, OUTER LIFT

LINK, ADJUSTABLE LIFT

BRACKET, MOWER SUPPOR-

, P I  N, MOWEB SUPPORT -2.
PIN, 3/16 X 3/4 HV COILED SPBING
fvASHER, 17/32 X l -  t , / r6 X .074 ZNo

SPRING, MOWER SUPPORT PIN .2.
BOLT, 3/8 X I  ZND SO,NK CBG .6.
WASHER, 3/8 ZNO REG LOCK .6.
NUT, 3, /8 -  I6 ZND HEX. -  6.

BELT, MULE OR I  VE

PULLEY- DBIVE BELT IDLER.2-

I

I
I
I

16!  59 703 C2
I

17 |  59 684 Cl
|  180 127
| 120 382
| 120 317
I

ra |  59 686 C2
| 180 130
| 120 382
| 120 377
I 18 481 81
| 59 689 C1
I

ret  473 443 Bl
|  23 042 Rl
I  178 373 Bl
|  18 481 Bl
I

2ot  59 683 Cl
i  137 185
| 178 373 Rl
I

21i 549 992 Rl
i  124 841
i  20 033 Rl
I
I
I
I

2- |
- l

I
I
I
I
I

I

i
i
i
I
I
I

PULLEY, CENTEB

ARM, I  OLER LH
scREl{ ,  3/8- 16 X 1.5/8 ZNO HEX-H0 CAP
WASHER, 3, /8 ZND REG LOCK
NUT, 3/9.  I6 ZND HEX.

ARM ASSY, RH IDLER
SCBEW,3/8.16 X 2 ZNO HEX,HD CAP
WASHEB, 3/8 ZND REG LOCK
NUT, 3/ /8-  16 ZNo HEX
PIN, 3, / I6 X I  ZNP COTTER
WASHER, WAV€

P I  N, OU I  CK ATTACHABLE COTTER .3 -
IVASHER. 17/32 X 1\  22 GA -2-
WASHEE, 17/32 X 1 X 16 GA ZNO .2.
PIN, 3/16 X 1 ZND COTTEE

SHAFT, IDLES PIVOT
PIN, 1/E X I  ZND COTTER -4.
WASHER, I7 /32 X . I  X 16 GA ZND

HANGEB, MOWER SUPPORT FRT ,2-
NUT, 5/8.  I  1 H€X. JAM .2,
NUT. 5, /8.1 I  NYLoN LoCK -2-,

' t4

l5

489 388 Rl
17 35t B1

120 382
120 311

59 971 C1

61 176 C92

BEVISION NO REVISION NO



5

6

1

2

3

4

B

9

9

illl ,o'o,, uo*,r, .44 sEc'oN ' l l l .44 SECT I  ON B
ROTARY MOWERS

I  DF I  VE -CONT I  NUED
t-44 ANo 50 rN. MoWER-
I

a
A g

g"" M
--Y14'' Y

R -r3
V'/

fi
P-4
F</.-

Hgo

I

I
s i  59 705 C1 BLADE, bo rN. MowEB -3-

|  .oPTroNAL W/61 104 C1-
I

1o i  542 520 H9 1 PULLEY, FLAr I  DLER
I

r r i  548 458 Rl sPBrNG. ToRSroN
i 21 904 B1 wAsHER, 1s/32 x i /B x |  1 GA zND
i 120 383 wAsHER, i /16 zNo REG LocK
i 271 501 NUr,  7, /16-14 zND HEX
i 27 764 Rl NUr.  3, /B-16 zNo HEX. NytoN LocK

i 21 438R1 scREW.3/Bx3/4zNP P,/HDSMAcH

tr l  s4B 4b7 Rl ABM AssY, rDLER

i 385 525 B1 NUr.  3/8- t6 cPD HEX. LocK

' .  
|  4go 3oo B1 BoLT. roLER AFM Prvor' - l
I
I

iPB0DUCT GBAPHTCS

I  ss t lz  cgz pAcKAGE, pRoDUcr GBApHrcs
I| ':?"1:J? 3[
I  sr  o.p.E.t .
|  5r  o.P.E.r .  Mor{ER coNFoBMATroN
I sr  roLER AoJ rNsrRUcrroNS.
I
lz lsz oto Rt PBoDUcr GRAPHTc, rH
I
I
I

f to,  f furBER oEscRrpTtoi l  CPE-2 (0.  i lUi lBEn oEscff tpr to i l  CpE.2

DR IVE
,44 AND 50 tN. MO!, I /ER

e7

/€:;\-/lge
\:/ _.6

@/

59 701 C1

59 702 Cl

59 703 C2

489 394 82

ST 745
102 609 R1

492 105 Rr

492 108 Bt

492 106 B1
495 967 R1
1 20 382
120 311

l  27 559

6r r03 c1

59 704 Cr

6l  104 C1

BELT, SPINOLE OFIVE
.FOB 44 IN. MOWER.

BELT, SP I  NDLE OB I  VE
. FoR 50 |  N .  Mo| l I /ER -

PULLEY, CENTEE

PULLEY, OUTEF - 2,

EEARING, BALL -3.
NUT, 3/4.16 ZND NYLON HEX. I .OCK -3

CAP, SPINOLE HOUSING -3,

CUP, SP I  NDLE .3.

HOUSING, SPINOLE.3-
8OLT, 3/8 X 1 ZND SO-NK CRG "9.
WASHER, 3/8 ZND BEG LOCK .9-
NUT, 3/8-I6 ZND HEX, .9.

KEY, t /4 X 3/4 | {000RUFF 9r .3-

BLAOE. 44 IN. MOWEE HARO SUBFACE -3.
.0PTtoNAL W/' ,59 704 C1,

8LADE,44 IN. MOWEB -3-
-oPTtoNAL $/ , i61 ' t03 C1-

BLADE, 5O IN, MOWEB HABO SUBFACE .3.
-oPTloNAL W/59 705 C1.

BEVISION NO ol Do2 REVISION NO



lll SECT I  ON
44A AND 5OA FOTABY MOWERS

REF, PART

xq. i lUMg€n oEscf i rpr to i l  CPE-2 i lo.  NurBEn oEscntprtot i  CPE-T

I44A ANO 5OA BOTABY MOWERS -44 & 50 INCH.
IBUTLT 1974 T0 1981

45

I
ITNDEX T0 UNTTS
I oEscR I  PT |  0N

I  u.oo.

I  o^,  u,

I rrou.

l t ' t . ,
I  encrace ,  AoAPr I  Nc

I rnoor. t  cBAPH I  cs

PAGE GB I  O

48 1 DO6

48 1 DO6

46 1 004

47 I  OO5

49 1 007

50 |  008

I

l l l 44A AND soe norany r.oowrni
SECT I  ON 8

REVISION NO o1 DO3 BEVISION NO



3

3

I

rir I
.46.  SECT |  0N B! ! l  ooo oro uoo ,oro* uon.r iot '  

sEcr l 'N t  
l l f  44A ANo 5oA RorABy MowERs

ffi

f le.  NUTBER 
FEF PART

T--_=-_- 
o€scRt prrofl cPE - 2 oEscR tprtofl cp E - 2

I  FBAME i  rnaNe _coNT I  NUED
144 ANo so rNcH BLADE iqq eNo bo rNcH BLADE

l ,

7

I
^b

7

I
b

6

I

@

59 734

r 64 229

59 735

164 229

C1

c1

HOUS I  NG W,/PRODUCT GRAPH I  C 57 8O 1 C2
-FoR 44 tN. Mot{EB.

SCREW, 5/ I6.18 X 5/8 CL-REC-HEX.HD
TAP, -7-

I IOUSING W/PRODUCT GBAPHIC 57 801 C2
.FOR 50 IN. MOWER-

scBEw, 5/16- 18 X 5/8 CL.REC-HEX.H0
TAP, -  8-

COVER, MOWER BELT
- FOR 44 I  N. MOWEB.

WASHEB, 1 ' t /32 X l  t / r6 X .065 ZND .7
NUT, 5/16-18 ZND HEX. -7.

COVEB, MOWEB BELT
- FoR 50 |  N .  Mo|{ER -

wAsHEB, 1t /32 X | | / l6 X .065 ZND .8
NUr,  5/  16.  l8 ZNO HEX. -8.

PLATE, SP I  NOLE MTG
.FOB 44 IN. MOWER-

PLATE, SP I  NOLE MTG
.FoR 50 rN. MO|{EB.

q i  489 470 B1
i  27 358 Rr
i  18 48r 81
i  120 396

ut,t zsl rza ct

I  reo ors
l ,  tzo zta
i  r20 376

o i  479 427 R91

, l  489 429 B1
I 120 394
I 120 382tt 124 825

el  b7 Bor c2
I
I

I

BOttER, FRONT
PIN, 1/2 X 7 C.Z STD.HD
P IN. 3, ' I6 X 1 COTTER
wAsHEB, 11/32 X 1.1/16 X .074 ZND

SH I  ELD. DEFLECTOR
- BEPLACES 59 676 c 1 -

scBErv,  5/r6 18 X 5/8 ZND HEX-H0 CAP
.2.

WASHER. 5/16 ZND REG LOCK .2-
NUT, 5/16.18 ZND HEX. -2-

WHEEL, 7 IN, GAUGE .2-

8OLT, SHOULOEB .2 -
WASHEB, 13/32 X r3l  16 X
WASHEF, 3, /8 ZND BEG LOCK
NUT, 3, /8 -  ]  6 ZND HEX. JAM

PBOOUCT GBAPHIC, CAUIION

59 526 C1

r 20 393
I 20 376
59 528 Cl

|  20 393
t20 376

59 675 C1

59 679 Cl

065 ZND -4
.2.
-2-

_--<
{-4}

F€VISION NO 01 004 BEVISION NO



i lo.  i luM8EB D€scntprroN cpE-Z lq.  NUuBEn o€scnrprrod cpE_2 -

1.44 ANo 50 |  NCH 8LA0E - j  _ la rno so I  NcH BLADE.
L

59 681 C1

59 690 C2
413 953

58 774 C1

59 685 C1
r 20 393
411 597 Rl

59 691 Ci

545 689 Rl
18 481 Bt

178 373 Br

59 695 C2
26 204 Bl

178 373 R1
18 481 R1

59 699 Cr

59 692 C2

58 773 C1

544 100 H4

489 387 82
19 928 R1

r 20 396

489 388 R1
120 382
120 311
495 967 R1
1 20 394

490 489 R2

HANGEB ASSY, FBONT

RATCHET, I  DLER
NUT, 3, /8 -  1 6 PHC HEX, LOCK

8LOCK. AOJUST I  NG

BOLT, I  DLER ADJUST I  NG
wAsHEF. .344 X .688 X .051 ZND
NUT, 5, / I6.18 NYLON INSEBT LOCK

SPR I  NG, MULE DR I  VE I  DLEB

SHAFT, F8T HANGEB
PrN. 3/16 X 1 C,Z CoTTEB -2.
WASHEB, 17/32 X I  X 16 GA ZND .2.

FRAME ASSY, CENTEH
PIN, 1/2 X 2.25O HD TYPE 5
WASHEF, 11/32 X 1 X 16 GA ZND .2.
PtN. 3/  16 X I  C,Z COTTER -2-

LINK ASSY, LIFT

FRAME ASSY. OUTEB LIFT

LINK, ADJUSTABLE LIFT

88ACKET, MOWER SUPPORT

P I  N, MOWER SUPPORT - 2,
PIN, 3/16 X 3/4 HV COILED SPRING -2
wAsHER. 11/32 X 1-1/16 X .074 ZND

-a -

SPRING, MOWER SUPPORT PIN -2.
WASHER, 3, /8 ZNO BEG LOCK -6,
NUT, 3/8. I6 ZND HEX. .6.
BOLT. 3/8 16 X 1 SO-NK CRG -6-
WASHEB. 13/32 X l3 l r6 X .065 ZND -9

BELT, MULE OB I  VE
.44A M0wERS W,/59 703 C2 CENTEB
PULLEY ON TRACTORS W/SERIAL NO.
4OO,OOO AND BELOW.
- 4 4,4.  MOWER W/SER IAL NO, B 174 1 AND
BELOW ON CADET I lOO TRACTOBS-
.5OA MOWERS ON CADET 11OO TRACTOR

59 97 1 Cl  BELT. MULE DBrvE
-44A MoWEBS W/59 103 C2 CENTER
PULLEY ON TRACTOBS W,/SERIAL NO.
400.o01 T0 529,e99-
-44A Mo|VERS W/SEBtAL N0. 8r742 ANO
AEOVE ALL TBACTOBS I 'J, /SERIAL NO
530, OOO ANO AEOVE .  EXCEPT CADET
I lOO TRACTORS.
- 5OA MOII /ERS ON TRACTORS I{ , /SER IAL
NO. 400. O0 r  T0 529 ,999 -

l l7 465 Cl BELr.  MULE DFrvE
- 44A MOWERS W/SEB I  AL NO 8 1 74 I  AND
BELOW ON TRACTORS W,i  SEBIAL NO
530, OOO AND ABOVE - EXCEPT CADET
1 1 OO TRACTOR.
.44A MOWERS W/SERIAL NO, 8I742 AND
ABOVE ON CAOET 11OO TRACTORS,
-50A MoWERS 0N TRACToRS W/SEBIAL
NO. 530, OOO ANO ABOVE,EXCEPT

6l 176 C92

CADET I IOO TRACTORS.

PULLEY, DB I  VE BELT I  DLEB ,2.

PULLEY, CENTER
.SEE DR I  VE UN I  T.

ARM, IDLER LH
scREw, 3, i  8.16 X 1.1/2 ZND HEX.t" lD CAP
WASHEB, 3/8 ZND REG LOCK
NUT, 3, /8.  16 ZNO HEX

ARM ASSY, RH IDL€R
SCBEW, 3, /8.  I6 X 2 ZND HEX.HO CAP
WASHER, 3, /8 ZND REG LOCK
NUT. 3/8.16 ZND HEX.
PtN. 3, /16 X 1 C-Z COTTER
WASHER, WAVE

PIN, OUICK ATTACHAELE COTTEB .3.
wAsHER. 11/32 X 1 X 22 GA -2-
WASHER, 11 , '32 X 1 X 16 GA ZND ,2.
PrN. 3/16 X 1 C.Z COTTEB

SHAFT, IDLER PIVOT
PIN, 1/8 X 1 ZND COTTER .4,
WASHER. 17/32 X 1 X I6 GA ZND

HANGER. MOWER SUPPORT FRONT -2.
NUT, 5/8.  1 1 H€X JAM .2.
NUT, 5/8.11 NYLON tOCK -2-

l4

' t4

5

6

7

I

9

l0

l1

12

l3

I
I
I

I

I

15 i
I

t6 |
I

17 |
I
I

I
18 |

I
I
I
I
I

.^ l, , I

I
I
I
I,o i
I
I

zt l .
I
I
I
I
I' I

I
I

59 684 Cl
180 126
r 20 382
120 377

59 686 C2
t80 130
120 382
120 371
18 48r B1
59 689 Ct

473 443 B1
23 042 Rl

r78 373 R1
18 481 R1

59 683 C1
r3i  185
178 373 Rr

549 992 B1
124 841
20 033 R1

14

BEVISION NO 0r 005 REVISION NO



lll 48 sEciloN 
' lll44A AND 5OA FOTABY MOWEBS 44A AND 5OA BOTARY MOI{ERS

SECT I  ON B

ntF
xo. f rurBEa oEscRtPTtot  cPE-2r

IOB IVE
44 ANO 50 INCH BLADE

v'
I
I
I
I
I
I
I
I
I
I

I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

, I
I

I
I
I
I

i
I
I

I
r l

I
1l

I
I

2 l

i. :
I
I
I

1 l
- l

"  lot
3lol

I
. l" l

^ l- l

71,
I

I
I
I

9l
I

59 70t C1

59 702 C1

126 393 C1

59 703 C2

489 394 B2

745
102 609 Bl

492 105 B1

492 r08 R1

BELT, SPINDLE DRIVE
. FoR 44 |  N. Mo|{EB.

SELT, SPINOLE DRIVE
- FoR 50 |  N, i rowER.

PULLEY, CENT€B
.FOR 44 IN. MOWER | l / /SERIAL NO
8I742 AND AEOV€.

PULLEY. CENTEB
-F08 50 rN. MOW€R-
.FOA 44 IN. MOIlEB W/SENIAL NO
8 1 74 I  AND BELOW-

PULLEY, OUTEB .2 -

BEARING, EALL,3-
NUT, 3, /4.16 ZND NYLON HEX, LOCK

CAP, SPINOLE HOUSING .3.

CUP, SP I  NOLE .3.

HOUS I  NG, SP I  NOLE .3.
801T. 3/8 X r  ZND S0.NK CRG -9-
WASH€R, 3/8 ZND REG LOCK -9-
NUT, 3, /8.  I6 ZND HEX. .9.
NUT, 3/4. , I6 ZNO NYLON HEX. LOCK

KEY. t /4 X 3, '4 WOODBUFF 91 ,3-

9

9

9

9

to
l l

61 103 C1

59 704 Cl

6r 104 Cl

59 705 Cr

575 814 R1
426 639
542 520 R9
548 458 81
2l  904 R1

1 20 383
27 1 50r
150 031 cl
24 764 Rl

546 457 Rl
385 525 Br

ca3t2i,

BLADE, 44 I  N, MOWER HABD SUBFACE -3-
-oPTloNAL W/59 104 C1-

BLAoE,44 lN. Mo!VER -3-
-0PT|oNAL W/6| I03 CI-

8LADE. 50 IN. MOWEF HABO SURFACE .3.
-oPT |  oNAL W/59 705 C 1 -

BLAOE, 50 IN. MOIVER-3,
-  oPT IoNAL W,/61 104 C I  -

WASHER, 25/32 X 2 X l l  GA -6.
NUT, 3/4.16 HEX, -3-, I  

PULLEY, FLAT IOLER
SPR I  NG, TOBS I  ON

wAsHEB, 15/32 X 7/8 X 11 GA ZNO
WASH€B, 7/16 ZNO BEG LOCK
NUT, 7, /  16 -  14 ZNO HEX.
SCREIV, 3/8 X 3/4 ZNP SLT.TRUSS-HD
NUT, 3/8. ' I6 ZNO HEX. NYLON LOCK

ABM ASSY. I  DLER
NUT, 3/8.  I  6 CDP HEX .  LOCK

BOLT. IOLER ARM PIVOT

1a

492 106 R r
495 967 Bl
r  20 382
t20 371
102 609 Bl

OR I VE ,CONT I  NUED
-44 AND 50 INCH BLADE-

127 559

FIEVISION NO

J.

l3 486 360 Rr

ol Do6 R€VISION NO



Hl
REf

1

2

3

4

5

49- sEcT|oN '  l l l .49_
444 ANO 5OA BOTARY MOWEBS

S€CT I  ON B44A ANO 5OA ROTARY MOW€RS

f tO, NUXB€R

I  
oEscRlPTlox cPE - 2 i lo 

r  
tuxl€n pEscnrprrox cPE -  2 _

lAoAprrNG pAcKAGE 
i lo lprr lc pAcKAGE -coNTrNUEo

I
t -

61 613 C92 490 489 82
180 173
439 419
460 908 Rl

l r6 121
120 378

9l
I
I
I
I
I
I
I

lo l
I
I

l l  l
I
I

1) |

I

I
I
I
I
I
I
I
I
I
I
I
I

I
I
I
I
I
I
I

I
I

i
I
I
I
I
I
I
I

i
I

106 506 C2
r80 137
120 382
120 377

23 177 R1

106 499 Cr
21 816 81

178 373 B1
18 481 R1

106 502 C1
21 932 R1

178 373 R1
1B 481 Rr

106 504 C1

106 505 C1
2l 341 Rr

178 373 Rr
23 042 B1
18 481 Bl

124 847
1 20 394

AOAPTING PACKAGE -TO AOAPT 44A MOWEB
TO TBACTORS W,/SERIAI NO, 65458
T0 400. ooo.
-ALSO ORDEB PULLEY- 59 7O3 C1.
-  FoR MoWEBS W/S€R I  AL NO. 8 1 742
AND ABOVE.

HANGER ASSY, FRONT

SHAFT, IDLEB PIVOT
WASHEB, 11/32 X 1 X 16 GA ZND .4-
PIN, 1/8 X 1 ZND COTTER
f{ASHEB. .344 X .688 X .05 1 ZNo
NUT, 5/16- 18 NYLON INSERT LOCK

AFM ASSY, RH I  DLER
SCREW. 3, /8,16 X 2.3/4 ZND HEX-HO CAP
WASHER, 3/8 ZNO REG LOCK
NUr, 3. /8 -  16 ZND HEX

SPACEB, 3, /8 X 896 STO P I  PE

SPR I  NG. MULE 08 I  VE I  DLEB
PIN, ,50 X 1,375 ZND STD.HD .2.
wAsHER, 17/32 X 1 X l6 GA ZNo .2-
PtN. 3/  t6 X I  C-Z CoTTEB -2.

FBAME ASSY, CENTEB
PIN, 1/2 X 2 ZND STD.HO
WASHER, 17/32 X 1 X 16 GA ZND -2-
P f  N, 3/  16 X 1 C.Z CoTTEB ,2 -

L INK, LI l  L IFT

LINK, HH LIFT
PrN. .50 X l .O ZNO STD-HO -2-
wAsHER. 17/32 X' , t  X t5 cA ZND -7-
wAsHEB, 17/32 X 1 X 22 GA ZNO .2.
PtN. 3/16 X 1 C.Z CoTTER -2-
NUT, 3, /4. I6 HEX, JAM ,2-
WASHEB, 13,/32 X' t3/16 X .065 ZND -9-

cA1n5

BELT, MULE ORIVE
scnEl{ ,  1/2.13 X I  ZNo HEX.HO CAP .3.
SCAEW, 1/Z X I  ZNP P/HDCB MACH
wAsHEB. 17/32 X t-1/2 X 12 GA ZND

-4-
WASHEB, 1 /2 PHC SPB I  NG LOCK - 4 -
NUr,  1/2- 13 ZND HEX. - .1 -

FRAME ASSY, OUTER LIFT
- REFER TO H I  TCH.

PUtLEY, DFIVE SELT IDLER
.REFER TO HITCH.

PULLEY, CENTEB
"BEFER TO DSIVE UNIT.

541 434 n2

106 508 C1
178 373 R1
137 185
| 20 393
4l l  597 Bl

REVISION NO 01 007 REVISION NO



lll
R€F

I

50. SECT I  ON B ilf44A AND 5OA ROTARY MOWERS

l{o.  i luIBEn oEscstprtot{  CPE-2 f lo.  f luf lBrn oEscntpl tor{  CPE-2

PEODUCT GBAPH I  CS

J5 |  I  I

57 801

77 583 C91 PAcKAG€. rH TRAoEMARK
-c0NStsTs 0F

SIH TRAOEMABK 6-58 X
SIH TRAOEMABK 7-68 X
S IH TRADEMABK ' IO.24 X

77 582 C9 I  pAcKAGE, I  H rBAo€MABK ,MED I  uM s I  zE
- c0Ns I  srs 0F

SIH TRADEMABK 3.66 X 3.94 .2.
$IH TRADEMARK 4,39 X 4,12 .2.
SIH TBAOEMARK 5,48 X 5,91 .2.

77 581 C9l PACKAGE, I  H TBADEMABK
,coNsisTS 0F

SIH TRADEMARK 1.46 X
S IH TBADEMABK 2,19 X
$ I  H TNAOEMARK 2,93 X

PACKAGE, INTERNATIONAL

.SMALL SIZE

547 495 R92

E47 457 R92

.  FOB RED MACH I  NES.
- CONS I  STS OF

$INTFENATIONAL E.56 X .56 -2-
SINTERNATIONAL I4.06 X.94 -2-
$TNTERNATtoNAL 23,12 X 1.50 -2-
$ |  NTERNATT oNAL 35 .12 X 2.25 -2-

PACKAGE ,  MOOEL DES I  GNAT I  ON
-FOR RED MACHINES.
-  coNs I  sTs 0F

SMoDEL oESIGNATt0N 8.18 X Z 45 ,2-
$M00EL oESTGNATT0N 14.08 X 4.50,2-
$M00EL 0EStGNATt0N 20.O4 X 7 .57 -2-
SMODEL DESIGNATION I5.20 X 7.56 .2.

PACKAGE, INTERNATIONAL NAME
.FOR YELLOW MACHINES.

547 496 892

C92 PAcKAGE, PRoDUcr GRApH I  cs
-c0Ns I  sTS 0F

C2 PBoDUcr GRApHlc,  cAUTtoN
SPRODUCT GBAPH I  C, OPE I
SPRODUCT GRAPHIC, OPEI MOIlER
SPBODUCT GFAPH I  C, I  DLEB ADJ

I NSTBUCT I  ONS

NOTE THE FOLLOWING PROOUCT 6BAPHIC PKGS
MAYBE BEOU I  REO FOR YOUB MACH I  NE.

-LARGE SIZE

7.09 -2-
8.27 .2-

11.02 -2

1 .57 .2
2.36 .2
3.15 -2

NAME

-  c0Ns I  sTs 0F
SINTERNATIONAL 8,50 X
SINTERNATIONAT I7.OO X
S I  NTERNAT I  ONAL 23 ,  OO X
9 I  NTERNAT I  ONAL 35 ,  OO X

'LO0 ,2-
1.38 -2.
2.12 -2^

547 498 R92 PACKAGE. MoDEL oESrGNATroN
. FOR YELLOW MACH I  NES -
"c0Ns I  sTS oF

SMODEL DESIGNATION 12.20 X 3,OO .2.
SMOOEL D€SIGNATION 15.80 X 4.68 .2.

50 SECT I  ON B
44A AND 5OA ROTARY MOWEBS

BEVISION NO 0l 008 REVISION NO



Hl 38C BOTARY MOWER
SECT I  ON B

I38C ROTARY MOWER "38 INCH.
IBU I  LT 1979 AND S I  NCE
I
I
I
I
I
I
I
I
I
t
I
i INDEX TO UNITS

i oEScF I  PT I  oN

IHlTCH
I

iHous I  Nc, Mo\vER
I

i  MouNr I  NG ,  MowEB

Iro.*oct ,  FRoNT DBtvE

I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

I
I
I

PAGE GR I  D
52 1 010

53 1 011

52 1010

54 1 Dl2

-
-51" sEcTiON B

ftr  38c BoTARY MowER
NEF. PANT

no. rurarr  oescntPrroN CPE - 2 
-

I

BEVISION NO o1 DO9 REVISION NO



2

3

1

8

9

10

1l

12

t4

t5

Hl ,u. ̂ oro^, "onr"
52- sEcrroN 

' l l l 52- SECT I  ON B
38C ROTAFY MOWEB

BE'

'ru Itl

132 488 C2
21 932 Rl

178 373 R1
lB 481 Rl

391 047 Rl
120 382
120 377

545 699 R3
1.6 038 R' l

545 693 B1

144 683 C1

144 682 Cl

144 409 C1
140 024 Cl

413 462 n4

490 489 R2

I
I
i

16 |
I

I
I
I

t t l
I
I
I

te I
I

rs i
I

zol
I

21l
I

221
221

I
22 1

I
22 1

I
I

23 1
I

24 1
I
I
I
I
I
I
I
I

: l
I

i
z- |

I
I
I
I

I
I
I
I
I

132 467 C2
137 185

180 124
120 382
tzo 311
254 812 C1
251 040 Rl
180 175
r 20 384
120 387

r35 552 C2

140 378 C1
21 796 R1

r 80 137
120 394

561 217 A1
120 382
120 311
180 126

59 689 Cr
I  4r3 953

132 494 C?
I 412 083

1 20 393

132 496 C1

58 773 Cl

58 774 Cr

473 443 Bl
23 042 n1
18 481 R1

r7B 373 R1

549 992 Bl
124 847
20 033 R1

544 100 R4

489 387 82
19 928 Rl

1 20 396

489 388 R1
180 r23
482 256 Rr
120 394

*J
6?{"-21
\_Jell .l 7

b-24

'roa

f
15

lu, f
t " i

20 , l_
1/

9- r-1 1
/ '

af!
\It!t

/ rA n /^nn^^
UA-U O:' : '  ZA

HANGEB ASSY, FRONT
PrN. t /8 X 1 CoT -3.

NOT USEO THIS APPLICATION

SUPPOBT, IOLEB .BATCHET.

SHAFT, IDLEB PIVOT
wAsHER. .656 X t .OOO X .054 -3_
BoLT. 3/8 X 2-3/4 rYPE 5
WASHER. .406 X .812 X .051

SPACEF, .390 X .625 .500
WASHEB, 3/8 LOCK -2 -
NUT, 3/8 TYPE 5 .2.
BoLT, 3, /8 X 1-1/? TYPE 5

WASHER, WAVE
NUT. 3/8 PHC P/T LOCK TYPE 5

BOtT, I  DLEB ADJUSTEF
NUT, 5, / I6 CAD P/T LOCK TYPE 5
WASHER, .344 X .688 X .051

PUtLEY, DR I  VE BELT I  DLEB ,2 -

L I  NK, AOJUSTAELE .2.

8LOCK, AOJUSIAELT -2-

PIN, OUICK ATTACHABLE COTTEB -3-
wAsHER, .531 X 1.OOO X .O27 -2.
PrN. 3/16 X 1 CoT
WASHEB. .531 X r .000 X ,056 -2-

HANGER, MOWER SUPPORT FBONT -2.
NUT, 5, /8 JAM TYPE 5 -  2.
NUT, 5/8 CAD P/T IOCK TYPE 5 .2

BRACKET, MOWEB SUPPOBT -2,

P I  N, MOIYEB SUPPORT - 2 -
P I  N, 3/  16 X 3/  4 HVY PLN CLO SPB
wAsHEB, .531 X l  062 X 074 -2-

SPRING, MOWER SUPPORT PIN -2-
80LT. 3, /8 X 1-1/A TYPE 5 -6-
NUT, 3/8 FLANGE LOCK .6.
WASHEB. .406 X .812 X .051 -9-

no 
r  NU| lstR oEscntprtor CPE-2 f lq.  i luxsEn oEscntprtof l  CpE-zl -.---.-
lHlrcH AND MowEF MouNTtNc iHrrcH AND Mor4EB MouNTTNG .coNTTNUED

4

J

,,-d-g

Ip

{  l - r

1S 291 CSz

/n

SPB I  NG, MULE D8 I  VE I  DLES
PIN, 1/2 X 2,  HD TYPE 1 .2.
WASHER. .531 X 1.OOO X .056 .2-
PrN, 3/16 X 1 CoT -2-

BOLT, SHOULDER - 2.
I tASHER, 3/8 L0CK - 2.
NUT, 3, /8 TYPE 5 .2-

F8AME ASSY, OUTEB LIFT
WASHEB, .531 X r .OOO X .105 PLN -2.

FBAME ASSY, CENTEB

ANM ASSY, tH IOLER

ARM ASSY, RH IDLEB

8ELT, MULE OBIVE.82 SERIES.
8ELT, MULE OBIVE

-FoR 1 IOO CUS CADETS.
BEtTS, MULE DB I  VE

-FoR 800 ' rHRU 1650 CU8 CADETS-
SELTS MULE DBIVE

-FOR 86 THBU 169 CUB CAOETS-

NOT USED THIS APPLICATION

NOT USEO THIS APPLICATION

PABTS ACCESSOBY, WEIGHT EBACKET
-FOB MOUNT I  I iG WHEEL WE I  GHTS TO
FRONT OF FFAME FOB COUNTEREALANCE
-c0Ns I  sTS 0F

SBRACKET ASSY
BoLT, 3/8 X 1-1/4 TYPE 5 -4.
WASH€R. 3/8 toCK -4-
NUT, 3/8 TYPE 5 -4-

BRACE, WEIGHT BRACKET -2-
NUJ. I /2 PLN PJTN WELO PILOT .2.
solr .  t /2 x 1.1/4 TYPE 5 .4-
\ ,vAsHEB, 1/2 LOCK .4.
WASHEB, .375 X 750 X ,054 -2-

SINSTRUCTIONS

REVISION NO o1 Dlo REVISION NO



ill

2

3

4

6

7

I

I
I, l
I

5353 SECT I  ON B ltl SECT I  ON B
3BC ROTARY MOWER 38C BOTAFY MOWER

F€F. PAFA

TO. I {UMB€R D[scaIPTIoN CPE.2 No. NUM8ER OESCRIPTION CPE.z

IMOWEB HOUS I  NG IMOWER HOUS I  NG -CONT I  NUED
I

9
4
t2
5

I
I

ro l  548 273 H1
i zz qla at
i 120 382
i 120 317

tt  I  s48 274 Rj
i  22 416 R1
i 120 382
i 120 311

tr l  s4B 4bg B1
: 120 383
I 271 501
i  21 904 Bl
I  24 764 Rl

i  150 03r c1

rsl  489 349 H3
| l i  351 Rl
|  21 741 Bl
tt  120 371

I
I
I
I
I
I

489 336 R5
112 451
18 494 Rl

473 468 R2

542 520 R91

548 457 B1

385 525 Rl

489 342 A2
120 214
1 20 376

489 343 Rr
120 214
120 376

489 344 R2
18 508 R1

120 382
120 311

486 360 81

HOUS I  NG ASSY W/PBODUCT GBAPH I  C, BOTOB
scBEW. 5/16 X 5/8 H/HD TAP '8-
BOLT, 3/8 X 1 TYPE 1

BELT, SPINO!E OBIVE-38 IN. BLADE-

PULLEY, FLAT I  OLER

ABM ASSY, I  OLEB

NUT, CENTEF LOCK -2.

SH I  ELO, SELT LH
WASHER, 5/16 LOCK .4.
NUT, 5, /  I6 TYPE 5 .4 .

SH I  ELO, BELT BH
WASHEB. 5/16 LoCK -4-
NUT, 5/ I6 TYPE 5 -4.

SIOE. HOUSING LH
BoLT, 3/8 X 3/4 CA6 TYPE 1 -2.
wAsHEB, 3/8 LOCK -2-
NUT, 3/8 TYPE 5 .2.

BOLT. IOLER ARM PIVOT

RUNNEB, MOWER LH
BOLT, 3/8 X 1.1, i  8 CRG TYPE 1 -2.
WASHER, 3/8 LOCK - 2.
NUT, 3/8 TYPE 5 .2.

EUNNER, MOWER RH
BotT, 3/8 X 1-1l8 CRG TYPE 1 -3-
wAsHER, 3/8 LoCK -3-
NUT, 3/8 TYPE 5 -3.

SPR I  NG, TOBS I  ON
WASHER, 7, / !6 LOCK
NUT, 1/  I6 TYPE 5
WASHER, .469 X .875 X .105
NUT. 3, /8 PrT LOCK TYPE 5
SCBEW, 3/8 X 3/4 ZNP SLT.TRUSS'HD

HOUS I  NG, CENTEB
BOLT, 3/8 X 1 CRG TYPE 1 -4.
wAsHEB, .406 X.875 X 105 -4-
NUT. 3, /8 TYPE 5 .4 -

E

BEVISION NO 01 0'1 1 REVISION NO



HlUl 38c RorABy M'*ER 
.54'  sEcrroN t  

l l l 54 SECT I  ON B
38C BOTABY MOWER

f lo.  l tutS€arv.  
f  

nv. .c6 pEscntprtot  CPE - 2 f lo.  
|  

i lur8En oEscntpTtoi l  CpE _ 2

lMowEB HoustNG -coNTtNUED irnorur onrvE eACKAGE

'o  i  4q9 1ZQ ! t  B'LLER. FBoNr l ;531"3?tr3oB5; JBAgtot  
wrrH SERTAL No

|  ?2 ] !q [ !  ptN. ' t /? x T HD rypE r  I|  !8 481 Rl ptN. 3/16 x I  cor
|  120 396 wASHEB. .531 x j  .c,62 x .o74 i1 120 396 wASHEB. .531 x j  .c,62 x .o74 i

rs i  {9q 4ZE Bl  BLADE. c€Nr€R ,HARD suRFAcED- |  
-  

_A aArs i  487 761 Rl BLADE. cENTER -srANDABo_ |  3
1 477 243 Rl wAsHEB. .78t  x 2 ooo x os4 .3.  i  I  , , -  lQl l*

lsi i?l li? il BiiBE; BlrEr 1.!*R"iHBf^.,0 | 
-Y'cffi\"il 

(\-\- is l5diqi i i " -^fr is ' ren, .781x2.oooX'1o5PLN-o. i . .6 ' . .^ssldl l l tet9

17 i  492 tos Bl  cAp. sprNDLE HousrNG -3" i  ' r  5-R" L. l l  7 , , -N \17 i  492 tos Bl  cAp. sprNoLE HousrNG -3" i  i  r - (dv" I  l l  + 
-  

/A'  I
,  

tP|NDLE HousrNG -3.  |  \  -  \ .  lo l l  /  /A\ \ \ \

1Bi  473 432 Bel  puLLEy, ourEB -2- i  
r  \  

:  
/N\9i l  

4

,  "  
uu'cn -z-  |  \  t (6 i l \ \ \ )  'v \

'e l  
144 408 cr puLLEy, .ENTER I  

t ,  
Nr , :_Y/ ' \  'g

tol  ? lg ?l l  ^ .  
KEys, r /4 x 3/4 wooDRuFF -3 |  

,
i  102 609 B1 NUr,3/4-NF p, / r  LocK rypE E .3,

zr  lsr  i4s BEARTNG. BALL .3.
i  426 639 NUr,3/4-NF rypE 8.3-
i  575 814 B1 WASHEF, . iBr x 2.ooo x .1os pLN -3,

zzl ,  492 106 Bl  HousrNG, sprNoLE.3-
:  495 967 B1 BoLr,  3/8 x 1 cRG rypE b -e-
i  120 311 NUr.  3/B rypE s .s-
|  120 382 \yAsHER, 3/8 LocK -e.
I

t r l  4e2 ro8 Rl CUP, SP I  NDLE - 3

24l.  58 455 c1 oEFLEcron
| 180 077 Borr .  5, /16 x 3/4 TypE s -2.
|  120214 wAsHEH, 5/ t6LocK.2.
|  , |20 

393 wAsHER. .344 x .6ss x .ost  -2|  120 376 NUT, 5/16 TypE 5 -2-
I

2s |  57 801 C2 pRoDUcr GBApHtc.  cAUrtoN
I

I
I
I
I
I
I
I

I
I
I

I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

i
I

i
I
I
I
I

ca46l

PACKAGE, FRONT DB I  VE

HANGER ASSY, FBONT

RATCHET, I  DLER
NUT, 3, /8 PHC P/T LOCK TYPE 5

SHAFT, IDLEB PIVOT
PtN. t /8 X I  COT .4.
wAsHER. .531 X ' t  .  OOO X .  056 .4 -

BOLT, I  DLER ADJ
WASHEB, ,344 X ,688 X 051
NUI,  5/16 P/T LOCK TYPE 5

SPB I  NG, MULE DR I  VE I  DLER

ABM, LH I  DLEB
BoLT, 3/8 X 1-1/2 TYPE 5
WASHER, 3/8 LOCK
NUT, 3/8 TYPE 5

ABM ASSY, RH I  OLER
B0LT, 3, /8 X 2.  1/  4 rYPE 5
WASHER, 3/8 LOCK
NUT, 3/8 TYPE 5
WASHER, WAVE
lvAsHER. .406 X .812 X .134 PHC HoN

PULLEY ASSY, DRIVE EELT IDLER.2.

I
I
|  62 383 ca1
I

r l  b9 681 cl
I

zt  107 099 Cl
r9 413 953

si  s9 683 cr
|  137 185
| 178 373 Rl
I

ql  59 685 Cl
|  120 393
| 4l l  597 Rl
I

5l  59 691 Cl
I

6t  '106 678 C1
1 180 126
| 120 382
| 120 317
j

t i  106 679 C1
r 180 132
I  t lu JoL

I tzv Jt l
;  59 68S C1
i 25 544 n]
I

si  61 176 C92
I
I
I
I
I

I
I
I
I

I
I

I
I
I

I
I

R€VrStON NO ol Dt? nEY ro rol t  t to



lEa
ln -55- sECrloN B
al l  44c AND soc RoTABY MowEBS

. -  - :v: : -  
o€scslPl lon CPE-2

I

I44C AND 5OC ROTABY MOWERS "44 & 5O INCH'

IBUILT 1979 ANO SINCE

I

iqac rno soc BoTARY MowEBS
IEUI LT 1979 AND SINCE

44 & 50 CONT I  NUED

I
I
I
I
I
I
I
I
i tNDEX To uNlrs
i  DEscR I  PT I  oN

ioa r  ve,  MowER BLADE
I

i  FRAME
I
iH I  TCH

luou*t ,  
NG, MowEF

Ita.roct ,  
ADAPTtNG

I oonn,, . r  GRAPH r cs
t-----
I
I

I
I
I
I

I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
i
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

PAGE GR I  D
57 1 015

56 1 D14

58 1 D16

58 1 016

59 1 017

59 1 017

I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

i
I
I

i
I
I
I
I
I
I
I
I
I
I
I
I
I
I

I
I
I
I
I

I
I
I

i
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

ISION NO o1 Dl3 REVISiON NO



ltl

3

3

-56
44C AND sOC BOTARY MOWERS

sEcrroN t  
l l l  44c AND soc BorARy Moy/EB;56

SECT I  ON B

PANT
i lO 

r  i lu l8€R o€scf, tpTtot i  CPE-2 i lo.  f lurg€n Dtscntprtox CpE.2
l ---_=-
i  TRAME 

i  rRaue coNT I  NUED
tl

clJartA

R I RoLLER. FRoNT
81 PtN, 1/2 x 7.  HD TypE 1
R1 PrN. 3, /16 x 1 cor

WASHEB. .531 X 1.062 X .O74

Cl sHr ELD, DEFLEcToR -44c MowEB-
C1 sHrELo, DEFLEcToF -boc MowEB-

,REPLACES 59 676 Cr-
BoLT. 5/r6 X 5/8 TYPE 5,2-
wAsHER. 5/  r  6 LOCK .2.
NUT, 5, /16 TYPE 5 "2,

C1 WHEEL, 7 rN. GAUGE ,2,

Bl  BoLT, sHoULDER .2-
wAsfrEB, 406 x .812 X ,051 ,4-
WASHER, 3/8 LOCK -2.
NUT, 3/8 JAM TYPE 5 ,2.

C2 PRoDUcr GnAPH I  c.  cAUT I  oN

I
I
I

I  |  489 470
| 27 358
I 18 481
| 120 396
I

511 254 726
5 | 223 345

I
|  180 075
t 120 214
1 120 316
I

6 i  144 398

,1,  48g 429
i  120 394
i  120 382
i 124 825

r l  b7 8ol
I
I
I
I
I

I
I
I

77 756 Cl

172 451
11 751 C2

172 451

59 526 Cl

r  20 393
1 20 376
59 528 Cl

r  20 393
120 376

59 675 Cl

59 679 Cr

HOUS ING IV,/PROOUCT GRAPHIC
-FOR 44 IN. MOWEB.

scBEW, 5, /16 X 5/8 H/HO TAP -7.
HOUS I  NG I1lPBOOUCT GRAPH I  C

-FoB 50 rN. MowE8.
scREw, 5/16 x 5/8 H/HO TAP -8"

COVEF, MOWER BELT
-FOB 44 IN. MOWEB.

wAsHEB, .344 X .688 X .05l  .7-
NUr,  5/  r6 TYPE 5 -7.

COVER, MOI{ER EEtT
.FOR 50 IN, MOWEB-

WASHEB. .344 X .688 X .05I -8-
NUT, 5/ I6 TYPE 5 "8-

PLATE, SP I  NDLE MTG
- F08 44 tN .  f , |OWEB.

PLATE, SP I  NOLE MTG
.FOR 50 lN. MOWeB.

REVISION NO REVISION NO



1

1

2

3

5

o

1

8

l l l  44c AND soc ForABy MowER;57- 
sEcrroN B

m
ro.  NUHBTn oEscir  prroi  CPE - 2

IMO|{ER ELADE DBIVE

I i l  .A ' .I r I  44c AND soc RoTARY Mo$rEBS
SECT I  ON B

PART
flo.  t {utg€i  D€scntPTtol  CPE - 2

IMOWEB ELADE DRIVE -CONTINUED

I anJ3
l)-''
5'

fi
9.4
Vr.'

g6

- . - l

59 701 C1

59 702 Cl

cl

B2

RI

R1

Bl

BI
R1

8ELT, SP I  NOLE DB I  VE
-FoR 44 tN. Hot{EB-

BELT, SPINOLE OBIVE
- FoB 50 |  N .  Mot{E B-

PULLEY, CENTER

PULLEY, OUTER -2-

EEABING, BALL -3.
NVT,3/4.NF P/T LOCK TYP€ 5 "3-

CAP. SP I  NOLE HOUS I  NG - 3 -

CUP, SPINOLE.3.

HOUS I  NG, SP I  NOLE .3 -
BOLI,  3/8 X I  CBG TYPE 5 -9-
ITASHEF, 3, /8 LOCX .9.
NUT, 3/8 TYPE 5 -9.

KEY, t /4 X 3, /4 W000BUFF 91 -3-

9
9
9
I

61 103 C1
59 704 Cl
61 104 Cl
59 705 Cl

575 814 Bl
426 639

542 520 R9 1

548 458 Rl
21 904 R1

I 20 383
271 501
150 031 c1
24 164 Al

548 457 Bl
385 525 B1

486 360 Bl

C JI"

SLADE. 44 IN, MOWEB HABD SURFACE .3.
BLADE, 44 IN. [1OWEB STANDABD .3,

BLAOE, 5O IN. MOWER HABO SURFACE -3-
BLAOE, 5O IN. MOWER STANDABO .3.

WASHER. .781 X 2.00O X .105 PLN -r5
NUT, 3, /4.  NF TYPE 8 .3-

PULLEY, FLAT I  OLEB

SPR I  NG, TORS I  ON
wAsHEB, .469 X.875 X .105
WASHER, 7, /16 LOCK
NUT, 7/16 TYPE 5
scBElv,  3, /8 X 3/4 ZNP SLT-TBUSS-f lD
NUT, 3/8 P,/T LOCK TYPE 5

ARM ASSY, I  OLEB
NUT, 3, /8-  15 CDP HEX, LOCK

80LT. IDLER ABM PIVOT

140 280

489 394

sT 145
102 609

492 105

492 108

492 106
495 967
1 20 382
120 311

218 211

10

11

12

t3

FEVISION NO o1 015 REVISION NO



R€T

5

6

2

3

4

7

8

9
9

10

11

12

l4

l l l l  44c AND 5oc BorABy MowEB;s8
sEcrroN I  

l l l  44c AND soc BorABy ,onroiuu
i lo i luta€a Dtscntprtoi l  9.?E-2 ND. f lurs€B oEscRrprror cpE-2

IHITCH ANO MOIYEB MOUNTING IHTICH AND MOI{ER MOUNTING .Ct]NTINUED

SECT I  ON B

A
a

Ia

1"-f f i
arW

l2-Lgj e

132 467 C2
137 185

cA-06992A

HANGER ASSY, FBONT
PtN. 1, i8 X 1 CoT -3-

NOT USED TH I  S APPL I  CAT I  ON

SUPPORT, IDLEB -BATCHET-

SHAFT, IOLEB PIVOT
wAsHER, .656 X 1.000 X .054 -3-
BoLT, 3/8 X 2-1/4 TYPE 5
WASHEB, .406 X .812 X ,051
801T. 3, /8 X |  .  1/2 TYPE 5
WASHER,3/8 LOCK -2.
NUT, 3, /8 TYPE 5 .2.

NOT USED IN THIS APPLICATION

IYASHEB, WAVE
NUT, 3/ '8 PHC P/T toCK TYPE 5

BOLT, IOLEB ADJUSTEB
NUT, 5, /16 CAD P/T LOCK TYPE 5
wAsHER. ,344 X .688 X .051

PULLEY, OR I  VE I  DLER .2.

L I  NK, AOJUSTAELE .ALL EXCEPT 982.
BOLT, AOJUSTAELE.LINK. .982 ONLY-

BLOCK, AOJUSTABLE .2.

P I  N, OU I  CK ATTACHABLE COTTER .3.
WASHEB, .531 X LOOO X .O27 .2.
PtN, 3, /16 X 1 CoT
WASHER, .531 X 1.000 X .056 -2"

HANGEB, MOWEB SUPPOBT FFONT .2.
NUT, 5, /8 JAM TYPE 5 -2.
NUT, 5/8 CAO P/T LOCK TYPE 5 -2-

EBACKET, MOWEB SUPPORT -2-

P I  N, MOWEB SUPPOBT - 2.
PlN, 3/16 X 3/4 HVY PLN CL0 SPR"2
WASHEF. .531 X l .062 X .014 .Z-

SPBING, MOWER SUPPORT PIN .2.
8OLT, 3, i8 X 1 CBG TYPE 5 -6-
NUT,3/8 FLANGE LOCK.6"
WASHER. .406 X .8r2 X .051 -9.

132 488 C2
26 204 A1

t7B 373 Rr
18 481 B1

391 047 R1
120 382
120 311

135 441 C1

r40 165 C3

r44 680 C1

144 679 C1

135 469 C1
135 462 C1

140 328 C2
135 442 Cl

144 751 Cl

180 122
120 394
120 382
120 371

7S 291 C92

I
I

'u  I
I
I

17 i
I
I
I

l8 |
I

19 |
I

20 1
I

21 |

221
22 1

I
?3 1
23 1

, I
i  24 1

t l

I
I
I
I
I
I

I
I

i
l r
I

I
I
I
I
I
I
I
I
I
I
I
I
I
I
I
I

SPR I  NG, MULE OB I  VE I  OLEB
PIN, 1/2 X 2.250 HD TYPE 5
wAsHEB, .53r X LOO0 X .056 .2,
PrN, 3/16 X 1 CoT ,2.

8OLT, SHOUTDEB .2-
WASHEB, 3/8 LOCK .  2.
NUT, 3/8 IYPE 5 "2.

FBAME ASSY, OUTER LIFT

FRAME ASSY, CENTER

ARM ASSY, LH IOLER

ARM ASSY, RH IDLEB

BELT, MULE OHIVE -ALL EXCEPT 982.
BE LT, MULE DB I  VE .  S82 ONLY.

LINK ASSY, LIFT -ALL EXCEPT 982.
LINK ASSY,, , ,LIFT -982 ONLY.

ROO, MUtE ORIVE BELT GUIDE
- 982 0NLY -

BOLT, 3/8 X I  TYPE 5
wAsHER, .406 X .812 X .051
WASHER, 3/8 LOCK
NUT, 3, /8 TYPE 5

PABTS ACC€SSOBY, I {EIGHT BBACKET
, FOR MOUNT I  NG WHEEI- WE I  GHTS TO
FRONT OF FRAME FOR COUNTERSALANCE
-c0NSlsTs 0F

SBRACKET ASSY
BoLT. 3/8 X t- t /4 TYPE 5 -4-
WASHEB, 3, /8 LOCK ,4 .
NUT, 3/8 TYPE 5 -4-

BRACE, WEIGHT EBACKET -2-
NUI,  ' I /2 PLN PJTN WELD PILOT "2.
BOLr.  1/2 X 1-1l4 TYPE 5 -4-
WASHEB, 1/2 LOCK .4.
WASHER, .375 X.750 X.054 .2.

S I  NSTRUCT I  ONS -

132 4S1 C2

140 378 C1
21 796 R1

180 r32
1 20 394
180 126
1 20 382
120 371

59 689 C1
I 413 953

13? 494 C2
I 412 083

1 20 393

132 496 Cl

58 773 C]
135 446 C1

58 774 C1

473 443 R1
23 042 Al
18 481 B1

1i8 373 R1

549 992 B1
124 847
20 033 B1

544 100 R4

489 387 B2
19 928 B1

I 20 396

489 388 Bl
495 967 Rr
482 256 R 1
r 20 394

180 124
120 382
120 317
254 8\2 C1
251 040 B1
180 175
120 384
120 387

rc

REVISION NO o1 Dt6 REVISION NO



Hl 44C ANO sOC BOTABY MOWERS
RE F .  PAST

No. t {Ui tg€n DESCnIPTIOi l  CPE-? f{0.  f rurara DEscRtpTtoN CP€ 2

IADAPT I  NG PACKAGE
I .  FOB CUB CADETS W I  TH SER I  AL NO
t400.001 T0 665.000-

I
2n2

a{
9

cAo6984

223 298 Cg 1 PAcKAcE ,  ADAPr I  NG

59 68 1 C 1 HANGEB ASSY. FBoNr

|  59 690 C2
19 4 t3 953

RATCHET, I  DLER
NUT, 3/8 PHC P/T LOCK TYPE 5

SHAFT, IDLER PIVOT
PtN, 1/8 X I  CoT .4.
wAsHER, .531 X 1.000 X .056 .4-

BOLT, I  OLER AOJ
wAsHEB, .344 X .688 X .05l
NUT, 5/16 P/T LOCK TYPE 5

SPBING, MULE DBIVE IDLER

ARM, LH I  DLER
BotT. 3, /8 X 1-t /2 TYPE 5
WASHER. 3/8 LOCK
NUT, 3, /8 TYPE 5

ARM ASSY, RH IOLER
8OLT, 3/8 X 2 TYPE 5
WASHER, 3/8 LOCK
NUT, 3/8 TYPE 5
WASHER, WAVE
PtN,3/16 X 1 CoT

PULLEY ASSY, DBIVE BELT IDLEB.2.

SHAFT, FRONT HANGER
PtN, 3, /16 X 1 CoT -2-
WASHEB. .531 X 1.OOO X .056 -2-

NOTE:
TO MTD MOWERS ON 86 THRU 16S CAOET

REOUIFES, PULLEY 59 703 CI ANO EELT
59 97t Cl ,  TO MTD 44C MOWEH ON 800
THRU 165O CADETS REOUIBES, PULLEY
126 393 C1 AND BELT 59 971 C1, T0
MTD 5OC MOWER ON 8OO THRU 1650 CADET
REOU I BES ,  PULLEY 59 703 C I  AND BELT
117 465 C1. TO MTD 44C MoWEB 0N 1100
CADET REOU I  RES, PULLEY 1 26 393 C 1
AND EELT 117 465 C1, TO MTD sOC
MOWER ON I lOO CADET BEOUIHES PULLEY
59 703 C1 AND BELT 490 489 81.

59 683 C1
137 185
178 373 B1

59 685 Cl
r  20 393
411 597 R'1

59 684 C1
180 126
120 382
120 311

59 686 C2
180 r30
120 382
120 311
59 689 Cr
18 481 B1

59 691 Cl

61 176 C91

545 689 B 1
18 481 B1

178 373 R1

sEcrroN t  
l l l  44c ANo soc RorARy uo*.rrun-

SECT I  ON B

PRODUCT GRAPH I  CS

55 172 C92

5/ 801 C2

PACKAGE ,  PBODUCT GBAPH I  CS
,CONS I  STS OF

PRODUCT GRAPHIC, CAUTION
$PROOUCT GRAPH I  C, OPE I
9PBODUCT GBAPH I  C. OP€ I  MOWER
SPROOUCT GRAPH I  C, I  OLER ADJ

I NSTBUCT I  ONS

NOTE-THE FOLLOWING PBOOUCT GBAPHIC PKGS
MAY 8E REOU I  RED FOB YOUB MACH I  NE.

77 583 C91 pAcKAGE, rH TRAoEMARK -LABGE stzE-
-CONSISTS OF

SIH TRADEMARK 6-58 X 7 09 .2-
9rH TBAoEMABK 1.68 X I  27 .2.
9IH TRAOEMARK 10,24 X I1 02 .2.

77 582 C91 pAcKAGE, rH TRADEMARK -MEDluM stzE
- coNs I  sTs oF

SIH TBADEMARK 3.66 X 3 .94 ,2-
$IH TBADEMABK 4,39 X 4.12 .2.
9IH TBADEMARK 5.48 X 5.91 -2-

77 581 C91 pAcKAGE. rH TBADEMABK -SMALL srzE-
- CONS I  STS OF

9IH TRADEMARK I .46 X 1 .57 .2.
$ l  H TRAOEMARK 2. 19 X 2.  36 -  2 -
stH rnloeuenr 2.93 x 3.15 .2,

547 495 R92 pAcKAGE, r  NTERNAT I  oNAL NAME
-  FOB BED MACH I  NES,
.  CONS I  STS OF

$INTERNATIONAL 8.56 X .56 .2
$INTERNATIONAL 14,06 X .94 -2.
$ I  NTEFNAT I  ONAL 23 ,12 X I  ,  50 .2
$INTERNATtONAL 35.12 X 2.25 -2-

547 497 892 pAcKAGE. MooEL DEs I  cNAr |  0N
-  FOR RED MACH I  NES.

-c0N5 |  srs 0F
$MOOEL DES I  GNAT I  ON 8 .18 X 2
9MOOEL OESIGNATION 14.08 X
SMODEL DES I  GNAT I  ON 2O, O4 X
SMODEL OESIGNATION 15.20 X

45 -2,
.50 .2
51 -2

.56 -2

547 496 R92 pAcKAGE ,  I  NTERNAT I  oNAL NAME
- FOR YELLOW MACH I  NES -
-  CONS I  STS OF

SINTERNATIONAT 8,50 X .50.2-
SINTERNATIONAL 17,OO X 1 OO -2-
$INTERNATIONAL 23.00 X 1,38 -2,
StNTERNATtONAL 35.OO X 2.12 -2-

547 498 892 pAcKAGE ,  MoDEL DES r GNAr I  oN
-FOR YELLOW MACH I  NES.
-c0Ns I  srs oF

$MODEL DESIGNATION 12,2O X 3.OO
$MOOEL DESIGNATION 15 80 X 4.68

-2
-2

REVISION NO REVISION NO



ctffi t]M

l l l  44c ANo soc R'rABy Mo*EBa6o 
sEcrroN t  

l l l  44c AND soc RorARy Mo!{ERa6o 
sEcrroN I

NT F .  PANT

i lo.  tutEEn

' r , i r r0 
, r  u i , f ro rr^r  REVlsloN N0. 9 01 DtB 8EVr5l0N N0 I

DEscntprtoi l  CPE - 2 ro.  i lutBEF oEscf i rPTrot cPE '  2-__--r..--


